N series

Catalogue of commercial
partsof QinglLing Motors

U



S

§

S

2>

@

@ NFC{: F 5¢0-P1-P50_SZ Hil.pdf 2 2018/1/29 13:43:59

Foreword

In order to help you inquire and use the catalogue, relevant issues are described
as follows:

1. This catalogue applies to N-series vehicle model produced by QingLing Motors Co.,
Ltd. (hereinafter referred to as QingLing Motors).

2. The“4JB1 engine’ meansthe 100P vehicle models with 4JB1 engine.

4KH1 enginein this catalog means the 600P series car type carrying 4KH1-TC engine.

3. QingLing Motors has produced N-series vehicle models with wheel base of 2490mm,
2765mm, 3360mm and 3815mm.

The cab hastwo types: singlerow seatsand crew row seats

4. In the column of the * applicable model/applicable state/note”, it shall be divided by
different wheel bases.

5. Examplefor inquiry:

Example 1:

@ It indicates that in the 600P vehicle models with wheel base of 2765, 3360 and 3815,
only the single cab vehicle models ar e applicable, and the crew cab vehicle modelsare
not applied.

@ It indicates that in the 100P vehicle models with wheel base of 2490, 2765 and 3360,
only the single cab vehicle models are applicable, and the crew cab vehicle modelsare
not applied.

@ It indicates that in the 600P vehicle models with wheel base of 2765, 3360 and 3815,
only the crew cab vehicle models are applicable, and the single cab vehicle modelsare
not applied.

@ It indicates that in the 100P vehicle models with wheel base of 2490, 2765 and 3360,
only the crew cab vehicle models are applicable, and the single cab vehicle modelsare
not applied.

(® It indicates that in the 600P vehicle models with wheel base of 2765, 3360 and 3815,
only the single cab wide-bodied (container) vehicle models with wheel base of 3815 are
not applied, and the others are applicable.

©® It indicates that in the 100P vehicle models with wheel base of 2490, 2765 and 3360,
only the crew cab vehicle modelswith wheel base of 2490 and 2765 are not applied, and
the othersare applicable.

(D 1t indicates that both 100P and 600P vehicle models are applicable.

1/3

-

V2

U



N7
2>

W
ZHN

@

@ NACFF F530-P1-P50_S il pdf 3 2018/1/29 13:43:59

Wire harness and fuse
Cab harness

8-10

Figure No.

Recommended specification / name of part

- Applicable models/ applicable status / notes
SIN . ; ; S Wheel base 2490mm
Isuzu figure | Qingling Z |Qty A B Wheelbase 2765mm
No. figure No. E= cC Wheel base 3360mm
- D | Wheelbase 3815mm
[
204 | --- Wire harness- driver seat side @
8-97373-497-0 | 3724450-850 01| BCD| 4KkH1 engine, only for single cab
@) ABC | 43B1 engine, only for single cab
8-97162-632-2 | 3724450-801 01| BCD| 4KH1 engineonly crew cab and auxiliary seat side
@ ABC | 43Blengineonly crew cab and auxiliary seat side
\\
—
8-97373-496-0 | 3724470-801 01| BCD]| 4KH1 enging, only for crew cab
ABC | 4JB1engine, only for crew cab
329 | --- Wire harness- starter gr@d/
8-97260-486-0 | 3724310-803 01|ABC | Only for 4JB1 engine
8-97305-771-0 | 3724310-850 01| BCD| Only4KH1engine
: ®
347 | --- Rear combined lamp harness
8-97356-373-0 | 3724430-803 01| BCD| 4KH1engine
@ - (Except the single cab wide-bodied vehicle model with
T wheel base of 3815)
ABC 4JB1 engine
(Except the crew cab vehicle model with wheel base
of 2490 and 2765)
8-97357-190-0 | 3724430-801 O1L/AB 4JB1 engine (only for crew cab vehicle models with
wheel base of 2490 and 2765)
3724430-861/A 01 D| 4KH1 engine
(Only apply to single cab wide-bodied vehicle model
with wheel base of 3815)
444 | --- Hole guard ring - fuse box
8-94279-078-0 02|ABCD
Outer diameter=8x8 Length = 7.5 M5
453 | --- Protective sleeve-harness
8-94417-716-0 01| BCD| Only 4KH1 engine
(F)
2/3




S

§

S

2>

@

@ NFACf: F 5¢0-P1-P50_SZ Hil.pdf 4 2018/1/29 13:43:59

Example 2:
Rear-axle main reducer 4-25
Figure No.
Recommended specification / name of part
W Applicable models/ applicable status / notes
S/N . : ; S Wheel base 2490mm
Isuzu figure ngng X |Qty. A B Wheelbase 2765mm
No. figure No. Z C Wheslbase 3360mm
- D Wheelbase 3815mm
[
73 | --- Adjusting shim- differential housing @ssembly
9-41519-602-0 As AB/ Except single cab vehicle model with 4JB1 engine,
required wheel base of 2765, payload of 2.2T and crew cab
vehicle model with payload of 1.85T
82 | --- Spider-differential
9-41521-611-0 | 2402247-802 01| AB Except single cab vehicle model with 4JB1 engine,
©) wheelbase of 2765, payload of 2.2T and crew cab
\ vehicle model with payload of 1.85T
5-41521-008-0 | 2402247-803 01| BCD| 4KH1engine
BC | Except single cab vehicle model with 4JB1 engine,
wheelbase of 2765, payload of 1.95T and crew cab
vehicle model with payload of 1.75T

@ It indicatesthat in the 100P vehicle models with wheel base of 2490 and 2765, only
the single cab vehicle model with wheel base of 3765 and paylaod of 2.2T and

the crew cab vehicle model with payload of 1.85T arenot applied, and otehrsare

applicable.
@ It indicates that the 600P vehicle models with wheel base of 2765, 3360 and
3815 are applicable.
6. All right reserved. All or any part of the catalogue shall not be reprinted without
thewritten consent of QingLing MotorsCo., Ltd.

7. QingLing Motors Co., Ltd. reservestheright to change the contentsat any timewith-

out prior notice.

3/3

-

V2

U



S

§

S

2>

@

@ NRLHH 5%0-P1-P50_SHil.pdf 5 2018/1/29 13:43:59

Table of contents of 4KH1-TC engine

0-01 Middle cylinder of the engine

Figure No.

Major repair kit of engine

Major repair kit of engine cylinder cover

0-05

Figure No.

0-10

Figure No.

Front
o

W o = |
::q__; l_:'.'d_.__f__..
e

-

N2
U



@_ NP H 50-P1-P50_S fil.pdf 6 2018/1/29 13:43:59

Table of contents of 4KH1-TC engine

0-11 Cylinder head

Figure No.

0-12

Figure No.

Cylinder body
Cylinder bpdy and cylinder sleeve assembly

P-10 P-14
Cylinder body 0-12110-12 Cylinder body
Switches and other parts Figure No. Figure No. Rubber gasket and cover plate

150

Q=37 ’ s \
P
53 1485\)?%515?%

17

Graphical representation B

|/&¢€ ~
5 -
\\ g\‘ 2
{\‘/&&) }//B 19O
= ol 119®

W / N

o, 0-13

148(A)
P-15 P-16




§

N NP 570-P1-Ps0_S il pdf 7 2018/1/29 13:44:00
/N

@ @

Table of contents of 4KH1-TC engine
0-13| Oil panand ail level gauge tube assembly Camshaft and air valve 0-14

Figure No. Figure No.

0-15 9'20 Timing gear chamber and flywheel housing
Figure No. igure No.
"t. [

@ EEEEN ®

N2
U



N7
2>

W
ZHN

@

@ NRLH:H 5%0-P1-P50_SHil.pdf 8 2018/1/29 13:44:00

Table of contents of 4KH1-TC engine

0-25

Intake manifold

Engine installation 0-22
Figure No. Figure No.
T R
L' 5 ¥ I-I--I'l-1k‘..:.-h.l il
. - x il 'i'
e '::‘}F= gy e
G '3:3 : IH - "?’ | 31 x
'l-‘f o " "
g ITIm
1 y ¥ -I'c' > —
Ay el i
= > -
4 0

SOF W et |1

. §! - i l|" o

i p g Y \ -
i : ‘l"h;.'l 21 -
. = ALl 3 1
[F=5 ¥

P-51

£
iy
P-43 P- 47
Exhaust manifold 0-27 Crankcase ventilation system 0-28
Figure No. Figure No.
e
- Front
L]
ot T s
) [ L .
IsllT____lL _ -
) P

P-49
4




N7
2>

W
ZHN

@

@ NRLH 5%0-P1-P50_SHl.pdf 9 2018/1/29 13:44:00

Table of contents of 4KH1-TC engine

Coolant pump 0-30

Figure No.

Thermostat and its housing 0-31

Figure No.

P-53

P- 55

0-32

Water pipe of engine (1/2) 0-32

Figure No.

Figure No.

Water pipe of engine (2/2)

i
i | 5 :__
1 P
|II—'. ey & i
L0 R
=4 il | - Font
-
=g
Front e pl
- // | R —1
r . { i ] - —
o i
i : ﬂ'! : | Fi- I|
5 el N L,
- 1D i T

Front

'LJ.I-r]Eg,..-'['_.I ne
.
;I_J'rﬂﬂfl T‘E‘“i}'-

Sl L




/

§
2

WA @ NLH:H 30-P1-Pso_SE fil.pdf 10 2018/1/29 13:44:00 @
2>

@ @

Table of contents of 4KH1-TC engine

Fan and fan belt 0-33]10-35 Throttle valve

Figure No. Figure No.
-5
) e
#l 3 =%}
) &l - = ek L]
I# Ii!l_l i i T
y 1= N
V. d=2h] | E=F ’H 1
i r.ll. .'I'. — |
. ! o iy, =
e 5 L
prt” t '
i
UFITI'ITII ;
i i T
- ]
] b
=
[T
=y
ll T
| AU

P- 61 P- 64

0-36 Turbosupercharging system Turbosupercharger 0-37

Figure No. Figure No.
=
| =1l
: =1
l'From
E =k [....:_ .
a " =L
I 2 AL o am R I
..I- o &‘@_ ¥ f " . 1
I o= ¥ —
| &l ‘.'-'“IH
= 3 S W ili i
£ " M L it ¥
|H“J- % |"hl|'rjl-' "h.'l 3
1 i it -
| Ul N D=
by da | T
__-|ll..-..-ﬂ'|. . __'_ N 3 -
§ . A -:Jr .
o Ee 1 rﬁ‘ = = Tl 1:I| i
= H
I = M M
] . !
By .
<4 '
] !
.{s:“'.l = '
" -'t._ i
. Pl
1] { |
P- 66 P-69

@ EEEET oA



/

§
2

V2. @ N H k0-P1-P50_S . pdf 11 2018/1/29 13:44:00
2>

@ @

Table of contents of 4KH1-TC engine

Fuel injection system 0-40]]0-41 Fuel filter and bracket

Figure No. Figure No.

P 3
i .‘l Right Ior\gliludind beam
a D~
o i Front
P-76
0-50]10-51 Engine oil pump with suction filter
Figure No. Figure No.
Front
:"lr I. =1 = -ﬂ--
- i |
" e i 5, 1
| ..-*;-r[@l g = | by ]
iy . il [ i e
WE5) i B
h J‘r | it [ —
o = | | - —
— . - by S AT
i ] b
] | g
" " | 'R
o 2 ) ¥ i
= A i ¢
a " - -
*'-'i...-}'.‘_'J- l-"'fl
= it ¥ 1
- .‘:;'.:' - el :
L E
-.I Upwards .
T L
(s

0l EEEEE o &



§

N NP 570-P1-Ps0_S . pdf 12 2018/1/29 13:44:01
/N

@ @

Table of contents of 4KH1-TC engine

Engine oil and vacuum pipelines(1/2) 0-52| | 0-52 Engine oil and vacuum pipelines(1/2)

Figure No. Figure No.

a0 iy

[} Front
"= E
R rr. - : B :
- ! 4 3 y I 'u!—' RE
¥ o = i
. :-_l_ b‘ir!r-. _I 'l‘:..
- ..,..,l ‘:-' |_—r..'
=W
‘ i ./
- L
; . !;..' e
= LN S| i v bl
| . —
. R L -
-r': sy ==
"_*l ..J..In * ‘.- F.ﬁ..
- ST i : ‘-@5
1 Fﬁ:- obm I e R -
ST L .I'_ 1y b -“‘.'II_ Front
n =l g g
> Pl LT S I e e it - -
A ] K i
“.-T _-E'_ ] 'T r\: h_jﬂ "'?OJI" y .
fei ol W, 2

E At 2 KP
} - I ] o
% - i T
.Jil' = Upwards #13 :
P- 85 P- 86
0-57 Exhaust pipe Exhaust pipe 0-57
Figure No. EGR valve and cooling device Vacuum pipe, vacuum valve and others Figure No.
-
-
Front # el igd el
- i ! =y ! '-'; C 5 p == ||

I i
! .;-Ir" Fal L L4 T
=24m

. ~ f_
- o wﬁﬁ( !' ﬁ- "‘_%
I‘T ke . i*'! o LF i - f |,f| gl
Wk x - ! Ju i "
(£ ;Eﬂ: ;‘_'f-:l'__n LT II‘;___: ;___c‘¥'= ,.‘_’I”F‘Iﬂ-‘_
- .-. ‘ " -'fq- I | I Sl =iy I-t"r rru-H.
T o TR

- mw
i | T
e
l"_ll
=1 “(Graphical representation C i
B R .';: il - Front §
et T | 2 1%
i &
M e 5 g
| i - gl = 111 [ '1":

| |r_.‘|L:||:. :_"':' :_i. G EE:*‘:"H = .~ _*.'}. _m"ﬁ:}
b'- Nigle .]":'1.-" e L=

Zie
S T "t?}"r*" W A nec
_.H'ﬂ;'ﬂ' P = —:'
l'. ..i- L 1]
L1 il
idy 1 .-a.' -
P-92 P-93

- EEEEE o

N2
U



S

§

S

2>

@

2 @ NLH:H 50-P1-Pso_SE fil.pdf 13 2018/1/29 13:44:01

Table of contents of 4KH1-TC engine
Electronic control part of the engine 0-60| | 0-60 Electronic control part of the engine
Starter, generators and others Figure No. Figure No. Sensor, relay

|_“!.|-:I i . B I
Il e T =
Pl Jﬁ'}}? o

‘!.‘-'_ﬂ :

: e |
* / Nt
s T — e M
| =) T -
‘ d "2 L =l
s ' .rj'r 14 |
% =5 |
s e ' -
hE 2 e
! ..l"w‘
e
-
Front ‘}—i}.’ ‘
B
P-99 P- 100
Battery and battery frame 9‘61 SGN5 lflh’;\r tzeéw
igure No. igure No. )
I -_ w1 =
3rd crossheam

P-106

-

V2

U




S

§

S

2>

@ NLH:H 50-P1-Pso_SE fil.pdf 14 2018/1/29 13:44:01 @

Table of contents of 4KH1-TC engine

0-66 Generator Generator 0-66
Figure No. a2 212> Figure No.

L

[ s
[ 3 T el T e,
BB 75U ame
LT R
.“-?-"._.- ﬂ%ﬂ e

ik
157
it }"“T".
vl '
o s
| e 1w
iH

P
L] ﬁ "-.d"
&y --r-ﬂq-q"'q. palg s
1 LA e
ey ’ I"ﬁ AT
T bl s
ol a:_-,-jfﬁs P
o o~ e
B ‘ - Wi
P-110 P-111
Fuel injection pump 0-80 Speed controller 0-81
Figure No. Figure No.

P-115 P-117
10

® EEEEE o

N2
U



NA
S

2>

§

@

@ NLH:H 50-P1-Pso_SE fil.pdf 15 2018/1/29 13:44:01

Table of contents of 4KH1-TC engine

Supply pump

0-84

1-01

Figure No.

Figure No.

Accelerator pedal and control mechanism
Idle speed control cable

P-119 P-122
Accelerator pedal and control mechanism 1-01 . . . 1-10
Accelerator pedal Figure No. RMI ator |nSta“at|0n Figure No.

P-123

11

P-127

-

V2

U



@ NL:H 50-P1-Pso_SE fil.pdf 16 2018/1/29 13:44:01

Table of contents of 4KH1-TC engine

1-10

Figure No.

Radiator installation
Water pipe clamp

Radiator installation 1-10

Figure No.

Front

P-128

P-129

Radiator water pipes and spare water tanks
Standby water tank and other components (single cab)

1-11

1-11| Radiator water pipes and spare water tanks

Figure No.

Figure No. Standby water tank and other components (crew cab)

1504

P- 137

12

P-138

-

V2

U



@ NL:H 50-P1-Pso_SE fil.pdf 17 2018/1/29 13:44:01

Table of contents of 4KH1-TC engine

Radiator water pipes and spare water tanks | 1.11 Air filt 1-30
Radiator water pipe installation Figure No. T fitter Figure No.
Front
|
~
P- 139 P-143

1-31 Air inlet pipelines Air inlet pipelines 1-31
FigueNo. Air inlet pipelines and other parts (crew cab) Air inlet pipelines and other parts (single cab) Figure No.

ﬂ ';li,j ’*‘ .

|56 @nad,m\ \,

3’
‘{F“

\%‘*

- 00

309 ’%ﬁ}j{
301 SR 39
sarim g 70 oay

Front

Turbosupercharger A5 (A)

3270

P- 146

13

P- 147

-

V2

U



@ NLH:H 50-P1-Pso_SE fil.pdf 18 2018/1/29 13:44:02

Table of contents of 4KH1-TC engine
1-31 Air inlet pipelines 1-35
FigureNo. Air inlet pipeline and other parts Figure No. Intercooler

'\I WLJ(D- ait

18240

P- 148 P- 156
1-40 Fud tank Fuel pipeline 1-41
Figure No. ( 1/ 2) Figure No.

Right longitudinal beam
il g il
& — ST
I I
r % e Lo, &
& T H'\'F-\. LERIN Y s m
= [ "%
B N
e o
i T ]
Engine Pt
" — % ] |
Fud filter Right longitudinal bgam f v
i N s
o 3
{ i & Dl
i de B == Ik
VoF i _.\_.':'.' i1
- " -
Engine
|
" Left longitudinal beam
P- 158 P-163
14

-

N2
U



@ NLH:H 30-P1-Pso_E fil.pdf 19 2018/1/29 13:44:02

Table of contents of 4KH1-TC engine

Right longitudinal beam %,

1-41 Fuel pipeline 1-45 Fuel filter assembly
Figure No. ( 2/2) Figure No.
231 (A - o
& i o 1 = 1
X VAT () =5
1, ’ﬂ
i Qé /' B5E) @’)
@"\ @ - ] - M35
. o N
231@” By =
617 SN ~ 4
14 7(A)
65 (8) \ Front
5500
BB
AT N
E-’In‘F‘..‘?J =

>
|:- Right Iong;itudind beam
' >
16 Front
P- 164 P- 168
1-50 Exhaust pipe and silencer Exhaust pipe and silencer 1-50
——" (1/3) 213 FigmeNo.

g1
@[ 140 mip@
s"ll"

T54A)

2 LAY
&
\4‘;’;,,.3@
|
44 (B) //
\ ’\ji/
44 (0 /
\R"\%\ﬁ;\ 2 Y i
e '
\
1680
P-170

15

P-171

-

N2
U



@ NLH:H 30-P1-Pso_SE fil.pdf 20 2018/1/29 13:44:02

Table of contents of 4KH1-TC engine

1-50 Exhaust pipe and silencer Exhaust brake valve body and control 1-55
Figure No. ( 3/3) Chamber Figure No.
\
g5 137181
u.i\ﬂ%(/ 104
~ ] h
Al los@® BTN
16B1(CH Cay |
: 12E S A F 5
A Y el
AW /S g S 154
144 é’ﬁ‘i%‘”’g\ 4 // &8 ?[-\
¥ “‘-n-% /£ ?}b
143 e P e TB2  «
q _?"g S/ BRSO 94
- i/
3“1//",4
T W
126(B)
o R
1054
P-172 P-181
1-56 Exhaust brake system 2-01 clutch
Figure No. Figure No.
; -
S
e
%f" -
= e R
L L
- - Front
& b ~
=1
an
S 1 .
M. | R |
e
e i
, "
.-L. - .I z
| _~
4th crossbeam
|
|
P-184 P-188

-

N2
U



NA
S

2>

§

@

@ NRLH:H 50-P1-Pso_SE fil.pdf 21 2018/1/29 13:44:02 @

Table of contents of 4KH1-TC engine

Clutch pedal and control mechanism 2-03 Clutch oil pipe 2-05

Figure No. Figure No.

P-191 P- 195

2-06 Clutch Slave cylinder 2-08 Clutch master cylinder

Figure No. Figure No.

a—

| ’“‘@E NS
ST/
NES
/':-
@\i@@
P
NS
P- 198 P-200

17

-

EEEEN £

N2
U



@ NLH:H 50-P1-Pso_S fil.pdf 22 2018/1/29 13:44:02

Table of contents of 4KH1-TC engine

2-10

Figure No.

Major repair kit of transmission

2-

20 Transmission assembly and housing

Figure No.

VIEW R

I
l— - '—/F
P- 202 P-204
Gear of vehicle speed sensor 2-25 Gear of trammisssion FZ'%G
Figure No. igure No.

E 4
w
m.

P-209

18

P-211

-

V2

U



@ NLH: H 50-P1-Pso_S fil.pdf 23 2018/1/29 13:44:02 @

Table of contents of 4KH1-TC engine

Gear shift control mechanism 2-30( [ 2-35 Gear shift control lever mechanism

Figure No. Figure No.

LY

2
: ?a. 1B g\\\ﬂ
S <

P-219 P-224
2-36|  capside Gear shift control cable Carframeside  Gear shift control cable 2-36
Figure No. Figure No.
| . 1
-ﬂ-‘: [ T =T
WP o
LB -"‘\ Rt 1
Gear shift E:; - 21K
7
& F==dl i @
—_— T _‘,‘{’" . 3 .4"""1' _
N — L ;Iﬂ N € 3004 ©
L f Gear shift BIFY et
_‘]}. —_— ¥ 200@® SN
k. 3 _—ﬂ-ﬁi. ‘>? ‘}\ 5 ,f--‘ﬂ. T
r 1= &
f‘l =Tk W; B(CH
] 200 (@)
; H;.
.
P“-j 2006 8 5};@
g ér-. o
= N
AnT A
P- 228 P- 229

19

-

@ EEEEN ®

N2
U



2 @ NLH: H 50-P1-Pso_SE fil.pdf 24 2018/1/29 13:44:02

Table of contents of 4KH1-TC engine

2-56

2-36 Transmission
side

Gear shift control cable

Gear shift control connection

Figure No.

Figure No.

-/ 283 (W) i
"N 4%9@&-

283@ | &

|
=% 3

S—1120m
o— 457

@— 11348)
Bt B ()

114

P- 237

P- 230

20

-

N2
U



NA
>

2D

§

@

@ NACf: H 5¢0-P1-P50_S fil.pdf 25 2018/1/29 13:44:02

P-1

-

N2
U



N7

A2,

U

@ NLH:H 50-P1-Pso_E fil.pdf 26 2018/1/29 13:44:02 @

0-01

Figure No.

Middle cylinder of the engine

P-2

@ EEEEE ®




NA
S

2>

§

@

@ NACf: H 3¢0-P1-P50_S Hil.pdf 27 2018/1/29 13:44:02

Middle cylinder of the engine

0-01

Figure No.

Recommended specification / name of part

S/N Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |& QYA 4KHI-TC engine
— |
[
1 | --- Middlecylinder assembly of engine
5873105995 01| A
P-3

-

V2

U



N7

A2,

U

@ NLH: H 50-P1-Pso_S fil.pdf 28 2018/1/29 13:44:02 @

0-05 Major repair kit of engine

Figure No.

P-4

@ EEEEE ®

N2
U




N7

WA

U

@ NL:H 50-P1-Pso_SE fil.pdf 29 2018/1/29 13:44:03 @

Magjor repair kit of engine 0-05

Figure No.

P-5

@ EmEEN &

N2
U




N7
2>

W
ZHN

@

@ NFACf: H 5¢0-P1-P50_S fil.pdf 30 2018/1/29 13:44:03

0-05

Figure No.

Major repair kit of engine

SN

Recommended specification / name of part

Isuzu figure | QingLing

Applicable models / applicable status / notes

LeftRight

No. figure No.

QY. A 4KH1-TC engine
[

|
--- Magjor repair kit of engine

5878147210 01| A
5878147220 01| A
5878147230 01| A

1- Groove mark of thickness of cylinder gasket)
Thickness =1.30

2- Groove (mark of thickness of cylinder gasket)
Thickness =1.35
3- Groove (mark of thickness of cylinder gasket)
Thickness =1.40

--- Major repair kit of engine cylinder cover

5878140873 01| A
5878140883 01| A
5878140893 01| A

1- Groove (mark of thickness of cylinder gasket)

Thickness =1.30

2- Groove (mark of thickness of cylinder gasket)
Thickness =1.35

3- Groove (mark of thickness of cylinder gasket)

Thickness =1.40

P-6




N7

A2,

U

@ NLH:H 50-P1-Pso_SE fil.pdf 31 2018/1/29 13:44:03 @

0-10

Figure No.

Cylinder cover

P-7

@ EmEEN &

N2
U




N7
2>

W
ZHN

@

@ NACH: H3¢0-P1-P50_S Hil.pdf 32 2018/1/29 13:44:03

0-10 Cylinder cover
Figure No.
Recommended specification / name of part
SN ||1suzu figure | QingLing ;S; Applicable mgdels/ applicable status / notes
No. figureNo. | 5|2 A _4KHL-TC engine
[
1 | --- Cylinder cover assembly
8972877821 | 1003080-850 01| A ‘
4 | --- Qil cap assembly - ail filler
8941332075 ‘ ‘ ‘ 01 ‘ A ‘
5 | === Sedl ring - oil cap
8941236231 01| A Including in the major repair kit of engine /cylinder cover
Inside diameter =32 Outer diameter = 40
24 | --- Breather pipe
8944553111 ‘ ‘ ‘ 01 ‘ A ‘
27 | --- Sealing pad - butterfly nut
8972638011 03| A Including in the major repair kit of engine /cylinder cover
Inside diameter =19.5
33 | --- Rubber gasket
8972400380 | 1003115-850 01| A
40 |--- Heat shield assembly of cylinder cover
8972400370 |1003110-850 01
69 | --- Sealing pad - cylinder cover
8973494160 01| A Including in the major repair kit of engine /cylinder cover
73 | --- Flat washer
9096511120 | 1003222-850 02 A
Inside diameter = 8.5 Outside diameter = 30 Thickness = 2.6
P-8




N7
2>

W
ZHN

@

@ NFACf: H 5¢0-P1-P50_S fil.pdf 33 2018/1/29 13:44:03

0-10

Cylinder cover

Figure No.

Recommended specification / name of part

SIN [1suzu figure

QingLing
No. figure No.

Applicable models/ applicable status / notes

Left/Right

QYA 4KH1-TC engine
[

75 | --

8941581080

. Buitterfly nut-cylinder cover shield and cylinder cover

03| A
M8

Outer diameter =19

79 | --- Flange bolts - clip and cylinder body

0280808120 Q1840812 02| A
M8x 12
80 | --- Bolt
8943299531 | 1003221-803 01| A
M8x 22
P-9




N7

A2,

U

@ NLH:H 50-P1-Pso_SE fil.pdf 34 2018/1/29 13:44:03 @

0-11 Cylinder head

Figure No.

P-10

@ EEEEE ®

N2
U




N7
2>

W
ZHN

@

@ NACH: H3¢0-P1-P50_S fil.pdf 35 2018/1/29 13:44:03

0-11

Cylinder head
Figure No.
Recommended specification / name of part
SN | 1suzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |& QYI'A 4KH1-TC engine
= |
[
1 | --- Cylinder cover assembly
8972399223 | 1003010-850 01| A
2 o Cyllnder gasket Including in the major repair kit of engine /cylinder cover
8972596010 01| A 1- Groove (mark of thickness of cylinder gasket)
Thickness =1.30
8972596020 01 A 2- Groove (mark of thickness of cylinder gasket)
Thickness =1.35
8972596030 01| A 3- Groove (mark of thickness of cylinder gasket)
Thickness =1.40
3 | --- Bolt - cylinder cover
8944556670 18| A
M1lx 122
4 | --- Valveguide pipe- intake and exhaust
5117210160 08| A
5 | --- Valveseat ring
8972312290 04| A Seat ring of exhaust valve
(B)
8973780300 04| A | Searingofarinletvave
(A)
Outer diameter =42.7
7 | --- Bowl blanking cover
5096000130 05| A
(A)
Outer diameter=12.3
P-11




/

§
2

WA @ N H 570-P1-PSO_SZ il pdf 36 2018/1/29 13:44:03 @
2>

@ @

0-11 Cylinder head
Figure No.
Recommended specification / name of part
SIN | 1suzu fi gure | QingLing % Applicable models / applicable status / notes
No. figure No. |8 Nad A AKHITC engine
7 | --- Bowl blanking cover |
5111290060 03| A
(B)
Outer diameter=16
8972096090 06| A
(©)
Outer diameter=22
8973514510 01| A
(D)
Outer diameter=45

10 | --- Preheating plug

8941337598 | 3770110-44 04 A

11 | --- Connecting piece of preheating plug
8971465170 | 3770211-803 01| A
12 | --- Rear lifting hook of engine

8971077390 | 1015012-803 gizind 01| A

13 | --- Bolt - front hook of engine

0280810250 | 2902142-803 01| A | Flangebolts-frontlifting hook of engine
(B)

M10x 25

0500408250 Q1420825 01| A | Combination bolt- front hook of engine
(A)

M8X25

P-12

@ EEEE oA



N7
2>

W
ZHN

@

@ NACH: H 3¢0-P1-P50_S fil.pdf 37 2018/1/29 13:44:03

0-11

Cylinder head
Figure No.

Recommended specification / name of part

SN | suzu figure | QingLing
No. figure No.

LeftRight

Applicable models/ applicable status / notes

Qty] A 4KH1-TC engine
[

41
0280808160 Q1840816

168
8943797141 | 1015011-803

238 | --- Clip - wire harness

1097003040 1015211-850

--- Front lifting hook of engine

--- Flange bolts-rear lifting hook of engine

02| A
M8x 18

01| A

01| A
Length = 60

P-13




N7

A2,

U

@ NLH:H 30-P1-Pso_S fil.pdf 38 2018/1/29 13:44:03 @

0-12 Cylinder body
Cylinder body and cylinder sleeve assembly

Figure No.

__a"r___.--'" g o
7 =
A7 B3 P
isl‘iﬂ‘f
I_I' '_ |
P-14

® EmEEN &

N2
U




N7

A2,

U

@ NLH:H 50-P1-Pso_S fil.pdf 39 2018/1/29 13:44:03 @

Cylinder body 0-12

Switches and other parts Figure No.

13
W
|
-
Bla
e -
7
0 1 ; . -
£
: ?ﬁ:; :Pﬁg;
%4 1488 [ ¥ 5o !
- | B0 17

Front

® EmEEN &

N2
U




N

7
WA

AUy

@ @

@ NL:H 50-P1-Pso_S fil.pdf 40 2018/1/29 13:44:03

0-12 Cylinder body

Figure No. Rubber gasket and cover plate

“‘..
M -3
¢ /N T
RET -

jga W /12740 LA

/ i ..'-_:‘-,‘__
| I1 g /@ 4 20D
I g o
B0 e
T 1 .?C' “,.r hﬂ_\"l-"'_._{"l rl..'- -

=pe f"ﬂ' |
A

119

| 48 (A}

@ EEEEE ®




/

§
2

2>

@

WA @ NACH: H3¢0-P1-P50_S fil.pdf 41 2018/1/29 13:44:03

Cylinder body

0-12

Figure No.

Recommended specification / name of part

SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. | & Qyl A 4KH1-TC engine
= |
[
1 | --- Cylinder body assembly
8972572642 | 1002010-850 01| A
2 | --- Engine cylinder seeve assembly
5878140902 04| A| Cylinder Sleeve grade =1
5878140912 04 | A | Cylinder sleeve grade =2
5878140922 04| A | Cylinder sleeve grade =3
5878140932 04| A | Cylinder sleeve grade =4
4 | --- Cylinder sleeve
Including in the cylinder sleeve assembly
8971766990 04| A
Outside diameter grade = 1 Inside diameter grade =AX
8971767000 04| A
Outside diameter grade =1 Inside diameter grade =CX
8971767010 04| A
Outside diameter grade = 2 Inside diameter grade =AX
8971767020 04| A
Outside diameter grade =2 Inside diameter grade =CX
8971767030 04 A
Outside diameter grade = 3 Inside diameter grade =AX
8971767040 04| A
Outside diameter grade =3 Inside diameter grade =CX
8971767050 04| A
Outside diameter grade = 4 Inside diameter grade =AX
8971767060 04| A
Outside diameter grade =4 Inside diameter grade =CX
P-17




§

N N H570-P1-Ps0_S il pdf 42 2018/1/29 13:44:03
/N

@ @

0-12 Cylinder body

Figure No.

Recommended specification / name of part

SN Applicable models/ applicable status/ notes
Qy] A 4KH1-TC engine
|

Isuzu figure | QingLing
No. figure No.

Left/Right

7 | --- Screw plug-cylinder body

9096640010 01| A
PT 1/4
8 |--- Bolt - main bearing cap
8944326420 10| A
M 14x 89
13 | --- Positioning sleeve-cylinder body and cylinder cover
8944533440 02| A
15 | --- Screw plug of oil passage
1096050500 02| A
PT 1/8
17 | --- Oil pressure alarm switch
8970729470 01 A
21 | ---Bowl blanking cover (rear end)
5112190170 01| A
(A)
Outer diameter =38
5112190180 01| A
(B)

Outer diameter=36
22 | --- Bowl blanking cover (water distribution pipe hole)

5096000130 01| A
Outer diameter=12.3

P-18

@ (T ®

N2
U



N7
2>

W
ZHN

@

@ NFACf: F 5¢0-P1-P50_S Hil.pdf 43 2018/1/29 13:44:04

Cylinder body

0-12

Figure No.

Recommended specification / name of part

--- Pipe coupling- ail inlet pipe of vacuum pump

SIN | 1suzu figure | QingLing % Applicable models / applicable status / notes
No. figureNo. |8 Nad A 4KHLTC engine
[
23 | --- Bowl blanking cover
5112190080 Right 03| A
(A)
Outer diameter =18
5112190150 Leit | 02 ] A
(D)
Outer diameter =32
5112190180 Right 02 | A
(©)
Outer diameter=36
8970365501 Leit| 03 | A
(B)
Outer diameter=45

24
8944436701 01| A
25 |--- Bushing - camshaft
8941257412 02| A | Middie/rear
8941257434 01| A | Front
40 | --- Bowl blanking cover (rear end)
8942505141 01| A
Outer diameter =56
P-19




/

§
2

2>

@

WA @ NAC{: F 5¢0-P1-PS0_S Hil.pdf 44 2018/1/29 13:44:04

0-12 Cylinder body
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing ;S:, Applicable models/ applicable status / notes
No. figure No. |8 QYI'A 4KHL-TC engine
— |
|
50 | --- Location pin-rear cover plate
9081610320 01| A
Outer diameter =10 Length=32
51 | --- Sedl ring - oil pressure sensor connector
8943362920 01| A| Includinginthe major repair kit of engine
52 | === Oil pressure sensor connector
8941677502 | 1002211-803 01 A
53 | --- Bolt - back end plate
9098060200 | 1002216-803 01| A
M 10x 52
54 | --- Studs- oil pan
8941339742 | 1002212-803 10| A
61 | --- Location pin- front cover plate
8971354230 01| A
Length =20
--- Water distribution pipe assembly
63 pIp
8944567943 01| A
70 |--- Bowl blanking cover (front and rear main oil passage)
5111290060 02| A
Outer diameter=16
P-20




/

§
2

WA @ NP H 50-P1-PSO_SZ il pdf 45 2018/1/29 13:44:04 @
2>

@ @

Cylinder body 0-12
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % o Applicable mgdels/ applicable status / notes
No. figureNo. |&|°Y] A 4KH1-TCengine
- |
|
115 | --- Rubber bracketing seat
8972041940 Left 01| A
8972041930 Right 01| A

117 | --- Cover plate assembly

8972596000 | 1002110-850 |[Leit| 01| A
8973003091 | 1002120-850 [Right 01 | A
118 | --- Big washer
9091648080 Q40208 01| A
Inside diameter =8
119 | --- Bolt - fixing of cover plate
8943299521 01| A
(A)
M 10x 28
0280808320 Q1840832 01| A
(D)
M 8x 32
8943299531 03| A
(E)
M8x 22
P-21

@ EEEE oA



N7
2>

W
ZHN

@

@ NFAC{: H 3¢0-P1-P50_S Hil.pdf 46 2018/1/29 13:44:04

0-12 Cylinder body
Figure No.
Recommended specification / name of part
SIN | |suzu figure | QingLing % o Applicable m(?dels/ applicable status / notes
No. figureNo. |&|~~| A 4KH1-TCengine
— [
|
120 | --- Bushing - installation of rubber supporting seat
8941404271 05| A
(B)
Outer diameter =13 Thickness=9.5
8971885060 Right 01 | A
(C)
Outer diameter =18 Thickness=4.5
121 | --- Rubber gasket - installation of cover plate
8941404281 05| A
(B)
Outer diameter=22
8971885070 Right 01 | A
(©)
Outer diameter=16
144 | --- Flange nut- fixation of cover plate
0911502080 | Q32008T13 01| A
M8
148 | --- Clip - wire harness
5097003500 | 1002213-803 03| A
(A)
Inside diameter =12
8973679850 | 1002214-850 01| A
(B)
Inner diameter=13 Length=20
P-22




N7
2>

W
ZHN

@

@ NFACf: FH 3¢0-P1-P50_S Hil.pdf 47 2018/1/29 13:44:04

Cylinder body 0-12
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing ig, Applicable models/ applicable status / notes
No. figure No. |% QY| A 4KH1-TC engine
.| B |
|
150 | --- Flange bolts - clip and cylinder body
0280808120 Q1840812 01| A
M8x 12
194 | --- Pipe-ail return
8971377810 01 A
300 | --- Studs - cover plate fixation
9041108300 01| A
M8 x 30 Length = 41
381 | --- Bolt - bracket fixation
0280808100 Q1840810 01 | A | Flange bolts- bracket fixation
(B)
M8x 10
Combination bolt- bracket fixation
0500410200 Q1421020 01| A
(A)
M10X 20
409 | --- Gasket
5136420770 01 A
502 | --- Bracket
8972091290 | 1002131-850 01| A
P-23




N7

A2,

U

@ NLH:H 50-P1-Pso_SE fil.pdf 48 2018/1/29 13:44:04 @

0-13 Oil pan and oil level gauge tube assembly

Figure No.

Cylinder cover

@ EEEEE ®

N2
U




N7
2>

W
ZHN

@

@ NAC{: F 5¢0-P1-PS0_S Hil.pdf 49 2018/1/29 13:44:04

Oil pan and oil level gauge tube assembly

0-13

Figure No.

Recommended specification / name of part

SN Isuzu figure QingLing % Applicable mgdels/ applicable status / notes
No. figureNo. |%& QY|4 4KHI-TC engine
i |
[
1 | --- Oil pan assembly
8972239550 | 1009010-802 01| A
2 | --- Qil level gauge assembly
8972312950 01| A
3 | --- Sedling pad - oil drain screw plug
8941583280 01 A Including in the major repair kit of engine
Inside diameter =14.2 Outer diameter = 24
4 | --- Oil drain screw plug- oil pan
8941526130 01| A
M 14x 14
8 | --- Qil level gauge tube assembly
8972214970 | 1018010-850 01| A
9 | --- Washer - oil level gauge guide pipe
5096230020 01l A Including in the major repair kit of engine
Inside diameter =11
16 | --- Sealing pad - oil pan
8970801940 01| A Including in the major repair kit of engine
41 | --- Rubber sound insulating pad
8972869920 1701431-15 01| A
P-25




§

S

2>

@

S @ NFACf: F 5¢0-P1-P50_S Hil.pdf 50 2018/1/29 13:44:04

0-13 Oil pan and oil level gauge tube assembly
Figure No.
Recommended specification / name of part
SIN | 1suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |% QYI'A 4KH1-TCengine
- |
|
99 | --- Nut - ail pan
5094400100 10| A
M8
108 | --- Sound insulating pad assembly of oil pan
8973700310 | 1009110-850 01| A
128 | --- Rubber gasket - installation of oil pan
8972275210 04| A
141 | --- Bolt - oil pan
8941339732 12| A
173 | --- Combination bolt
8943299531 04| A
M8x 22
331 | --- Guard sleeve - installation of rubber gasket
8972244500 04| A
P-26
HEEN

-

V2

U



N7

A2,

U

@ NFCHF F570-P51-P100_SZ il pdf 1 2018/1/29 13:44:28 @

Camshaft and air valve 0-14

Figure No.

@ EEEEE ®

N2
U




NA
S

2>

§

@

@ NPACfF: FH 5¢0-P51-P100_& il pdf 2 2018/1/29 13:44:28

0-14 Camshaft and air valve
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing %Qt Applicable mgdels/applicablestatus/ notes
No. figureNo. |g Y A| 4KH1-TC engine
|
1 | --- Camshaft
8972876570 | 1006011-10 01| A
4 |--- Airinletvalve
8971317290 04| A
S | --- Exhaust valve
8970438612 04| A
9 | --- Timing gear-camshaft
8972400122 01 A
7=60
10 | --- Thrust washer- camshaft and cylinder body
8941104801 01 A
14 | --- Key-camshaft
9080007180 01 A
44 | --- Bolt
0280808160 Q1840816 02| A Flange bolts - Thrust washer
(A)
M8X 16
8944334070 01| A| Bolt-camshaft gear
(B)
M12X47
P-28
@ EEEEN

-

V2

U



N7
2>

W
ZHN

@

@ NFCf: H 540-P51-P100_& il pdf 3 2018/1/29 13:44:28

Camshaft and air valve 0-14
Figure No.
Recommended specification / name of part
SN | 1suzu figure | QingLing % Applicable mgdels/ applicable status / notes
No. figureNo. |& Qy A| 4KH1-TC engine
|
44 | --- Bolt
9058206300 01| A| Processbolt- installation of idle gear B
(&)
M6Xx30
45 | --- Washer - camshaft gear
5125190021 01| A
Inside diameter =13 Outer diameter = 36
50 |--- Rocker shaft assembly
8970361962 01| A
53 | --- Rocker shaft
8970361970 01 A
54 | --- Washer - rocker shaft
8943419060 06| A
Inside diameter =19.1 Outer diameter = 23
55 | --- Screw plug- rocker shaft
9126260050 ‘ ‘ ‘ 02‘ A ‘
56 | --- Circlip - rocker shaft
9091800190 02| A
Inside diameter =17.5
65 | --- Locking ring of valve spring seat
5125650040 16| A
P-29




/

§
2

WA @ NP H 50-P51-P100_SZ il pdf 4 2018/1/29 13:44:28 @
2>

@ @

0-14 Camshaft and air valve
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figure No. | 8| A _4KH1-TC engine
[
68 | --- Valve spring
8944332470 08| A
Outer diameter =30.6
71 | --- Valve spring washer
5125630010 08| A Lower washer of valve spring
(B)
Outer diameter =34
8941337312 08| A Upper washer of valve spring
(A)
Outer diameter =32.8

72 | --- Oil seal-valve guide pipe

8971203070 08| A Including in the major repair kit of engine /cylinder cover|
78 | --- Rocker assembly
8941523440 08| A

81 | --- Adjusting screw

8941522831 08| A
M8x30
83 | --- Nut - adjusting screw
9091115080 08| A
M8

84 | --- Bracket - rocker shaft

8941523451 04| A

P-30

‘o EEEET oar -



S @ NFACH: F 340-P51-P100_& il pdf 5 2018/1/29 13:44:28
/N

@

§

Camshaft and air valve 0-14
Figure No.
Recommended specification / name of part
SIN | Isuzu figure QingLing 5 Applicable models/ applicable status / notes
. .| B :
|
85 | --- Bolt — bracket
8944333040 03| A
M8 x 15, M10 x 60 Length = 82
86 | --- Washer - installation of rocker shaft
9091640100 04| A
Inside diameter =10 Outer diameter = 82
87 | --- Bolt - rocker arm
8944333020 01| A
M10% 60
88 | --- Pushrod
8970716730 08| A
89 | --- Tappet
8944383051 08| A
95 | --- Spring-rocker arm shaft assembly
8943419050 03 A
101 | --- Bolt - thrust washer
8972239990 02| A
M8Xx53
104 | --- Bolt - idlegear B
8941293841 01| A
P-31

-

N2
U



S

§

S

2>

@

@ NPACf: H 340-P51-P100_& il pdf 6 2018/1/29 13:44:28

0-14 Camshaft and air valve
Figure No.
Recommended specification / name of part
SIN Isuzu figure | QingLing % o Applicable mgdels/ applicable status / notes
No. figureNo. |& YI'A 4KH1-TCengine
- |
|
106 | --- Washer - idle gear B
5125190021 01 A
Inside diameter =13 Outer diameter = 36
107 | ---1dle gear A shaft sleeve
8979432240 01| A
109 | ---1dle gear B shaft Sleeve
8979432250 01| A
111 | --- Thrust washer- idle gear A
8941712890 01| A
112 | ---Idle gear A assembly-driveidle gear B
8972400141 01 A
7=43
196 | ---Locking ring
8972456841 02| A
275 | --- Straight pin
8972456830 04 A
282 | --- Spring
8972453370 02| A
305 | --- Bearing-idle gear B
8972400191 01| A
P-32
HEEN

-

V2

U



NA
S

2>

§

@

@ NPACf: H 540-P51-P100_& il pdf 7 2018/1/29 13:44:28

Camshaft and air valve 0-14
Figure No.
Recommended specification / name of part
SIN | |suzufigure | QingLing 5 Applicable models/ applicable status / notes
m .
No. figureNo. |8 Qy A AKHI-TC engine
|
333 | --- Gear-idle gear B (main)
8972400182 01| A
7=52
334 | --- Gear-idle gear B (front)
8972452322 01| A
7=52
335 | --- Gear-idle gear B (rear)
8972452311 01| A
7=52
P-33
HEENT

-

N2
U



N7

A2,

U

@ NFCHF F570-P51-P100_SZ il pdf 8 2018/1/29 13:44:28 @

0-15 Crankshaft, piston and flywheel

Figure No.

P-34

@ EEEEE ®




§

N @ NI H 570-P51-P100_Z il pdf 9 2018/1/29 13:44:28 @
S

2>

@ @

Crankshaft, piston and flywheel 0-15

Figure No.

Recommended specification / name of part

SN | I1suzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |8 Qy A 4KH1-TC engine
[
1 | --- Crankshaft

8971909321 |1005011-850A 01| A

10 | --- Shaft bushing-crankshaft
8972028790 05| A| GCrade=2
8972028800 05| A| Grade=3
12 | --- Flywheel assembly
8973331110 | 1005020-850 01| A

--- Washer - crankshaft belt pulley

14

5095031270 01| A

Inside diameter =16.5 Outer diameter = 45

28 | --- Timing gear-crankshaft

8972400112 01| A
7=30
31 | --- Flat key-crankshaft gear
9080307430 1005013-10 01| A
35 | --- Gear ring-flywheel
8944196021 1005022-10 01| A
7=108

38 | --- Washer - fixation of flywheel

8941339700 1005023-10 01| A

P-35

N2
U

@ EEEEN



S
S

2>

§

@

2 @ NACH: H5¢0-P51-P100_& il pdf 10 2018/1/29 13:44:28

0-15 Crankshaft, piston and flywhee
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. | & QA 4KH1-TC engine
— |
|
40 | --- Bolt - flywheel and crankshaft
8970659841 | 1005211-803 08| A
M13X36
42 | --- Crankshaft thrust washer
8973837400 02| A
43 | --- Bolt --erankshaft belt pulley
5090002732 01| A
M16Xx43
49 | --- Rolling bearing
9000906790 | 1005110-803 01| A
56 | --- Crankshaft belt pulley assembly
8972548440 01| A| 4dot
61 | --- Fan belt pulley
8944598154 01| A| 1ot
Outer diameter =120
63 | --- Piston
8972400473 | 1004011-850 04| A | Includingin the cylinder sleeve assembly
68 | --- Piston ring assembly
8972599410 04| A | Includingin the cylinder sleeve assembly
73 | --- Connecting rod bush
8973582290 08| A
P-36
HEEN

-

V2

U



N7
2>

W
ZHN

@

@ NFACf: H 5¢0-P51-P100_& il pdf 11

2018/1/29 13:44:28

Crankshaft, piston and flywheel 0-15
Figure No.
Recommended specification / name of part
SN |suzu figure | QingLing % Applicable models/ applicable status / notes

B :

|

83 | --- Fiston pin
8944544790 04 A Including in the cylinder sleeve assembly
84 | --- Connecting rod assembly
8973528901 | 1004110-850 04| A
85 | --- Bushing - Connecting rod
8973528890 04| A Including in the cylinder sleeve assembly
86 | --- Bolt - Connecting rod
8970620860 08| A
M11X44.5
87 | --- Pin- connecting rod
9081605080 08| A
Outer diameter =5 Length=8
126 | ---Circlip—piston pin
8941339690 08| A Including in the cylinder sleeve assembly
166 | --- Rubber gasket
8972315280 01| A
214 | --- Baffle-bearing
8973165600 01| A
216 | --- Positioning slecve
8972598560 | 1005014-850 01| A
P-37




N7

A2,

U

@

@ NL:H 50-P51-P100_S fil.pdf 12 2018/1/29 13:44:29

0-20

Figure No.

Timing gear chamber and flywheel housing

P-38




NA
S

2>

§

@

@ NACHF: H 5¢0-P51-P100_& il pdf 13 2018/1/29 13:44:29

Timing gear chamber and flywheel housing

0-20

Figure No.

Recommended specification / name of part

SIN | |suzu figure | QingLing g, , Applicable models / applicable status / notes
No. figure No. % Qy A : 4KH1-TC engine
[
1 | --- Timing gear chamber

8972399832 | 1002111-850 01| A

11 |--- Back end plate- cylinder body

8944379232 | 1005121-803 01| A

15 | --- Bolt - back end plate

5090002270 | 1002217-803 03| A

M12X25
32 | ---Sealing pad - timing gear chamber and cylinder body
8971294271 01| A | Includinginthe major repair kit of engine
33 | ---Oring - timing gear cover and fuel injection pump
8972876720 01| A
36 | --- Combination bolt- timing gear chamber
0500408450 | Q1420845 02| A
(B)
M8Xx 45
0500408200 | Q1420820 06 | A
(A)
M8 <20
38 |--- Positioning Pin-timing gear cover and gear chamber
8971354230 02| A
Length =20
P-39
HEEN

-

V2

U



/

§
2

2>

@

WA @ NACH: H550-P51-P100_& il pdf 14 2018/1/29 13:44:29

0-20 Timing gear chamber and flywheel housing
Figure No.
Recommended specification / name of part
S/N Isuzu figure QingLing %, o Applicable mgdels/ applicable status / notes
No. figureNo. |&~"| A 4KH1-TC engine
|
54 | --- Timing gear cover
8972399844 | 1002112-850 01| A
56 | ---Oring - timing gear cover and gear chamber
8972876940 01| A
57 | --- Cover plate- timing gear inspection hole
5113210090 | 1005122-803 02| A
(A)
8973046081 | 1005123-850 01 A
(B)
58 | --- Combination bolt- cover plate of inspection hole
0500406140 | Q1420614 06| A
M6Xx 14
65 | --- Sealing washer- cover plate of inspection hole
8971186981 03| A
68 | --- Timing gear cover assembly
8972550341 | 1005150-850 |¢ft| 01| A
(B)
8973580220 | 1005160-850 Right01 | A
(©)
P-40
HEEN




§

N N H 570-P51-P100_S 4l pdf 15 2018/1/29 13:44:29
/N

@
0-20

Figure No.

Timing gear chamber and flywheel housing

Recommended specification / name of part
Applicable models/ applicable status / notes

QY. A 4KHI-TC engine
[
i

SN Isuzu figure | QingLing
No. figure No.

--- Rubber gasket - timing gear cover and guard

69
8973290090 Left | 01 | A
(B)

Left/Right

8973290110 Right 01 | A
(©)

on of timing gear cover

71 | --- Rubber gasket - installati
5193890020 05 A
72 | --- Bushing - timing gear cover and shield
| 5193890090 05| A

--- Combination bolt- timing gear cover and guard

Q1460618 05| A
M6X18

73
0501406180

Including in the major repair kit of engine

103 | --- Front oil seal of crankshaft
8973517040 01| A
--- Bolt - timing gear cover

Q1840830

124

08| A| Flangebolts- timing gear cover
(A)
M8 <30

Combination bolt- timing gear cover

0280808300

Q1420870
(B)

M8Xx70

0500408700

P-41

@
EEEET

-

N2
U



§

S

2>

@

S @ NACHF: H540-P51-P100_& il pdf 16 2018/1/29 13:44:29

0-20

Figure No.

Timing gear chamber and flywheel housing

Recommended specification / name of part

SN | |suzu figure
No.

QingLing

Applicable models/ applicable status / notes

figure No.

LeftRight

Qtyl"A  4KH1-TC engine
[

124 | ---Bolt - timing gear cover

0583112550 1002215-803 01| A Bolt - timing gear cover
(©)
M12X55
8941300551 01| A Bolt - timing gear cover
(D)
M8x 58
175 | --- Rear oil seal of crankshaft
8970715611 01| A | Includinginthe major repair kit of engine
P-42
HEENT

-

V2

U



N7

A2,

U

@ NL: H 50-P51-P100_S fil.pdf 17 2018/1/29 13:44:29 @

Engine installation 0-22

Figure No.
4 20 | fit A = e— BB
5%\ | AN —_aE-
B B 262

[
[Fa
1 |_|'|-
!
I

; _

P-43

@ EmEEN &

N2
U




/

§
2

2>

@

WA @ NACH: H5¢0-P51-P100_& il pdf 18 2018/1/29 13:44:29

0-22 Engineinstallation
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing E»Qt Applicable mgdels/ applicable status / notes
No. figureNo. | & y A| 4KH1-TC engine
|
1 | --- Rubber bracketing seat
8971228950 Left 01| A
8971228930 ight 01
2 | --- Bracket - engine
8973001560 | 1001011-803 [Left| 01| A
8972876392 | 1001020-803 Right 01 | A
20 | ---Bolt
0500414250 Q1421425 [L€ft|o1| A Combination bolt
(B)
M14X25
0500410220 Q1421022 |L&ft| 03 | A Combingtion bolt
(A)
M10Xx22
0500410220 Q1421022 Righf 02 | A Combingtion bolt
(A)
M10Xx 22
8943299521 Right 02 | A Combination bolt
(©)
M10Xx28
22 | --- Flange nut- engine and suspended crossbeam
0911502100 | Q32010T13 04| A
M10
P-44
HEENT




S

§

S

2>

@

@ NACf: H 5¢0-P51-P100_& il pdf 19 2018/1/29 13:44:29

Engine installation 0-22
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing g, o Applicable mgdels/ applicable status / notes
No. figureNo. |% I A | 4KH1-TC engine
|
50 | ---Rear mounting support assembly of engine
8941118996 | 1001110-803 01| A
52 | --- Rubber gasket - rear mounting bracket
8941119030 02| A
67 | --- Rear bracket- engine installation
8941119082 Left 01 | A
8941119092 Right 01 | A
71 | ---Flange nut - rubber gasket
0911501100 04| A
M10
72 | ---Nut - rear mounting bracket to gearbox
9091104100 | Q341C10 04| A
M10
73 | --- Heavy-duty spring washer- rear mounting bracket to gearbox
9091506100 Q40510 04| A
Inside diameter =10.2
74 |--- Flat washer- rear mounting bracket to gearbox
9091646100 02| A
Inside diameter =10 Outer diameter = 22
76 |--- Stop screw- rubber gasket
8941119040 02| A
P-45
HEEN

-

V2

U



NA
S

2>

§

@

@ NACf: H5¢0-P51-P100_& il pdf 20 2018/1/29 13:44:29

177 | --- Bolt - engi

9091104100

8944687331

Q341C10

ne and susp

--- Heavy-duty spring washer-bracket

1001211-803 04| A

0-22 Engine installation
Figure No.
Recommended specification / name of part
SIN Isuzu figure | QingLing = Applicable models/ applicable status / notes
No. figure No. £ A _4KH1-TC engine
- |
|
78 | --- Rear bracket- engine installation
8941333932 01| A
84 | --- Big washer - rear mounting support to the 3rd crossbeam
9091648100 Q40210 04 A
Inside diameter =10 Outer diameter = 32
85 | --- Heavy-duty spring washer-rear mounting bracket to the 3rd crossbeam
9091506100 Q40510 04| A
Inside diameter =10.2
166 | --- Nut - bearing and rubber bearing seat
9991105120 | Q341B12T13 02| A
M12
173 | --- Nut - rear mounting bracket to the 3rd crossbeam

04| A
M10
ended crossheam
M10x37.5

and rubber bearing seat

252
9091506120 Q40512 02| A
Inside diameter =12
298 | --- Rubber gasket - engine bracket
8972649260 Left 01 | A
8972649250 Right 01 | A
P-46

-

V2

U



S

71N

@

§

@ NL A H 50-P51-P100_Sfil.pdf 21 2018/1/29 13:44:29

Intake manifold

0-25

Figure No.

P 9 ) e i
' o= Y.
r " il | - e [
~GF  Jelld /7 184
e ot o
! ’ - =y .'I o -\._-'. L
27014)

N I :j ‘g i g ¥ |
— I i
& =
VAN SN
|0 =K 13 Il_._l.':'a
i
i/ I

P-47

-

N2
U



/

§
2

WA @ NP H 5740-P51-P100_ il pdf 22 2018/1/29 13:44:29 @
2>

@ @

0-25 Intake manifold

Figure No.

Recommended specification / name of part

SN Isuzu figure QingLing g,, t Applicable models/ applicable status / notes
NoO. figureNo. |& Qty A _4KHL-TC engine
[
1 | ---Intake manifold

8971923271 | 1008011-803 01| A

7 | ---Sedling pad - intake manifold

8973018381 01| A Including in the mgjor repair kit of engine /cylinder cover
13 | --- Combination bolt- intake manifold
0500408250 Q1420825 04 A
M8X 25
0500408300 Q1420830 02| A
M8x 30
20 | ---Flangelock nuts
5094400050 02| A
M8

27 | ---Studs - intake manifold

9041108250 01| A| Front

(A)

M8 25 Length =37
9096300341 01| A| Rex

(B)

M 8% 35 Length = 46
53 | --- Flange bolts

0281810250 Q1841025 02| A
M10Xx 25
184 | --- Sealing gasket
8970358831 01| A Including in the major repair kit of engine

P-48

® EEEE AN



N7

A2,

U

@ NL: H 50-P51-P100_S fil.pdf 23 2018/1/29 13:44:29 @

Exhaust manifold 0-27

Figure No.

P-49

@ EEEEE ®




N7
2>

W
ZHN

@

@ NACfF: H340-P51-P100_& il pdf 24 2018/1/29 13:44:29

0-27 Exhaust manifold
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing g,, Applicable models/ applicable status / notes
NoO. figure No. | & QY] A 4KH1-TC engine
— [
|
1 | --- Exhaust manifold
8972885753 |1008021-850A 01 A
2 | --- Sealed heat insulating plate- exhaust manifold
8973503170 01| A Including in the major repair kit of engine /cylinder cover
3 | --- Heat insulating plate
8972591711 1008061-850 01| A
14 | --- Spring washer-exhaust manifold
8972579140 02] A
Inside diameter = 8.5 Outside diameter = 15 Thickness = 4
15 | --- Bolt - exhaust manifold
8971315971 06| A
M8x35
18 | --- Flange nut- exhaust manifold
0911502080 Q32008T13 02| A
M8
19 | --- Studs - exhaust manifold
8973780650 02| A
M8Xx35 Length=46
21 | --- Flange bolts - heat insulating plate
0280808120 Q1840812 02 A
M8x12
P-50




N

7
WA

AUy

@ NL A H 50-P51-P100_Sfil.pdf 25 2018/1/29 13:44:29 @

Crankcase ventilation system 0-28
Figure No.

Fp——
]

P-51

@ EmEEN &

N2
U




/

§
2

WA @ N H 570-P51-P100_S il pdf 26 2018/1/29 13:44:29 @

2>

@ @

0-28 Crankcase ventilation system
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |& Qyl A 4KH1-TC engine
— [
|
12 | --- Crankcase ventilation valve assembly
8971198870 01 A
13 | --- Screw - crankcase ventilation valve
9039104080 04| A
M4x8
30 |---PCV hose
8972400310 01| A
32 | ---Clamping piece- PCV hose
8944487270 02| A
Inside diameter =14.8
50 | --- Crankcase ventilation hose
8972489841 01| A
51 | --- Elastic pipe clamp-ventilation hose on crankcase
8941211130 Q763B195 02| A
Inside diameter =20.4
65 | === Air vent tube
8942506151 01| A
97 | --- Bracket - PCV hose
8972123500 | 3506561-803 01| A

P-52

‘o EEEET oar -



N7

A2,

U

@

@ NL: H 50-P51-P100_Sfil.pdf 27 2018/1/29 13:44:30

0-30

Coolant pump

Figure No.

= A
N e e
e i il e,
-~ |
Pt el
B h
0 1 i _
. L -
- o L ot — -
- .= -
-~ s e o
- - '
___-r"-. | - ‘::-h!.- i ==
1 | - %
i |~'"-|
=

P-53

@

V2

U



/

§
2

2>

@

WA @ NACHF: H 5¢0-P51-P100_& il pdf 28 2018/1/29 13:44:30

0-30

Coolant pump
Figure No.
Recommended specification / name of part
SN | suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |& QYA 4KHI-TC engine
— [
[
1 | --- Coolant pump assembly
8971044163 01| A
3 | === Coolant pump sealing pad
8941780810 01 A Including in the major repair kit of engine
36 | --- Bolt-coolant pump assembly
5090000841 05| A
M8x55
40 | --- Flange nut -coolant pump assembly
0911501080 02| A
M8
42 | --- Stud -coolant pump assembly
9041108220 02| A
M8X22 Length=34
P-54




N7

WA

U

@ NL A H 50-P51-P100_Sfil.pdf 29 2018/1/29 13:44:30 @

Thermostat and its housing 0-31
Figure No.

P-55

@ EmEEN &

N2
U




N7
2>

W
ZHN

@

@ NACHF: H 540-P51-P100_& il pdf 30 2018/1/29 13:44:30

0-31 Thermostat and its housing
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. | & A | 4KH1-TC engine
|
1 | --- Thermostat
8973617700 01| A
82T
2 | === Thermostat housing assembly
8972524162 01| A
44 | --- Combination bolt- thermostat housing and cylinder cover
0500408300 Q1420830 05| A
M8X%30
49 | --- Water outlet pipe assembly
8972890110 | 1306030-850 01| A
50 | --- Combination bolt- water outlet pipe
0501408300 Q1460830 02| A
M8X%30
54 | --- Clamping piece-Engine wire harness
8941300760 | 1306212-803 01| A
Inner diameter=13 Height = 75 Length = 25
64 | --- Sealing pad - water outlet pipe
8943656742 01| A Including in the major repair kit of engine /cylinder cover
66 | --- Sealing pad - thermostat housing and cylinder cover
8972161560 01| A Including in the major repair kit of engine /cylinder cover
288 | --- Clip - wire harness
8973679830 01| A
Inside diameter =12
P-56




NA

U

@

@ NL:H 50-P51-P100_Sfil.pdf 31 2018/1/29 13:44:30

Engine water pipes (1/2)

0-32

Figure No.

0=11]

_\I-.
1072 (A} g,

{

? y
102 _mjf

—~—B \

T,
o

— ;
/ e I - T

o= _
= _ M |"|' ™
Qo ke Wi
r'h-- 'ij-";: I'IT E
N | = ATH_ED L W
= I = 1 ) e
e N — .
.i' = " ._-__.'I'ﬂ-;l. i 1 .‘1.1__:: o
|| |'.- - ; .. " -'--- -"-_"-' o olle
A A -
A TR
y | JIII I | |_|_'
0B [0-22]

P-57

@

V2

U



N7

A2,

U

@ NL:H 50-P51-P100_Sfil.pdf 32 2018/1/29 13:44:30 @

0-32

Figure No.

Engine water pipes (2/2)

Front

\Wa | U2 18]

Sy e
“102(® .4

£

1
e 1 ws =l
G=381

P-58

@ EEEEE ®

N2
U




N7
2>

W
ZHN

@

@ NACHF: H340-P51-P100_& il pdf 33 2018/1/29 13:44:30

Engine water pipes

0-32

Figure No.

Recommended specification / name of part

SIN | 1suzu figure | QingLing 5 Applicable models/ applicable status / notes
o
No. figureNo. |% QY A 4KH1-TCengine
— [
|
2 | === Rubber hose - water pump intake pipe to thermostat housing
8970374640 01| A
11 | --- Water pump inlet pipe assembly
8972399943 01| A
23 | --- Sealing pad - water pump intake pipe assembly and cylinder body
8943656763 01| A Including in the major repair kit of engine
37 | --- Gasket
9095714120 04| A Including in the major repair kit of engine
Inside diameter =12.2
72 | --- Bolt - water inlet pipe of water pump
0280808200 Q1840820 01 A Flange bolts - water inlet pipe of water pump
(A)
M8X% 20
0500408450 Q1420845 01| A Combination bolt- water pump intake pipe
(B)
M8Xx45
73 | --- Heat insulating plate assembly
8970437431 | 1303085-803 01| A
P-59




S

§

S

2>

@

@ NACHF: H340-P51-P100_& il pdf 34 2018/1/29 13:44:30

0-32 Engine water pipes
Figure No.
Recommended specification / name of part
SIN | 1suzu figure | QingLing gj Applicable models/ applicable status / notes
No. figureNo. |& QY A 4KHI-TC engine
| [
|
74 | --- Combination bolt- heat insulating plate assembly
0501408160 | Q1460816 03| A
M8X16
97 | --- Flange bolts
0280808120 | Q1840812 01| A
(©)
M8X 12
102 | --- Clamping piece-Water hose
8943679430 04| A
(B)
Inside diameter =12.8
155 | --- Water pipe assembly
8972399950 01 A
P-60
HEENT

-

V2

U



N7

A2,

U

@ NL:H 50-P51-P100_Sfil.pdf 35 2018/1/29 13:44:30 @

Fan and fan belt 0-33

Figure No.

P-61

@ EEEEE ®




S

§

S

2>

@

@ NACfF: H 540-P51-P100_& il pdf 36 2018/1/29 13:44:30

0-33 Fan and fan belt
Figure No.
Recommended specification / name of part
SN | |suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |& [2¥] A _4KHI1-TC engine
— [
|
1 |---Fanassembly
8971285311 ‘ ‘ 01‘ A‘
8 | --- Clutch-fan
8971297360 01 A
13 | ---Nut - fan
5094400040 04| A
Mo
26 | ---Bolt-fan
8943897640 04| A
36 | ---Fan belt
8973151530 01| A
Length = 1041
80 | --- Adjusting bracket - fan belt
8970805561 | 3701110-803 01 A
88 | --- Big washer - adjusting support
9091647080 Q40208 01 A
Inside diameter =8 Outer diameter = 22
96 | --- Bolt - adjusting bracket
0280808450 | Q1840845 01| A| Flange bolts- adjusting support
(A)
M8Xx 45
P-62

-

V2

U



NA
S

2>

§

@

@ NRLHFH 5k0-p51-

P100_% #il.pdf 37 2018/1/29 13:44:30

Fan and fan belt 0-33
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing 5 Applicable models/ applicable status / notes
. £ Qty. _ :
No. figure No. B A | 4KH1-TC engine
[
96 | --- Bolt - adjusting bracket
0500408250 Q1420825 01| A| Combination bolt- adjusting bracket
(B)
M8x 25
109 | --- Studs- fan
9041106180 04 A
M6X18 Length=27
230 | --- Fan blade
8971316640 01 A
P-63
HEENT

@

V2

U



N7

A2,

NL A H 50-P51-P100_S fil.pdf 38 2018/1/29 13:44:30
Uy

®
.

0-35

Figure No.

Throttle valve

P-64

.
@

N2
U



NA
S

2>

§

@

@ NACHF: F 540-P51-P100_& il pdf 39 2018/1/29 13:44:30

Throttle valve 0-35
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. | Qy/ A 4KH1-TC engine
— [
|
21 | --- Throttle valve assembly
8973099252 01| A
25 | --- Shell assembly-throttle valve
8973173841 01| A
110 | --- Vacuum valve- throttle valve
8973173850 01| A
111 | --- Washer - split pin
8944678280 01| A
112 | --- Splitpin
9081120100 01| A
174 | --- Bolt - vacuum valve
0280806120 02| A
M6x12
P-65
HERRE

-

V2

U



S

@ NL: H 50-P51-P100_S fil.pdf 40 2018/1/29 13:44:31

§

S

2>

. -

0-36

Turbosupercharging system
Figure No.

'."'I.-\:- k. ™
A=l |
I'-lil.-'f:_'_.-l“"'r".—? i 3
\ (\§rs 20
Sllegy® o
- ] ' ﬁ; . .
F % o "ii'. i
| - I ﬁ*“ J:.l"l"'". ":':ﬁ':t. | =
=2 _.-':I.:_i- o F
‘e ;b
b N

Front e 1gF

P-66

-

® EEEEN .

N2
U



N7
2>

W
ZHN

@

@ NACfF: H540-P51-P100_& il pdf 41 2018/1/29 13:44:31

Turbosupercharging system

0-36

Figure No.

Recommended specification / name of part

SIN| 1suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. | % QW A _4KH1-TC engine
— [
[
1 | --- Turbosupercharger assembly
8972400083 | 1118010-850 01| A
2 | --- Sedling pad - supercharger to exhaust manifold
8972885770 01| A| Includinginthe major repair kit of engine /cylinder cover
9 | --- Sealing pad - supercharger to exhaust pipe
8972631230 01| A| Includinginthemajor repair kit of engine /cylinder cover
11 | --- Nut
8971616070 04 A
M8
12 | ---Studs
8973780600 04| A
M8X20 Length=31
14 | --- Studs
8971045071 02| A
(B)
M8X43 Length=54
8973780680 02| A
(&)
M8x 81
16 | --- Supercharger joint
8972400090 | 1008022-850 01 A
P-67




S
S

2>

§

@

2 @ NACfF: H540-P51-P100_& il pdf 42 2018/1/29 13:44:31

0-36 Turbosupercharging system
Figure No.
Recommended specification / name of part
SIN | |suzu figure | QingLing E, Applicable models/ applicable status / notes
No. figureNo. |& QYI'A4KH1-TC engine
- |
|
18 | --- Nut
8971616070 04 A
M8
32 | --- Heat shield
8972588210 01| A
66 | --- Studs
5093020081 02| A
M10X45 Length=60
101 | --- Flange bolts - heat shield
0280808120 03| A
M8x12
117 | --- Gasket
8944725841 02| A| Includinginthe major repair kit of engine
Thickness =2.5
119 | --- Water hose assembly
8973127290 | 1303080-850 01| A
120 | --- Adjusting valve
8944725830 02| A
138 | --- Eye bolt
1096750810 02| A
M12Xx24
148 | --- Water pipe
0035092800 01 A
Length = 280
P-68
HEENT

-

V2

U



N7

A2,

U

@

@ NACH: H540-P51-P100_& il pdf 43 2018/1/29 13:44:31

0-37

Turbosupercharger
Figure No.
_aell

P-69




N7
2>

W
ZHN

@

@ NACf: H340-P51-P100_& il pdf 44 2018/1/29 13:44:31

Turbosupercharger
Figure No.
Recommended specification / name of part
SN | 1suzu figure | QingLing E’ Applicable models/ applicable status / notes
No. figure No. |& QY A _4KH1-TC engine
- |
|
8 | --- Vacuum hose -turbosupercharger
8971286250 01 A
9 | --- Clip - vacuum hose
8941674690 02| A
P-70




N7

A2,

U

@ NL: H 50-P51-P100_S fil.pdf 45 2018/1/29 13:44:31 @

0-40

Figure No.

Fuel injection system

T
113 &r
13180 g~
) H.":"'l EE%:

.,

P-71

@ EEEEE @

N2
U




NA
S

2>

@

§

@ NACH: FH5¢0-P51-P100_& Hilpdf 46 2018/1/29 13:44:31

0-40

Figure No.

Fuel injection system

SN

Recommended specification / name of part

Applicable models/ applicable status / notes

Isuzu figure

No.

QingLing
figure No.

Qty.

Left/Right

A 4KH1-TCengine
|
[

16

17

18

19

29

30

31

8972523414

--- High pressure fuel pipe assemb

8972550172

8972550182

8972550192

8972550202

8971732190

8973647730

--- High pressure fuel pipe assemb
--- High pressure fuel pipe assemb

--- High pressure fuel pipe assemb

--- Pipe clamp-oil nozzle an

--- Oil return hose

=== Oil nozzle

--- Oil injection pump assembly

01| A
ly of 1st cylinder

01 A
ly of 2nd cylinder
01 A
ly of 3rd cylinder

01| A
ly of 4th cylinder

01| A

d oil return hose

02| A
Inside diameter =11

01| A
Length = 320

assembly
04| A

8973829490

34 | --- Eyebolt

8943203070

04 A

P-72

-

V2

U



N7
2>

W
ZHN

@

@ NACf: H540-P51-P100_& il pdf 47 2018/1/29 13:44:31

Fuel injection system

0-40

Figure No.

Recommended specification / name of part
S/N Isuzu figure | QingLing % Applicable models/ applicable status / notes
No. figure No. | % Qy} A 4KH1-TC engine
.| B :
|
36 | --- Gasket
8970843470 08| A
50 | ---Oring - oil nozzle and cylinder cover
8972874022 04| A | Includinginthe major repair kit of engine /cylinder cover
59 | --- Pressure block of oil nozzle
8972598840 04| A
61 | --- Spherical bolt- fastening the oil nozzle
8944680202 04 A
63 | --- Oil return pipe
8972887020 01| A
66 | --- Cushion block-oil nozzle and cylinder cover
8971713310 04| A | ncludi ng in the major repair kit of engine /cylinder cover
Inside diameter = 7.2 Outside diameter = 15.0 Thickness
77 | --- Rubber gasket =66
8972568381 01| A
78 | === Flange bolts - bracket
0286808200 Q1840820 04 A
M8X% 20
80 | --- Rear bracket of oil injection pump
8972876983 | 1122011-850 01| A
(©)
P-73




/

§
2

WA @ NP H 540-P51-P100_ il pdf 48 2018/1/29 13:44:31 @
2>

@ @

0-40 Fuel injection system
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing =) Applicable models/ applicable status / notes
No. figureNo. |& 2] A 4KH1-TCengine
= [
|
93 | --- Gasket of ail return pipe
8973752360 04 A
110 | --- Flange nut- fixation of clip
0911501060 02| A
M6
113 | --- High pressure oil pipe clamp assembly
1097011321 04| A
(B)
Inner diameter=15 Length =30
8972240411 01 A
(©)
120 | --- Bracket assembly
8980150240 | 1117130-803 01| A
(A)
8972579060 | 1117140-850 01| A
(B)
236 | --- Flange bolts
0280808100 | Q1840810 02| A
(©)
M8Xx 10
0281810450 | Q1841045 01| A
(A)
M10X45
P-74

‘o EEEET oar -



N7
2>

W
ZHN

@

@ NACf: H540-P51-P100_& Hil.pdf 49 2018/1/29 13:44:31

Fuel injection system 0-40
Figure No.
Recommended specification / name of part
SN | 1suzu figure | QingLing ;E:n Applicable models/ applicable status / notes
No. figureNo. |% QYA 4KHI-TCengine
— |
[
236 | ---Flange bolts
0281810500 Q1841050 02| A
(B)
M10x50
0286808200 Q1840820 01| A
(D)
M8x20
275 | ---Fuel injection pump cover
8973290140 01| A| Fuel injection pump cover
(A)
8973290160 01| A | Lower cover of il injection pump
(B)
362 | --- Guide pipe
8972870070 01 A
(A)
8972870080 02 A
(B)
P-75




N7

WA

U

@ NL: H 50-P51-P100_S fil.pdf 50 2018/1/29 13:44:31 @

® &

0-41 Fuel filter and bracket

Figure No.

B | —
: = =
2 .!‘ 7—-% : w=np
"E“:" Eo — r__a -\."'\—\_'__—" ,'
S STy | == N5S
L.-:llh" -.,lll‘:'-g,' R i-
Ay fil _
II:5—"'*"“'iLTT—_: £ N33 t[ — “ﬁ
'd-.__ -~ '=\=.-F"r
— — .
RE=R) -
iaj_:—:d- i O

ta | W /L

@
@

@ EmEEN &

N2
U



S

§

S

2>

@

@ NACHF F530-P101-P150_Sfil.pdf 1 2018/1/29 13:44:53

Fuel filter and bracket 0-41
Figure No.
Recommended specification / name of part
SN | |suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |%& QWA 4KH1-TC engine
—! [
|
1 | --- Fuel filter assembly
8972401262 | 1117010-850 01| A
2 | --- Fud filter element
8943692993 01| A
3 | --- Sensor - fuel filter
8970798210 01| A
5 | --- Exhaust bolts - fuel filter
8941326740 01| A
6 | --- Seal ring - exhaust bolts
8941326750 01| A
7 | --- Water-drain screw plug - fuel filter
8971235490 01| A
40 | --- Bracket - fuel filter
8973700900 | 1117110-850 01| A
66 | --- Seal ring —water-drain screw plug
8944471560 01 A
72 | --- Flange nut- clip to the 3rd crossbeam
0911501100 Q32010 03| A
M10
P-77
@ EEEEN

-

V2

U



N7
2>

W
ZHN

@

@ NACHF F530-P101-P150_fil.pdf 2 2018/1/29 13:44:53

0-41 Fuel filter and bracket
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing 5 Applicable models/ applicable status / notes
- = (QW{"A 4KH1-TCeng
No. figureNo. |% A engine
— |
|
88 | ---Flange bolts
0280810300 Q1841030 02| A
M10x 30
112 | --- Seal ring - sensor
9095633340 01| A
P-78




N7

A2,

U

@ NRLHH 5%0-P101-P150_S il pdf 3 2018/1/29 13:44:53 @

Engine oil cooler and engine oil filter 0-50
Figure No.

= ﬁ_ Fr‘_rgﬂ {“_‘
= 1 320
: 'E,._i‘:rh;-,“"ﬁk :
| 7 e
RS -
-\‘.g_'lﬁ:_. -
- I|' I:I:I-.

P-79

@ EmEEN &

N2
U




N7
2>

W
ZHN

@

@ NACHF F50-P101-P150_Sfil.pdf 4 2018/1/29 13:44:53

0-50 Engine oil cooler and engine ail filter
Figure No.
Recommended specification / name of part
SIN | 1suzu figure | QingLing % Applicable models/ applicable status / notes
No. figure No. | & | Y] A _4KH1-TC engine
— |
|
1 | ---Qil filter assembly
8972399781 | 1012010-850 01| A
2 | ---Oil filter element
8973299110 01| A
9 | ---Seal ring - center bolt
8970470000 01| A
= 11 | --- Center bolt - oil filter
8970947241 01| A
62 | --- Oil cooler
8973015880 01| A
63 | === Seal ring - oil cooler
8943837200 01| A
64 | ---Oil filter seat
8973132071 01| A
65 | --- Pressure limiting valve- ail cooler
8944507720 01| A
67 | --- Seal ring-pressure limiting valve
9099209750 01| A
P-80
A
@ EEEE AN



/

§
2

WA @ NFLH 30-P101-P150_S il pdf 5 2018/1/29 13:44:53 @
2>

@ @

Engine oil cooler and engine oil filter 0-50
Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes
Qly) A 4KH1-TC engine

|
[

SIN'| |suzu figure | QingLing
No. figure No.

LeftRight

70 | --- Seal ring - screw plug of filter

9099211930 01| A

272 | ---O-shape rubber gasket-engine oil filter assembly

8970659830 01| A| Includinginthemajor repair kit of engine

329 | --- Flange bolts - Engine oil filter

0280808320 Q1840832 02| A

(A)
M8x 32
0280808600 | Q1840860 02| A
(B)
M8x 60

P-81

@ EEEE oA



N7

/A
U

@

@ NRLFH 5%0-P101-P150_S il pdf 6 2018/1/29 13:44:54

0-51

Figure No.

Engine oil pump with suction filter

&
1

%

L

@

N2
U



N7
2>

W
ZHN

@

@ NACHF F530-P101-P150_Sfil.pdf 7 2018/1/29 13:44:54

Engine oil pump with suction filter 0-51

Figure No.

Recommended specification / name of part

SIN | 1suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |%& QYA 4KHI-TC engine
= [
[
1 | --- Oil pump with suction filter assembly
8973859880 01| A
2 | --- Spring seat
5131650040 01| A
5 | ---Coil spring
8970368340 01| A
19 | --- Gear pair-engine oil pump
8943847781 01| A
21 | --- Sealing pad - oil pump Including in the major repair kit of engine
1096231700 01| A
(A)
Inside diameter =27.7
1096232200 01| A
(B)
Inside diameter =31.2
29 | ---Flange bolts - engine oil pump
0280808250 | Q1840825 02| A
M8x 25
38 | --- Shell of suction filter
8970368320 01| A
P-83




NA
S

2>

§

@

@ NACHF F530-P101-P150_fil.pdf 8 2018/1/29 13:44:54

0-51 Engine oil pump with suction filter
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figure No. | & QYA 4KHI-TC engine
= |
|
42 | --- Suction filter
8970383790 01| A
43 | --- Bolt - shell of suction filter
0280108300 04| A
M8x 30
45 | --- Split pin- pressure limiting valve
9081040300 01| A
121 | --- Pressure limiting valve- oil pump
8942355671 01| A
P-84
HEEN

-

N2
U



N7

A2,

U

@ NLH 5%0-P101-P150_E Hil.pdf 9 2018/1/29 13:44:54 @

Engine oil and vacuum pipelines 0-52
(172) Figure No.

234 n%?'u"ﬁ‘ﬁ'ﬁﬂ:ifﬁ" T;h

P-85

@ EmEEN &

N2
U




NA

U

@

@ NL:H 50-P101-P150_E Hil.pdf 10 2018/1/29 13:44:54

0-52

Figure No.

Engine oil and vacuum pipelines
(2/12)

g s 1478 5
e T~ i
St | - =

| gyl i
. Front

- iy L .
Y —— ¢=_|-*:1—= 9 Qil pan
A e ! e
L. f__.u;,. |
| ‘1 !

P-86

@

V2

U



N7
2>

W
ZHN

@

@ NFACf: H 5£0-P101-P150_S Hil.pdf 11 2018/1/29 13:44:54

Engine oil and vacuum pipelines 0-52
Figure No.
Recommended specification / name of part
SIN | 1suzu figure | QingLing % Applicable models/ applicable status/ notes
No. figure No. |% Qly) A 4KH1-TC engine
.| B |
|
2 | --- Eyebolt
8944435350 01| A
M10x 27
3 | --- Sealing gasket
9095714140 02| A | Includingin the major repair kit of engine /cylinder cover
Inside diameter =14.2 Outer diameter = 20.0
26 | --- Oil delivery pipe assembly- oil pump and cylinder body
8979204700 01| A
28 | --- Oring - fuel delivery pipeline assembly
5096230020 02| A| Includinginthe major repair kit of engine
Inside diameter =11
29 | --- Bolt
0280808100 Q1840810 01| A| Flangebolts- installation of oil pipe
(A)
M8x 10
8971172981 04| A| Bolt
(©)
M6x 20
57 | === Oil pipe assembly
8971169711 01l A
P-87




N7
2>

W
ZHN

@

@ NFACf: H3£0-P101-P150_S Hil.pdf 12 2018/1/29 13:44:54

0-52 Engine oil and vacuum pipelines

Figure No.

Recommended specification / name of part

SN | suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |5 QYA 4KHI-TC engine
— |
|
58 | --- Plug seat of oil switch
8972390480 01| A
63 | --- Oil inlet pipe- supercharger
8972399744 01| A
147 | --- Sea“ng gaSket Including in the major repair kit of engine /cylinder cover
9095714100 02| A| Sealing gasket
(B)
Inside diameter =10.2 Outer diameter = 16.0
8970416380 01| A| Sealingpad-oil pipe
(©)
Inside diameter =14
149 | --- Oil return pipe - supercharger
8972588330 01| A
248 | --- Eyebolt
1096750860 01| A
M 14x 27
252 | --- Oil return hose
8972588721 | 1019211-850 01| A
306 | === Cooling water pipe assembly - hose to cylinder cover
8972399792 01| A
P-88




N7
2>

W
ZHN

@

@ NACf: H5£0-P101-P150_S Hil.pdf 13 2018/1/29 13:44:54

Engine oil and vacuum pipelines 0-52

Figure No.

Recommended specification / name of part

SN | 1suzu figure | QingLing :‘—:? Applicable models/ applicable status / notes
No. figureNo. |& Q, A _4KHL-TC engine
|
307 | ---Oring
8972641680 01| A
308 | --- Water inlet hose- ol filter
8973000620 | 1012080-850 01| A
309 | --- Water outlet hose-engine oil filter
8973000630 | 1012090-850 01| A
310 | --- Pipe clamp
8941258621 04| A
Inside diameter =20.8
311 | --- Flange bolts - cooling water pipe assembly
0280808140 | Q1840814 01| A
M8x 14
312 | --- Flange lock nuts
5094400050 Q33008 01 A
M8
325 | --- Clamping piece-Oil return hose
8941258621 02| A
Inside diameter =20.8
330 | --- Oil return hose - vacuum pump
8970739201 01| A
P-89




N7
2>

W
ZHN

@

@ NACf: H3£0-P101-P150_S Hil.pdf 14 2018/1/29 13:44:54

0-52 Engine oil and vacuum pipelines
Figure No.
Recommended specification / name of part
SN | 1suzu figure | QingLing g,, Applicable models / applicable status / notes
No. figureNo. |& QY A 4KHI-TC engine
- |
|
331 | --- Pipe clamp-oil return hose
8971081020 02| A
332 | --- Qil inlet pipe- vacuum pump
8944436441 01| A
335 | --- Gear lever-oil pipe
8972035680 01| A
338 | --- Eyebolt
5096750181 01 A
M8x 20
339 | --- Sealing gasket
9095714080 02| A| Seding pad - eye bolt
(A)
Inside diameter = 8.2 Outside diameter = 14.0 Thickness
=10
9095714100 02| A| Seding pad - vacuum pump
(B)
Inside diameter =10.2 Outer diameter = 16.0
414 | --- Flange bolts - oil return pipe
0280806160 02| A
M6x 16
P-90




N7
2>

W
ZHN

@

@ NACf: H5£0-P101-P150_S Hil.pdf 15 2018/1/29 13:44:54

Engine oil and vacuum pipelines

0-52

Figure No.
Recommended specification / name of part
SIN| 1suzu figure | QingLing E_;, Applicable models/ applicable status / notes
No. figureNo. | & Qyl A 4KH1-TC engine
.| B :
[
473 | --- Heat insulating pipe
8971013310 01| A Heat insulating pipe - water outlet hose
(A)
8971013331 01| A Heat insulating pipe - water inlet hose
(B)
8973052831 01| A Heat insulating pipe - oil return hose
(€)
474 | --- Clamping piece - heat insulating pipe
8971013370 06| A
P-91




S @ NL:H 50-P101-P150_SE Hil.pdf 16 2018/1/29 13:44:54
S

§

2>

hd ®
.

0-57 Exhaust pipe

Figure No. EGR valve and cooling device

' I| [ ey=111
Front -

allear.

f A= ;E"E |
th AF [ == 4 Front
——= _\_I$ H ] hh_" II|I

|_| Y 4
L '
|I-_ E llll =5 s = }
3"|___‘."-'.i.-.l . IL":L,II_IL" | M= aL |

A6 Ty 5 y%

853 | 1 N S
.: S T oy e
. = -+t

47 (6

/!
—
| 27
L
)

97 A [G-12]

P-92

®

- EEEEE o

N2
U



N7

A2,

NLH:H 50-P101-P150_SE Hil.pdf 17 2018/1/29 13:44:54
Uy

®
.

Exhaust pipe

0-57
Vacuum pipe, vacuum valve and others Figure No.

220
l'lﬂ:'

i "f =

. b llr'l y rg rr:—
= _“{:ﬁ =4y

. - .' - * I

£ . _-.' -__ 1 |

iy ""-__‘_':_- L

2 |

P-93

.
@

N2
U



N7
2>

W
ZHN

@

@ NFACf: H 5£0-P101-P150_S Hil.pdf 18 2018/1/29 13:44:54

0-57 Exhaust pipe
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing g, Applicable models/ applicable status / notes
No. figureNo. | & QW A 4KHL-TC engine
| [
|
1 | --- EGR valve assembly
8972086563 01| A
4 | --- Bushing - EGR valve
8971927650 04| A| Includinginthe major repair kit of engine
12 | --- Flange nut- EGR valve
0911502080 | Q32008T13 02] A
M8
15 | --- Studs- condenser
8973780600 04| A
M8x 20 Length=31
16 | --- Studs- fixing of EGR valve
9041108550 02| A
M 8x 55 Length=67
52 | --- Clip - vacuum hose
8941654020 02| A
(A)
Inner diameter=6 and 16.5
8943154230 02| A
(B)
Inside diameter =30
P-94




/

§
2

V2. @ NI H 30-P101-P150_S il pdf 19 2018/1/29 13:44:54 @
2>

@ @

Exhaust pipe 0-57

Figure No.

Recommended specification / name of part

SIN| 1suzu figure | QingLing % Applicable models/ applicable status / notes
No. figureNo. |&|2¥] A _4KHIL-TC engine
[
52 | --- Clip - vacuum hose
8944814680 01| A
(&)
Inner diameter=37 Length =35
8972261710 01l A
(D)
Inner diameter=16.5 and 7
97 | --- Hose

8972406360 | 3506545-850 01| A | Hose waterintake
(A)

8973127300 | 3506550-850 01| A| Hoseassembly -water intake

(B)
135 | --- Bracket - condenser
8972477172 01| A
194 | --- Vacuum hose
8972493682 | 3506521-850 01| A
(©)
8972493691 | 3506522-850 01| A
(B)
8972493702 | 3506523-850 01| A
(D)

P-95

@ EEEE oA



/

§
2

2>

@

V2. @ NI H 30-P101-P150_ fil.pdf 20 2018/1/29 13:44:55

0-57 Exhaust pipe
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing 5 Applicable models/ applicable status / notes
No. figureNo. |& |2 A 4KHI-TC engine
— |
|
255 | --- Vacuum valve
8971710300 01| A
271 | --- Flange bolts - bracket fixation
0280808200 | (1840820 03| A
(A)
M8x 20
0286808200 02| A
(B)
M8x 20
303 | --- Bracket
8972401561 | 3506511-850 01 A
542 | ---EVRV vave
8972406990 01 A
601 | ---Screw, spring washer and flat washer assembly
9039205100 | (2360510 01| A
M5x 10
631 | --- Flat washer- bracket
9091606080 01| A
Inside diameter =8
P-96




§

N NRE 4 H570-P101-P150_S il pdf 21 2018/1/29 13:44:55
/N

@ @

Exhaust pipe 0-57

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes
Qly| A 4KH1-TC engine

|
[

SN Isuzu figure | QingLing
No. figure No.

LeftRight

663 | --- Clamping piece-EGR water tank

8943679430 08| A

Inside diameter =12.8

681 | --- Nut - condenser pipe

8971616070 04 A
M8
704 | --- Condenser pipe assembly -EGR
8972399823 01| A
705 | --- Flange bolts - hard tube
0286808250 | (1840825 02| A
M8x 25
719 | --- Hard tube assembly
8972406352 01| A| Hardtube assembly - condenser
(B)
8972457572 01| A | Hardtubeassembly - EGR valve
(A)
740 | --- Flange bolts - Fixation of EVRY valve
0286806300 Q1840630 02| A
M6x 30
P-97

@ (T ®

N2
U



N7
2>

W
ZHN

@

@ NACf: H3£0-P101-P150_S Hil.pdf 22 2018/1/29 13:44:55

0-57 Exhaust pipe
Figure No.
Recommended specification / name of part
SIN | |suzu figure | QingLing g Applicable models / applicable status / notes
No. figureNo, |& YA 4KH1-TCengine
— |
|
746 | --- EGR water pipe
0035090900 01| A| EGRwater pipeinlet
(B)
Length =90
8973131261 01| A EGR water pipe-outlet
(A)
747 | --- Flange nuts - bracket
0911501060 Q32006 02| A
M6
P-98




N7

A2,

U

@ NLH:H 5%0-P101-P150_E il pdf 23 2018/1/29 13:44:55 @

Electronic control part of the engine 0-60

Starter, generators and others Figure No.

!__'.'_ -:i-jl I Fi |
— {ul .II -

i T -
[ e\ - ) -
N .-rﬂ-p'ﬂ Ty A
e ! e A h
* A e
3 .:.Iazm _:.-Ir ‘_I
SR M

o +
r - -+
i S --‘%
L :
\ L
.
=V
o
i3 P
Yo £ - il |
ST
LT

Front

P-99

® EEEEN &

N2
U




N7

A2,

U

@

@ NLH:H 5%0-P101-P150_E Hil.pdf 24 2018/1/29 13:44:55

0-60

Figure No.

Electronic control part of the engine
Sensor, relay

P-100

@

N2
U



NA
S

2>

§

@

@ NACf: H340-P101-P150_S Hil.pdf 25 2018/1/29 13:44:55

Electronic control part of the engine

0-60

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SN | 1suzu figure QingLing §»
No. figureNo. |& [2¥{A 4KHI1-TC engine
.| :
|
1 | --- Starter assembly
8970429972 | 3708010-10 01| A
12V 22KW
9 | --- Generator assembly
8972402702 |3701010-850A 01 A
12V 60A
4 | --- Flange bolts - starter and generator
0287812350 02| A
M12x 35
10 | --- Relay-starter
8971739510 01 A

16 | --- Flange bolts - generator assembly

0280860130 | Q18410130 01 A
M10x 130
23 | --- Flange nut- generator assembly
0911502100 | Q32010T13 01 A
M10
46 | --- Relay- preheating plug
8971739510 01| A
P-101

@ EEEEN

-

N2
U



§

N NFE 4 H570-P101-P150_K il pdf 26 2018/1/29 13:44:55
/N

@ @

0-60 Electronic control part of the engine
Figure No.
Recommended specification / name of part
SN Isuzu figure | QingLing % Applicable models/ applicable status / notes
N [
|
83 | --- Water temperature sensor
8942378610 01| A
129 | --- Sensor- thermostat
8970697861 01| A
578 | --- Relay-charge
8970634412 01| A
12V
782 | --- Flange bolts - sensor
0286806160 | Q1840616 01 A
M6x 16
810 | --- Top dead center sensor
8973066010 01 A

P-102

@ (T ®

N2
U



S

§

S

2>

@

@ NL:H 50-P101-P150_E il pdf 27 2018/1/29 13:44:55

Battery and battery frame

0-61

Figure No.

P-103

-

V2

U



N7
2>

W
ZHN

@

@ NFAC{: F 5£0-P101-P150_S Hil.pdf 28 2018/1/29 13:44:55

0-61 Battery and battery frame
Figure No.
Recommended specification / name of part
SN | |suzu figure | QingLing % Applicable models / applicable status / notes
No. figureNo, |& 2] A 4KH1-TCengine
—! |
|
1 | --- Wire harness- positive electrode of battery
8972305302 | 3724370-850 01| A
Length =180
2 | --- Wire harness- negative electrode of battery
8972305381 | 3724380-850 01| A
Length =180
3 | --- Wire harness assembly - positive electrode of battery
8973635730 01| A
6 |--- Holeguardring
8941283192 01| A
Inside diameter =17
30 | --- Nut - battery positive wire to starter
9091104080 Q340B08 01 A
M8
31 | --- Spring washer- positive wire of battery to starter
9091505080 Q40308 01 A
Inside diameter =8.2
42 | --- Bolt — bracket
0280810160 01| A
M10x 16
48 | ---Hoop band
5097070301 | 1101421-803 02| A
Length = 250
P-104




N7
2>

W
ZHN

@

@ NACf: F 3£0-P101-P150_S Hil.pdf 29 2018/1/29 13:44:55

0-61

Battery and battery frame
Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SINT 1suzu figure | QingLing :5'; . :
No. figure No. | % Qty A _4KH1-TC engine
|
49 | --- Wire harness assembly - negative electrode of battery
8970358453 | 3724360-850 01| A
Length = 500
61 | --- Bracket - battery wire harness
8973623230 01| A
(B)
8973537090 01| A
(A)
62 | --- Combination bolt- grounding
8970872030 Q1460825 01| A
M 8x 25
104 | --- Flange nut- battery wire harness
0911501060 Q32006 01| A
Mo
112 | --- Joint
8973569251 | 3724365-850 01| A | Joint - positive electrode of battery
(A)
8973569261 | 3724366-850 01| A| Joint- negative electrode of battery
(B)
P-105




S

§

S

2>

@ NL:H 50-P101-P150_E il pdf 30 2018/1/29 13:44:55 @

0-65 Starter

12V, 2 2KW

Figure No.

P-106

@ EEEEE @

N2
U



§

N NRE 4 H570-P101-P150_S il pdf 31 2018/1/29 13:44:55
/N

@ @

Starter 0-65

Figure No.

Recommended specification / name of part

SIN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo, |&|2Y|A _ Starter 8970429972
= |
[
2 | === Driving end cover- starter
8941674350 01l A

13 | --- Shell -starter

8941674250 01| A

14 | --- Sedl ring - shell

8941674280 01| A

16 | --- Armature-starter

8970831930 o1l a
17 | --- Bearing-armature
8970831950 01| A
(©)
21 | --- Spring-brush holder
5811170150 04| A
22 | --- Brush holder
8941674300 01| A
26 | --- Washer - through bolt
5811292110 02| A
27 | --- Through bolts - starter
8941674330 02| A
(C)
P-107

@ EEEET &

N2
U



S
S

2>

§

@

2 @ NACf: H 540-P101-P150_S Hil.pdf 32 2018/1/29 13:44:55

0-65 Starter
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
— [
|
27 | --- Through bolts - starter
8941674340 02| A
(D)
31 | --- Magnetic switch
8970831960 01 A
43 | --- Retainer-gear
5811291000 01| A
44 | --- Roller-gear
5811290990 05| A
46 | --- Gear-clutch
5811230100 01| A
(D)
8941674270 01| A
(©)
47 | --- Return spring-gear
5811290960 01 A
48 | --- Steel ball-gear
5811290920 01| A
54 | --- Clutch-starter
5811240031 01 A
P-108
HEEN

-

V2

U



NA
S

2>

§

@

@ NACf: F 540-P101-P150_S Hil.pdf 33 2018/1/29 13:44:55

Starter

0-65

Figure No.

Recommended specification / name of part

SIN | |suzu figure | QingLing ;E:n Applicable models/ applicable status / notes
No. figureNo. |& (2% A _Starter 8970429972
|
58 | --- Drain pipe
1811296770 02| A
95 | --- Brush-starter
8970831940 01 A
114 | --- Nut - connecting terminal
5094000420 01| A
(€)
9091105080 01| A
(D)
M8
115 | --- Washer - wiring terminal
9091505080 01| A
Inside diameter =8.2
P-109

-

N2
U



N7

A2,

U

@ NLH:H 50-P101-P150_SE Hil.pdf 34 2018/1/29 13:44:56 @

0-66 Generator
Figure No. (172)

x 31}:]‘.’-? EI:'R;I_.:"" uz;\-
G ;!

P-110

@ EEEEE @




N

/%
N

AUy

@ NLH 50-P101-P150_S il pdf 35 2018/1/29 13:44:56 @

Generator 0-66
212)

Figure No.

S0
: -h.- i
.-,r"l" |E] .-.:._'\.__ I :'_','::r - 2 :3 |
@ oo &
ﬂl 'ﬁ’_;' L!H '&? I. | Er _‘:_-

{#
||'-'i I“r*ll ___,.\T-r

=108

ol |.r e _1&' . I
52 i AR =t
NS |rj' |!| ZARTEOR
Py w0 W AN w,? 2|
[l e Ny v Bee—
-.I.' ”' A tl g - o~
s QT \H AR ’%{L :_{1.
.ﬂ" llﬁ":ﬁ JEJ - -.:' JII!III e |rr-ﬁ
N A

P-111

2 HEEEEET &

N2
U




S

§

S

2>

@

@ NFACf: F 5£0-P101-P150_S Hil.pdf 36 2018/1/29 13:44:56

0-66 Generator
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |%| Y] A _ Generator 8972402702
— [
|
1 |--- Rear cover assembly -generator
8973134400 01| A
2 | --- Rotor assembly - generator
8973134350 01| A
3 | --- Bearing-rotor
8971481120 01 A
(©)
8972481280 01 A
(D)
10 | --- Rectifier- generator
8973134440 01 A
17 | --- Front cover assembly - generator
8973134460 01| A
19 | --- Bt pulley-generator
8973134480 01 A
22 | --- Stator coil-generator
8973134370 01 A
24 | --- Screw - rectifier
8971616970 01| A
P-112
HEENT

-

N2
U



N7
2>

W
ZHN

@

@ NFAC{: H 5£0-P101-P150_S Hil.pdf 37 2018/1/29 13:44:56

Generator

0-66

Figure No.

Recommended specification / name of part

SIN | 1suzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |& Q) A _ Generator 8972402702
|
44 | --- Sealing pad - rear cover
8941565890 01| A
90 | --- Vacuum pump - generator
8973134500 01| A
91 | --- Pump body-vacuum pump
8972366940 01| A
96 | --- Valve-vacuum pump
8942239910 01| A
99 | --- Washer - vacuum pump
8942239920 02| A
(A)
Inside diameter =18 Outer diameter = 24
8942239930 01| A
(B)
Inside diameter =12 Outer diameter = 24
100 | --- Joint - vacuum pump
8973134520 01| A
102 | --- Front cover- vacuum pump
8971373340 01| A
P-113
HEENT




N NRE 4 H570-P101-P150_K il pdf 38 2018/1/29 13:44:56
/N

@

§

0-66 Generator
Figure No.
Recommended specification / name of part
SIN Isuzu figure QingLing % Applicable models/ applicable status / notes
No. figureNo. |&[Q¥] A Generator 8972402702
— [
|
104 | --- Washer - front cover
8941566080 01| A
(A)
8942239940 01| A
(B)
106 | --- Bolt - vacuum pump
8942239890 01| A
108 | --- Rotor- vacuum pump
8972366930 01| A
109 | --- Blade-rotor
8942239850 03| A
P-114

@

N2
U



N7

A2,

U

@ NL:H 50-P101-P150_E il pdf 39 2018/1/29 13:44:56 @

Fuel injection pump 0-80

Figure No.

P-115

@ EEEEE @

N2
U




S

§

S

2>

@

@ NFAC{: F 5£0-P101-P150_S Hil.pdf 40 2018/1/29 13:44:56

0-80 Fuel injection pump
Figure No.
Recommended specification / name of part
SIN Isuzu figure QingLing % Applicable m.odlelts/ a;f)plicablestatus/ notes
No. figureNo. |8 Qty A 4KH1-TC oil injection pump 8972523414
- [
|
39 | --- Flange nuts— bracket fixation
0911501100 04 A
M10
41 | --- Bracket - oil injection pump housing
8973066620 01 A
42 | --- Driving gear-ail injection pump
8972400512 01| A
73 | === Seal ring - cover to shell
8973317660 01 A
84 | --- Sedl ring - bracket to shell
8972631290 01 A
164 /| --- Bolt - gear to coupling disc
0280808250 04| A
M8x 25
305 | --- Oil pipe assembly - oil outlet
8973171811 01| A
306| ---Oil pipe assembly - oil inlet
8973171821 01 A
P-116
HERNT

@

V2

U



0-81

Figure No.

Speed controller

@ NL:H 50-P101-P150_E il pdf 41 2018/1/29 13:44:56

72
S

N

@

7

N

A
=

i

pP-117




§

N NFE 4 H570-P101-P150_K il pdf 42 2018/1/29 13:44:56
/N

@ @

0-81 Speed controller
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing 5 Applicable models/ applicable status / notes
No. figure No. |& | Y/ A 4KH1-TC oil injection pump 8972523414
— |
|
97 | --- Bolt - pivot
8973317700 02| A
98 | --- Sealing pad - pivot bolt
8973721070 02| A
P-118

@ (T ®

N2
U



N7

A2,

U

@ NL:H 50-P101-P150_E il pdf 43 2018/1/29 13:44:56 @

Supply pump 0-84

Figure No.

P-119

@ EEEEE @




NA
S

2>

@

§

@ NACf: H5£0-P101-P150_S Hil.pdf 44 2018/1/29 13:44:56

0-84 Supply pump
Figure No.
Recommended specification / name of part
SN Isuzu figure QingLing ;S:’ t Applicable m.od.el_s/ applicablestatus/ notes
No. figure No. |&|2¥] A 4KH1-TC oil injection pump 8972523414
— |
|
24 | --- Sedl ring - adjusting valve
8973721910 01 A
25 | --- Seal ring - adjusting valve
8973721900 01| A
P-120
HEEN

-

V2

U



NA
>

2D

§

@

@ NFACf: H 5£0-P101-P150_SHil.pdf 45 2018/1/29 13:44:56

P-121

-

N2
U



N7

A2,

U

@ NFAC{: H 5£0-P101-P150_S Hil.pdf 46 2018/1/29 13:44:56 @

1-01 Accelerator pedal and control mechanism
Idle speed control cable

Figure No.

Front|

£n
=

P-122

@ EEEEN &

N2
U




N

7
WA

AUy

@

@ NLH:H 50-P101-P150_E Hil.pdf 47 2018/1/29 13:44:56

Accelerator pedal and control mechanism
Accelerator pedal

1-01

Figure No.

J'1..PEF'I‘|_|, =

—

P-123




§

S

2>

@

N @ NRE 4 H570-P101-P150_K il pdf 48 2018/1/29 13:44:56

1-01 Accelerator pedal and control mechanism
Figure No.
Recommended specification / name of part
SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing | Oty| A Single cab (cab)
No. figure No. E B crew cab(cab)
|
14 | --- Accelerator pedal assembly
8978591010 01| A B
24 | --- Stop bolt - bracket
0208008400 01l A B
32 | --- Return spring - accelerator pedal
8979979170 01l A B
46 | --- Retaining ring- accelerator pedal
9091854040 01| A B
Inside diameter =4
65 | --- Bolt
8943107300 | 5207121-803 03| A B
M8x 16
79 | --- Switch-accelerator pedal
8972240560 01| A B
80 | --- Accelerator pedal bracket assembly
8979945894 01l A B
(©)
83 | --- Bracket - accelerator pedal
8979945922 01| A B
P-124
HEEN

-

V2

U



§

N NRE 4 H570-P101-P150_K il pdf 49 2018/1/29 13:44:56 @
/N

@ @

Accelerator pedal and control mechanism 1-01
Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SIN

Isuzu figure | QingLing éQty A Single cab (cab)
No. figureNo. |&["| B Crew cab(cab)
[
|
90 | --- Control connecting rod
8979945902 01/ A B
124 | --- Nut - control rod
8970120980 01 A B
Inside diameter =9.9
158 | --- Flange nut- control rod
8942790600 02/ A B
M8

171 | --- Bracket assembly - accelerator pedal

8978574821 01 A B

927 | --- Return cable assembly - accelerator pedal

8978922035 01 A B

230 | --- Connecting pin- accelerator pedal to bracket
8978530640 01| A B

242 | --- Nut - stop bolt

9091104080 01l A B
A)
M8

8944233250 01| A B
(B)
Mé6

P-125

@ (T ®

N2
U



S

§

S

2>

@

@ NACf: H 5£0-P101-P150_S Hil.pdf 50 2018/1/29 13:44:56

1-01 Accelerator pedal and control mechanism
Figure No.
Recommended specification / name of part
N _ . . ~ Applicable models/ applicable status / notes
Isuzu figure | QingLing éﬂ oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
[
|
243 |--- Acceleration sensor
8973059220 01| A B
264 | --- Screw - pedal switch
0712803160 02/ A B
M3x 16
333 | --- Clogging
8972246830 01l A B
Outer diameter =24.5 Thickness=7.5
528 | --- Nut - acceleration sensor
8944233250 A B
M6
P-126

-

V2

U



N7

A2,

U

@

@ NP H 570-P151-P200_

SLHl.pdf 1 201

8/1/29 13:45:18

Radiator installation

1-10

Figure No.

P-127




N7

A2,

U

@ N H 570-P151-P200_K il pdf 2 2018/1/29 13:45:18 @

1-10 Radiator installation
Figure No. Water pipe hoop

1 1117

o
3

131

/4

P-128

@ EEEEN &




N7

A2,

U

@

@ NL A H 50-P151-P200_E il pdf 3 2018/1/29 13:45:18

Radiator installation

1-10

Figure No.

" i ; %— D20

=

.y

‘\m{’ 932 a0

BOE l\ 49\ B
W "ll ﬁ"ﬁ.[ﬂ'&_g:lm _,.-'"’f

85
l."1
| ﬁﬁ

P-129




/

§
2

V2. @ NI H 30-P151-P200_SZ Hl.pdf 4 2018/1/29 13:45:18 @
2>

@ @

1-10 Radiator installation
Figure No.
Recommended specification / name of part
SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |= Qul A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
1 | --- Radiator assembly
8973147741 01| A B
2 | --- Fanshroud
8972870372 01| A B Fan shroud
(©)
8973147780 01l A B Fan shroud
(B)
16 | --- Radiator cover assembly
8971778720 01 A B
21 | --- Sedling strip
8972604493 01| A B
22 | --- Right bracket- water tank suspension
8942579491 | 1302022-10 [Rg| 01| A B
23 | --- Flangelock nuts
5094400060 Q33010 02/ A B
M10
25 |--- Bolt
0286810300 | Q1841030 02| A B| Flangebolts- right support
(A)
M10Xx30

P-130

‘o EEEET oar -



S

§

S

2>

@

@ NACHF: F 530-P151-P200_ fil.pdf 5 2018/1/29 13:45:18

Radiator installation

1-10

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SN | 1suzu figure | QingLing |5 oy| A Sndlecab (cab)
No. figureNo. |&[°"| B Crew cab(cab)
25 | --- Bolt
0280806120 04| A B| Bolt—bracket
B)
M6X12
26 | --- Rubber gasket of lower bracket- radiator
8942493470 | 1300052-803 02| A B
27 | --- Rubber gasket of upper bracket- radiator
8942493460 | 1300051-803 02| A B
51 | --- Drain screw plug assembly
8943212360 | 1301180-10 01 A B
52 | --- Seal ring —water-drain screw plug
9097205570 | 1301182-10 01l A B
Inside diameter =10
56 | ---Supporting rod assembly- radiator
8973514950 | 1300060-850 01l A B
57 | --- Small washer- supporting rod and radiator
9091605100 Q40010 01| A B
Inside diameter =10.5
58 | --- Wave washer-support bar and radiator
8970116760 01 A B
Inside diameter =12
P-131

-

V2

U



/

§
2

V2. @ NP H 30-P151-P200_SZ Hl.pdf 6 2018/1/29 13:45:18 @
2>

@ @

1-10 Radiator installation

Figure No.

Recommended specification / name of part

g - Applicable models/ applicable status / notes
N |isuzufigure | QingLing |& Oy, A Singlecab (cab)
No. figureNo. |&|°"| B Crew cab(cah)
|
[
59 | --- Elastic clamp pin-support bar and radiator
8942027770 01 A B
Length = 27.7
62 | ---Boalt
0280808120 02| A B Bolt - sealing strip
(A)
M8x12
8944013500 Q150B0845 01l A B Bolt - fastening the supporting rods to the crossbeam
(B)
M8x45

70 | --- Supporting rack

8970478990 01 A B

74 | --- Washer

8942210820 | 1300122-803 02| A B Flat washer- fastening the radiator to the bracket
A)

Inside diameter =8.5 Outer diameter = 36
9091607100 Q40210 Leit| 01| A B Big washer - fasten radiator on left support

(B)

Inside diameter =10 Outer diameter = 26

75 | --- Bolt - fastening the radiator to the left bracket

8942494460 | 1300121-803 01 A B
M8X63

P-132

@ EEEE oA



N7
2>

W
ZHN

@

@ NACHF: F 530-P151-P200_Sfil.pdf 7 2018/1/29 13:45:18

Radiator installation 1-10
Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure QingLing = Oty| A Single cab (cab)
No. figureNo. |& "] "B Crew cab(cab)
|
80 | --- Bolt

0280806120 04| A B | Bolt-fanshroud
(A)
M6X12

0280808600 01 AB Bolt - fan shroud bracket
©
M8x 60

0280810600 01/A B Bolt - fan shroud bracket
D)
M10Xx60

0286808200 01/ A B Bolt - fan shroud
(E)
M8x20

0286810250 02|A B Bolt - fan shroud
(F)
M10X25

8972646220 03|A B Bolt - fan shroud
(B)
M8x 41

82 | --- Outer cover -fan shroud
8972604510 ‘ 01 A B
P-133




/

§
2

V2. @ NI H 30-P151-P200_SZ l.pdf 8 2018/1/29 13:45:18 @
2>

@ @

1-10 Radiator installation

Figure No.

Recommended specification / name of part

YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
85 | --- Hoop band
5097070311 01 AB
Length = 140

91 |--- Bigwasher - air guide sleeve

9091607060 Q40206 04 A B

Inside diameter =6

92 | --- Bracket - fan shroud

a 8944788811 01 A B
D)
8972401392 01 A B
B)
8972534951 01 A B
(A)
8972897491 01 A B
©
131 | --- Double wire hoop- water outlet hose to engine
5097040471 01 A B
Inside diameter =42
204 | --- Air guide sleeve assembly
8972601210 | 1300010-850 01 AB

P-134

® EEEE oA



S

§

S

2>

@

@ NACHF F 530-P151-P200_ fil.pdf 9 2018/1/29 13:45:18

Radiator installation 1-10

Figure No.

SN

Recommended specification / name of part

Applicable models/ applicable status / notes

Isuzu figure | QingLing = A Single cab (cab)
- £ |Qty.
No. figureNo. |& B Crew cab(cab)
|
|
240 | --- Flange locknut-fasten support bar on the crossbeam
8941787010 Q33008 01 A B
M8
242 | --- Bracket - radiator
8972604530 Left| 01| A B
8972604520 Rigf 01| A B
243 | --- Bolt - fan shroud bracket
0280808160 01|lA B
M8X 16
297 | --- Flat washer- fan shroud
9091607060 04 A B
Inside diameter =6
305 | --- Fastening nail-outer cover to fan shroud
1094700090 ‘ 12|A B
421 | --- Bolt - fan shroud bracket
0280808800 02/A B
M8Xx 80
P-135
HEENT

-

V2

U



§

S

2>

@

S @ NFACf: F 5¢0-P151-P200_S #il.pdf 10 2018/1/29 13:45:19

1-10 Radiator installation
Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
SIN | 1suzu figure | QingLing |2 A Single cab (cab)
. £ Qty,
No. figure No. @ B Crew cab(cab)
|
|

482 | --- Flange nut- air guide sleeve
0911501060 Q32006 04/ A B
M6
518 | --- Flange lock nuts
5094400050 Q33008 02/AB
M8
532 | --- Bracket - hot water pipe
8973022651 01| A B
P-136
HEEN

-

V2

U



N7

A2,

U

@ NLH:H 50-P151-P200_SE il pdf 11 2018/1/29 13:45:19 @

Radiator water pipes and spare water tanks 1-11
Standby water tank and other components (single cab) Figure No.

P-137

@ EEEEE ®

N2
U




N7

A2,

NL:H 30-P151-P200_SE il pdf 12 2018/1/29 13:45:19
Uy

@ @

1-11 Radiator water pipes and spare water tanks
Standby water tank and other components (crew cab)

Figure No.

Front 6 2 = _
N s /N [4-35]

. F.i‘r'-\. = _._H--' . _-"._;——:I" -
R o TG
191A) R "
| R AN s
Y | ',:lrl,..-a-' -
/A .
| § =10 .-: M
=+3 HOSz G
(A |
— — W
ILLH% ;:\I |w-;fh¢:_—|__. I’I

_ =
“ _:H.x '\-\._\- I|I
P
-~ --H-T.*--. . H ) | ‘3 5
. N S
Right longitudinal beam I"]r'L-f W
N L& e
L e e
I T = EI'I-‘:-II'I nﬁ ]gln'tl'}
rE} | ﬁ} fai T g 1l| .1* =
| 13 (8 \_ 2T
i "n"::T:::‘-'-::-':';-.-'IjI.‘L“] . 1
7
. i | . =T
q‘.'l:.l | o ‘-]- {f'&"—ﬁ‘l‘h

P-138

N2
U

® EmEEN &



S

@ NFACf: F 550-P151-P200_S #il.pdf 13 2018/1/29 13:45:19

21

N

Radiator water pipes and spare water tanks
Radiator water pipe installation

I-11

Figure No.

P-139

@ (T




/

§
2

V2. @ NI H 30-P151-P200_S il pdf 14 2018/1/29 13:45:19 @
2>

@ @

1-11 Radiator water pipes and spare water tanks
Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SN | 1suzu figure | QingLing S A Single cab (cab)
- £ Qty.
No. figure No. B B Crew cab(cab)
|
1 | --- Standby water tank assembly

8972051360 | 1300030-803 01| A

8943783881 | 1301610-26 01| B
2 | --- Cover- standby water tank
8944493630 01| B
8 | --- Plastic hose
1093661790 01| A
Length = 500

18 | --- Hose assembly -standby water tank to radiator

8972254452 | 1300040-803 01| A

8973571910 | 1300040-801 01 B

19 |---Clip
5097003190 | 1303101-803 01 B
©

Inside diameter =14
5097003190 | 1303101-803 02| A
©

Inside diameter =14
8942386100 02|A B Pipe clamp - hose assembly

A

Inside diameter =12

P-140

‘o EEEET oar -



N7
2>

W
ZHN

@

@ NFACf: H 5£0-P151-P200_S #il.pdf 15 2018/1/29 13:45:19

Radiator water pipes and spare water tanks

1-11

Figure No.

Recommended specification / name of part

Applicable models / applicable status / notes

SN | suzu figure QingLing E’Qty. A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
19 | ---Clip
8944389960 | 1303102-801 02| B | Pipeclamp- hoseassembly
(B)
Inner diameter=10 and 11
23 | --- Bracket - standby water tank
8972252711 01| A
30 | --- Flange nuts
0911501080 Q32008 04 A Flange nut- installation of standby water tank
(A)
MS
0911502080 | Q32008T13 03 A Flange nuts — bracket fixation
(B)
M8
33 | --- Flange bolts
0286808250 Q1840825 01| A
M8Xx 25
34 |--- Flange bolts - fender support and support of cab
0286808250 | Q1840825 04 A
M8Xx 25
55 | --- Water inlet rubber hose of radiator
8972601871 | 1303032-850 01| A
P-141
HEEN




§

S

2>

@

S @ NFCf: F 5¢0-P151-P200_SZ #il.pdf 16 2018/1/29 13:45:19

1-11 Radiator water pipes and spare water tanks
Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty| A Sindle cab (cab)
No. figureNo. |&|°"| B Crew cab(cah)
|
|
56 | --- Double wire hoop
5097040490 03] A B
Inside diameter =48
128 | --- Water outlet rubber hose of radiator
8972893690 | 1303031-850 01| A
136 | --- Elastic clamp spring-standby water tank
8970872200 | 1301611-26 01| B
152 | --- Cover assembly- standby water tank
8972177990 01 A
P-142
HEENT

-

V2

U



N7

A2,

U

@ NL: H 30-P151-P200_E Hil.pdf 17 2018/1/29 13:45:19 @

Air filter 1-30

Figure No.

P-143

@ EEEEE ®

N2
U




/

§
2

V2. @ NI H 30-P151-P200_S il pdf 18 2018/1/29 13:45:19 @
2>

@ @

1-30 Air filter

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SIN | 1suzu figure | QingLing i@ Oyl A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
1 | --- Air filter assembly
8972400542 | 1109240-850 01| A
1109240-856 01, B
2 | --- Butterfly nut - air filter
1142170680 02/ A B
3 | --- Washer - butterfly nut
1142192250 02| A B
6 | --- Airfilter element
8941560520 ‘ ‘ ‘01‘ AB ‘
8 |--- End cover - air filter
8973133860 ‘ ‘ ‘01‘ AB ‘

44 | --- Flange bolts

0280808160 | Q1840816 04/ A B
M8X 16
54 | --- Bracket - air filter
8971071390 | 1109410-803 01 A
(B)
8973576200 |1109250-805B 01, B
©
94 | --- Vacuum valve - air filter
8944471570 01| A B

P-144

@ EEEE oA



§

N NFE 4 H570-P151-P200_E il pdf 19 2018/1/29 13:45:19
/N

@ @

Air filter 1-30
Figure No.
Recommended specification / name of part
YN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 oty| A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
145 | --- Flange bolts - bracket to longitudinal beam
0286810350 Q1841035 04/ A B
M10X35
146 | --- Flange nut- support to longitudinal beam
0911501100 Q32010 04/ A B
M10
P-145

@ (T ®

N2
U



N

7
WA

AUy

@

@ NL: H 50-P151-P200_E il pdf 20 2018/1/29 13:45:19

1-31 Air inlet pipelines
Figure No. Air inlet pipelines and other parts (crew cab)
3_;ng &, SEDA
A4

ag1 Lﬂd o,

Front B

=~
.:uEn'EJ B

91—
.ﬂﬁ: o
| T8 1':,
242 .l
Turbosupercharger

\H 281 1B r“ o

n-:m;a
281 H"j

at 1‘..
":-I:"’ﬂ .g"-' () \H- E" \ X
SN

x@,ﬁ P

P-146

® EEEEN

@

V2

U



N

7
WA

AUy

@ NLH:H 50-P151-P200_S il pdf 21 2018/1/29 13:45:19 @

Air inlet pipelines 1-31
Air inlet pipelines and other parts (single cab) Figure No.
& -5l
ﬁgg*ﬁ@jﬁ
391 /9 e
387 (A ;ﬁ_ﬁp
. 38 NN 3R

Turbosupercharger ;fﬁ‘;: (Al
_,,@ /
ilJ

327 (6 @
i Ir-l W? [;,- ...II'-.
028 A o~

P-147

@ EEEEE ®

N2
U




N7

A2,

U

@ NL:H 50-P151-P200_S il pdf 22 2018/1/29 13:45:19 @

1-31 Air inlet pipelines
Figure No. Air inlet hose and other parts
[3-36]
19210 74
ROS ' __.-5_;:"
A T4 Bl ] ::L?: [E.:' -~ - 'l' _';_-__ W

R P— D 47

P-148

@ EEEEE ®




N7
2>

W
ZHN

@

@ NFACf: F 5¢0-P151-P200_S #il.pdf 23 2018/1/29 13:45:19

Air inlet pipelines

1-31

Figure No.

Recommended specification / name of part

SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing 'C%thy A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
5 | ---Hoop - air inlet hose
9099150741 | 1109430-850 01| A B
Inside diameter =112
9 | --- Bracket
8973007711 | 1109350-850 01| A B| Supporting plate assembly- air inteke pipe
©)
8973124720 | 1109360-850 01| A B| Bracketassembly
B)
1109340-856 01| B| Bracketassembly - intake pipe
(D)
10 | --- Flange bolts - bracket to longitudinal beam
0280808120 | Q1840812 01 A B
M8X 12
13 | --- Flange nut- fixation of rubber gasket
0911501080 Q32008 02|A B
M8
17 | --- Liner-installation of support
8978536992 | 1109555-803 01 A B
(A)
8978927230 | 1109512-801 01| B
B)
P-149




N7
2>

W
ZHN

@

@ NFAC{: H 5¢0-P151-P200_S #il.pdf 24 2018/1/29 13:45:19

1-31 Air inlet pipelines
Figure No.
Recommended specification / name of part
IN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
32 | --- Rubber gasket
8941581551 | 1109520-803 01| A B
60 | --- Bracket assembly
8978569560 | 1109330-803 Right| 01 | A
8978569570 | 1109330-801 |Leit| 01 B
64 | --- Bolt
8942792070 | 1109554-803 03| A
M8x20.5
8942792160 | 6205212-801 03] B
M8x 20
155 | --- Flange bolts - bracket to car frame
0286808250 | Q1840825 02| B
M8X 25
156 | --- Flange nuts - bracket
0911501080 Q32008 04/ B
M8
174 | --- Air sensor
8972400570 01/ A B
192 | --- Hoop - air inlet hose
1097072040 | 1109450-850 06| A B
©
P-150




/

§
2

V2. @ NI H 30-P151-P200_S il pdf 25 2018/1/29 13:45:19
2>

@ @

Air inlet pipelines 1-31
Figure No.
Recommended specification / name of part
SN . - Applicable models / applicable status / notes
Isuzu figure | QingLing |2 Oyl A Single cab (cab)
No. figure No. | & B Crew cab(cab)
|
|
192 | --- Hoop - air inlet hose
1097072030 | 1109420-803 02| A B
B)
Inside diameter =58-76
232 | --- Connecting pipe-vertical pipe and air filter
8944568440 | 1109232-850 01| A
8973576190 | 1109232-801 01 B
242 | --- Bracket
8978569320 | 1109351-803 01| A Bracket A
(A)
8978569330 | 1109352-803 01| A Bracket B
B)
8978569580 | 1109340-803 01| A Bracket assembly
©
8975809970 | 1109311-801 01 B | Bracket - vertical pipeline
D)
8978578440 | 1109511-801 01 B | Connection plate
(E)
252 | --- Airinlet pipes
8973125402 01 A Air inlet pipe-supercharger and air filter
(A)
P-151
W,
@ EEEE oA




N7
2>

W
ZHN

@

@ NFC{: F 5¢0-P151-P200_S #il.pdf 26 2018/1/29 13:45:19

1-31 Air inlet pipelines
Figure No.
Recommended specification / name of part
SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
252 | --- Airinlet pipes
8973576221 | 1109234-801 01 B Air inlet pipe- the first stage
(B)
8973576230 | 1109260-801 01 B Air inlet pipe- the second stage
©
259 | --- Flange bolts
0280810160 Q1841016 02 B
M10X16
281 | --- Vertical air intake pipeline
8973002550 | 1109231-803 01| A
8973576171 | 1109231-801 01 B
288 | --- Bracket
8973591050 01 B Bracket II- intake pipe and car frame
(B)
8973591061 01 B Bracket |- intake pipe and car frame
©)
8973600830 01 B Bracket |11- intake pipe and car frame
(A)
320 | --- Airinlet pipe- air filter to bend
8973576210 | 1109233-856 01 B
P-152




/

§
2

V2. @ NI H 30-P151-P200_S il pdf 27 2018/1/29 13:45:19 @
2>

@ @

Air inlet pipelines 1-31

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

SN | |suzu fi gure | QingLing

No. figure No. Q.

Left/Right

327 | --- Hoop - intake pipe
1097071980 | 1109480-850 01 A B
A)

Inside diameter =77-95

1097072030 | 1109420-803 01 A B

(B)
Inside diameter =58-76
381 | --- Nut
1099840180 | 1109552-803 02/A B
(A)
M6
8942795380 | T3720818 02| B | Rivetingnut
(B)
M8
389 | --- Instalation of rubber gasket
8970801490 | 1109530-803 01| A B
(A)
8970818860 | 1109510-801 02/A B
B)
391 | --- Flange nuts
8942795170 | 1109551-803 07/A B
MS8

P-153

@ EEEE oA



/

§
2

V2. @ NI H 30-P151-P200_Z il pdf 28 2018/1/29 13:45:20 @
2>

@ @

1-31 Air inlet pipelines

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

SN | suzu figure | QingLing

No. figure No. Qy

LeftRight

399 | --- Decorative cap - bracket

8942736050 ‘ 1109553-803 ‘ ‘02‘ A B ‘
402 | --- O ring-sensor
8972400560 0O1|A B

473 | --- Flange nuts

8942795170 | 1109551-803 06 B

M8

474 | --- Flange bolts - fixation of clip

0286808200 Q1840820 01 A B

M8Xx 20

487 | --- Intake pipe assembly of intercooler

8973125360 | 1109310-850 01| A B
505 | --- Instalation of rubber gasket
8970818860 | 1109510-801 03 B
507 | --- Air inlet pipe assembly
8972400530 | 1109320-850 01| A B
508 | --- Rubber hose

8972588373 | 1109331-850 01l A B

P-154

@ EEEE oA



§

N NFE 4 H570-P151-P200_& il pdf 29 2018/1/29 13:45:20
/N

@ @

Air inlet pipelines 1-31
Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty| A Single cab (cab)
No. figureNo. |& || "B Crew cab(cah)
|
509 | --- Rubber hose
8972603145 | 1109332-850 01 A B
©)
8973008593 | 1109333-850 01| A B
(D)
510 | --- Rubber hose
8973008583 | 1109334-850 01 A B
511 | --- Flange nut- fixation of engine fender
0911501080 Q32008 02/ A B
M8
529 | --- Flange nut- sensor
0911501060 Q32006 04 A B
M6

535 | ---Air inlet pipe - bend to supercharger
1109236-856 01 B
536 | --- Rubber hose - intake pipe and intake pipe

1109235-856 01 B

P-155

@ (T ®

N2
U



N7

A2,

U

@ NL A H 50-P151-P200_S il pdf 30 2018/1/29 13:45:20 @

1-35

Figure No.

Intercooler

P-156

@ EEEEE ®




N7
2>

W
ZHN

@

@ NFACf: F 5¢0-P151-P200_S Hil.pdf 31 2018/1/29 13:45:20

Air inlet pipelines 1-35
Figure No.
Recommended specification / name of part
- Applicable models / applicable status / notes
SN | |suzu figure | QingLing E’ Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
1 | --- Intercooler assembly
8972400392 01| A B
24 | --- Bolt-intercooler
0280808250 04 A B
M8Xx 25
P-157




N7

A2,

U

@ NL: H 50-P151-P200_S il pdf 32 2018/1/29 13:45:20 @

1-40 Fuel tank

Figure No.

P-158

@ EEEEE @




/

§
2

V2. @ NI H 30-P151-P200_ . pdf 33 2018/1/29 13:45:20 @
2>

@ @

Fudl tank 1-40

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes
A Single cab (cab)

SIN Isuzu figure | QingLing

S
No. figure No. %Qty' B Crew cab(cab)
|
1 | --- Fuel tank assembly
1101010-850 01 A
100L
1101010-856 01/ B
84L
3 | --- Fuel sensor assembly
8943161900 | 3806040-15 01| A
8943161880 | 3806040-10 01 B
6 | --- Screw - sensor assembly to oil tank
9039105100 Q2140510 05| A B
M5x10
7 | --- Spring washer- sensor assembly to fuel tank
Q40305 05| A B

Inside diameter =5
8 | --- Sealing gasket- oil drain screw plug

9095720140 Q72314 01/ A B

Inside diameter =14.2 Outer diameter = 23.0

10 | --- Elastic clip

5097090130 | 1101422-803 01 A B
(A)

Thickness =9.2

P-159

® EEEE AN



S

§

S

2>

@

@ NFC{: F 5¢0-P151-P200_S Hil.pdf 34 2018/1/29 13:45:20

1-40 Fuel tank
Figure No.
Recommended specification / name of part
IN _ o Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty Single cab (cab)
No. figureNo. |8 Crew cab(cab)
I
10 | --- Elasticclip
5097090230 | 1101423-803 01 AB
B)
Thickness=4.5and 9
5097090250 | 1101424-803 01| A B
(B)
Thickness =9.2 and 9
5097090470 | 1101425-803 03|/A B
(A)
Thickness =5.5
11 | --- Oil drain screw plug-fuel tank
9098621560 1101136-10 01 A B
M14X14
14 | --- Breather hose- connecting the three-way pipejoint
9099147010 01| A B
Length =430
19 | --- Rubber sealing gasket - fuel sensor
5831480010 | 3806211-10 01 AB
20 | --- Breather hose
8941288260 01l A B
23 | === Two-way pipe joint- breather pipe
8970777131 | 1101061-10 01| A B
P-160

-

V2

U



/

§
2

V2. @ NI H 30-P151-P200_S il pdf 35 2018/1/29 13:45:20 @
2>

@ @

Fuel tank 1-40

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SIN Isuzu figure | QingLing E’ Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
25 | --- Fuel tank cover assembly

8942586091 | 1101200-802 01 A B

27 | --- Breather hose

8941288260 01| A B
Length = 470
33 | --- Cross screw- three-way pipe joint
9039206200 | Q2140612 01 A B
M6 20
40 | --- Hoop band assembly of oil tank
8944383854 1101350-15 02| A
8944383843 | 1101350-10 02| B
42 | --- Locking nut- oil tank hoop band and oil tank bracket
9091304080 Q33408 02/A B
M8
43 | --- Oil tank bracket
8970355170 | 1101311-15 02| A
8971838780 1101311-10 02 B

49 | --- Flange nut- fuel tank bracket and longitudinal beam

0911502100 | Q32010T13 08/ A B
M10

P-161

® EEEE oA



§

N NRE 4 H570-P151-P200_E il pdf 36 2018/1/29 13:45:20
/N

@ @

1-40 Fuel tank

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

51 | --- Flange bolts - fuel tank bracket and longitudinal beam

SN

Isuzu figure | QingLing

No. figure No. Qy

Left/Right

0286910300 | Q1841030T 08/ A B
M10X30

492 | --- Hoop band

5097070301 | 1101421-803 02/ A B
Length = 250

P-162

@ (T ®

N2
U



S

@ NL: H 50-P151-P200_S il pdf 37 2018/1/29 13:45:20 @

§

S

2>

Fuel pipeline 1-41
172) Figure No.

Right longitudinal beam

EStA) 3‘3‘;—_&%

Engine

-\'x &7 ()

EI'H_LJI ?EI _IFE' II z
: / AR .
AL g -""f e o
147088 f ST *"';’.’e{% <

b S ) £ WS - e _

.-'f

AT 2

: -

Engine '1 = - {':"-.
T - F _I‘l
I :

Tl Left longitudinal beam
P-163

@ EEEEN ®

N2
U



N

7
WA

AUy

@

@ NL: H 50-P151-P200_S il pdf 38 2018/1/29 13:45:20

1-41

Figure No.

Fuel pipeline
(2/2)

_,-]-ill.ﬂﬂl

Right longitudinal beam

- '--
-
E '-_'__.r"'
o
P

P-164

@

N2
U



/

§
2

V2. @ NI H 30-P151-P200_Z il pdf 39 2018/1/29 13:45:20 @
2>

@ @

Fuel pipeline 1-41

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

SIN Isuzu figure | QingLing

No. figure No. Y

LeftRight

24 | --- Hoop band

5097070311 | 3724551-803 02| A B| Hoopband - wire harness

(A)
Length = 140

8972542041 | 1104122-850 01| A B| Hosejacket-fuel pipetofuel tank
©

39 | --- Qil return pipe - oil pipeto fuel tank
8973639711 | 1104031-850 01| A B
45 | --- Oil inlet pipe - to ail injection pump

8973260200 |1104020-850A 01 A B

46 | --- Oil inlet pipe - to fuel filter

8973639700 |1104011-850A 01| A B

47 | --- Oil return pipe - oil injection pump to oil pipe

8973260260 |1104040-850A 01/ A B
61 | --- Holeguard ring

8941283192 | 1104121-803 02/ A B

Inside diameter =17

65 | --- Oil inlet hose - ail inlet pipeto oil inlet pipe

0012121400 | 1104213-850 01 A B
A)

Length = 140

P-165

® EEEE oA



N7
2>

W
ZHN

@

@ NFC{: F 5¢0-P151-P200_S #il.pdf 40 2018/1/29 13:45:20

1-41 Fuel pipeline
Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzufigure | QingLing |2 Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
66 | --- Oil return hose - oil return pipe to oil return pipe
0012061400 | 1104124-803 01| A B
(A)
Length = 140
76 | ---Oil inlet hose - oil tank to oil-water separator
0012126000 | 1104219-850 01| A B
(A)
Length = 600
78 | ---Oil inlet hose - engine oil inlet pipe to oil injection pump
0012623000 | 1104221-850 01| A B
Length = 300
79 | --- Qil return hose - oil return pipe to oil injection pump
0012062500 | 1104222-850 01| A B
Length = 250
147 | --- Pipe clamp
8942385710 | 1104289-54 06| A B| Elasticpipeclamp- oil return hose
B)
Inside diameter =13
8942385690 | 1104224-850 08| A B Elastic pipe clamp-oil inlet hose
(A)
Inside diameter =19.0
P-166




N7
2>

W
ZHN

@

@ NFC{: F 5¢0-P151-P200_S Hil.pdf 41 2018/1/29 13:45:20

Fuel pipeline 1-41

Figure No.

Recommended specification / name of part

IN _ ~ Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
[
147 | --- Pipe clamp
8972154370 | 1104131-850 03/ A B Clip - fixation of oil pipes
(D)
8973261571 | 1104111-801 [N o1 | A B Clip - fixation of oil pipes
(E)
231 | --- Piperubber eeve
8941570541 | 1104211-803 01/ A B Pipe rubber sleeve - oil return pipe
(A)
Outer diameter =17 Length=50
8972142350 | 1104212-850 01 AB Pipe rubber sleeve - oil inlet pipe

(B)

Outer diameter =16.5 Length=50

P-167




N7

A2,

U

@ NL: H 50-P151-P200_S il pdf 42 2018/1/29 13:45:20 @

1-45

Figure No.

Fuel filter assembly

57

—————
.",-r Hﬁh"“‘w—%
O=41 i -
0=81] N i S
\IN __,."' -ﬂn“"f&rl . "'---'\.':..r
o
] il = =
F“‘h": J‘_ﬁu -~ :_.;:-"j |'“~i¥‘

P-168

@ EEEEE ®

N2
U




§

N NRE 4 H570-P151-P200_K il pdf 43 2018/1/29 13:45:20
/N

@ @

Fuel filter assembly 1-45

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SIN Isuzu figure | QingLing i@ Oyl A Single cab (cab)
No. figureNo. |& N3 Crew cab(cab)
|
1 | --- Fuel filter assembly

8972401262 | 1117010-850 01 A B
©
7 | --- Exhaust bolts - fuel filter
8941326740 01 A B
9 | --- Sedl ring - exhaust bolts
8941326750 01 A B
14 | --- Seal ring —water-drain screw plug

8944471560 01| A B

15 | --- Sensor - fuel filter

8970798210 01 A B

20 | --- Flange bolts - fasten the oil-water separator on the support

0286808200 | Q1840820 02|A B
©

M8Xx 20
37 | --- Water-drain screw plug - fuel filter

8971235490 01| A B
41 | --- Seal ring - sensor
9095633340 01| A B
57 | --- Fuel filter element

8943692993 01/ AB

P-169

@ (T ®

N2
U



N7

A2,

U

@ NL:H 50-P151-P200_S il pdf 44 2018/1/29 13:45:20 @

1-50 Exhaust pipes and silencer
Figure No. 1/3)

P-170

@ EEEEN &




N7

A2,

U

@

@ NP4 H 350-P151-P200_Sf.pdf 45 201

8/1/29 13:45:20

Exhaust pipes and silencer 1-50
(2/3) Figure No.
o |
@{ 14¢ B30
r'd g:u
@ o1 15(A
0 e 18
1G38 /;;, ﬁ*"’l 4
I 14 (A 16 A
it ?’“’ B 117
2100 La, . & 115M@
~1

& 385

P-171




N

7
WA

AUy

@ NL: H 50-P151-P200_S il pdf 46 2018/1/29 13:45:20 @

1-50 Exhaust pipes and silencer
Figure No. (3/3)

\, 4 ] . ,r"-.
g | AR "%

43!,.-_;; f,:":*‘i \ e, 62

«7 B // B8 94

FE AL

_.-""'-:-;-"'/ s

Gg{/ 125(B
1_‘[_;';5'; _.JE
05 (A)

P-172

@ EEEEN &




N7
2>

W
ZHN

@

@ NFCf: F 5¢0-P151-P200_S Hil.pdf 47 2018/1/29 13:45:21

Exhaust pipes and silencer 1-50
Figure No.
Recommended specification / name of part
= Applicable models/ applicable status / notes
S/N Isuzu figure QingLing E’ Qty A Wheelbase 2765mm
No f|gure No. % B  Wheelbase 3360mm
) hr C  Wheelbase 3815mm
|
1 | --- Front stage assembly (with hoop) of intake pipe of silencer
8973056301 | 1203010-850 01 B C
©)
1203010-854 01 A
(D)
2 | --- Seal ring assembly- intake pipe and engine
8973814560 | 1203500-850 01| AB C
(A)
12 | --- Silencer assembly
8972599991 | 1201010-850 01l AB C
B)
14 | --- Gasket
8943283540 01l AB C Gasket - exhaust brake valve assembly
(A)
8943283520 | 1201331-10 01/ A B C | Sealingpad - exhaust pipe and silencer
(B)
Inside diameter =64.7
25 | --- Rear stage assembly of intake pipe of silencer
1203020-854 01| A
(A)
8973205780 | 1203020-850 01 B C
(B)
P-173




/

§
2

2>

@

V2. @ NI H 30-P151-P200_ il.pdf 48 2018/1/29 13:45:21

1-50 Exhaust pipes and silencer
Figure No.
Recommended specification / name of part
= Applicable models/ applicable status / notes
SN | |suzu figure QingLing .é_? o A Wheelbase 2765mm
) a C  Wheelbase 3815mm
36 | --- Nut - intake pipe to exhaust manifold
8970961921 | 1200451-26 02 AB C
M10
38 | --- Flange nut- connect air inlet pipe and muffler
0911501080 Q32008 04/ AB C
M8
44 | --- Bolt
0280808160 Q1840816 02| A B C | Flangebolts- bracket
(A)
M8 <16
0500408400 | Q1420840 01|A B ¢ | Combinationbolt
- intake pipe hoop and engine
B)
M8X40
70 | --- Flange bolts - front support to car frame
0286808250 Q1840825 02/A B C
M8X 25
81 | --- Flange nut- front support to car frame
0911501080 Q32008 02/ABC
M8
88 | --- Hoop - intake and exhaust pipes
8970103070 | 1203313-850 01 AB C
Inside diameter =61.6
P-174




S

§

S

2>

@

@ NFACf: H 5¢0-P151-P200_S Hil.pdf 49 2018/1/29 13:45:21

Exhaust pipes and silencer

1-50

Figure No.

Recommended specification / name of part

£ Applicable models / applicable status / notes
SN | |suzu figure ngLlng .nC_:” o A l\;VheelbaseZ765mm
NO flgure NO % Wheelbase 3360mm
: a C  Wheelbase 3815mm
I
94 | --- Bolt - Fastening the hoop
0208008450 | Q150B0845 02/ABC
M8x 45
95 | --- Flange bolts- rear support to car frame
0286808250 Q1840825 02/ABC
M8X 25
97 | --- Flat washer- fastening the hoop
9091646080 Q40108 01 AB C
Inside diameter =8
103 | --- Combination bolt- fastening the hoop
0500408450 Q1420845 01 AB C
M8Xx 45
104 | --- Flange nut- rear support to car frame
0911501080 Q32008 02(AB C
M8
105 | --- Nut - fastening the hoop and suspension arm
9091104080 Q340B08 01 AB C
B)
M8
108 | --- Mounting support
8971797370 | 1201310-861 01 B C
P-175

-

V2

U



N7
2>

W
ZHN

@

@ NFCf: H 5¢0-P151-P200_S #il.pdf 50 2018/1/29 13:45:21

1-50 Exhaust pipes and silencer
Figure No.
Recommended specification / name of part
= Applicable models/ applicable status / notes
SN | suzu figure QingLing 'DC_fDQty A Wheslbase 2765mm
] C  Wheelbase 3815mm
I
112 | --- Bracket with hoop assembly
8972600210 | 1201220-850 01 ABC
113 | ---Casing
9221512170 | 1201253-10 01 ABC
Length=37.5
114 | --- Mounting support assembly-muffler
1201211-10 01 C
B)
8943298560 | 1201210-10 01 AB
A)
115 | --- Rubber gasket
8944572771 | 1201251-10 01 AB C Upper rubber gasket
(A)
8944572781 | 1201252-10 01 AB C Lower rubber gasket
B)
117 | --- Flat washer
9098521690 | 1201261-10 01 ABC
Outer diameter =55
118 | --- Flange lock nuts
5094400060 Q33010 01 ABC
M10
P-176




/

§
2

V2. @ NP H 30-P201-P262_SZ #l.pdf 1 2018/1/29 13:45:45 @
2>

@ @

Exhaust pipes and silencer 1-50
Figure No.

Recommended specification / name of part
Applicable models / applicable status / notes
A Whedlbase 2765mm
Qty. B Wheelbase 3360mm
C | Wheelbase 3815mm

SN | |suzufigure | QingLing
No. figure No.

LefURight

119 | --- Flange nuts — bracket fixation

0911501080 Q32008 02|ABC
M8
122 | --- Nut - fastening hoop
9091104080 Q340B08 01 AB C
(B)
MS8
124 | --- Nut - suspension arm assembly to bracket
9091104100 Q341C10 01/ B C
M10
125 | --- Nut - fastening hoop
9091104080 Q340B08 01l ABC
M8
126 | --- Tail pipe assembly of silencer
1203310-861 01 C
(A)

1203310-854 01| A
(B)
8972600011 | 1203310-850 01 B

(B)
137 | --- Rear bracket- exhaust pipe to car frame

8944681750 1203411-15 01l ABC
B)

P-177

‘o EEEET oar -



N7
2>

W
ZHN

@

@ NACHF F 530-P201-P262_Sil.pdf 2 2018/1/29 13:45:45

1-50 Exhaust pipes and silencer
Figure No.
Recommended specification / name of part
= Applicable models / applicable status / notes
SN | suzu figure QingLing .OC_:” oty A Wheslbase 2765mm
NoO flgure No. % B Wheelbase 3360mm
’ 2 C  Wheelbase 3815mm
I
140 | --- Big washer
9091648080 Q40208 02|AB C
Inside diameter =8
143 | --- Supporting rubber block assembly - exhaust pipe
8973716550 | 1203360-15 01 AB C
144 | --- Flange nut - rubber block is supported on the support
0911501080 Q32008 01 AB C
M8
162 | --- Suspension arm assembly- exhaust pipe on car frame
8941562560 | 1203430-15 01 AB C
Length = 115
164 | --- Casing
9221512170 | 1201253-10 01 AB C
Length=37.5
165 | --- Flange bolts - suspension arm assembly on the car frame
0280810700 Q1841070 01{AB C
M 10x 70
166 | --- Big washer - suspension arm assembly on the car frame
9091648100 Q40210 01| ABC
Inside diameter =10 Outer diameter = 32
P-178




/

§
2

V2. @ NI H 30-P201-P262_SZ #l.pdf 3 2018/1/29 13:45:45 @
2>

@ @

Exhaust pipes and silencer 1-50
Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes
A Wheelbase 2765mm
Qty B Wheelbase 3360mm
C  Wheelbase 3815mm

SN | suzufigure | QingLing
No. figure No.

Left/Right

168 | --- Bracket - intake pipeto engine
8970843462 | 1203221-25 01l ABC

D)

310 | --- Casing

9221512170 1201253-10 01l ABC
Length=37.5

357 | --- Flat washer- fastening the hoop and suspension arm

9091646080 Q40108 01 AB C

Inside diameter =8

385 | --- Mounting support assembly

8972600941 1201240-850 01 AB C

514 | --- Nut - hoop

9091104080 Q340B08 01/ ABC
M8
515 | --- Combination bolt- hoop
0500408450 Q1420845 01lABC
M8x 45
532 | --- Flange nuts — bracket fixation
0911501080 Q32008 02/AB C
(A)
M8
P-179

® EEEE AN



N7
2>

W
ZHN

@

@ NACHF: F 530-P201-P262_Sfil.pdf 4 2018/1/29 13:45:45

1-50

Exhaust pipes and silencer

Figure No.
Recommended specification / name of part
= Applicable models/ applicable status / notes
S/N lsuzu figure anngg 09:’ Qy A Wheelbase 2765mm
fi gure No. |[= B Wheelbase 3360mm
No. ©
it C  Wheelbase 3815mm

542 | --- Bracket with hoop assembly

8972600210

1201220-850 01lABC

P-180




N7

A2,

U

@ NRALHH 5%0-P201-P262_S . pdf 5 2018/1/29 13:45:45 @

Exhaust brake valve body and control chamber 1-55
Figure No.
37 |
‘-.V.,»-'-:‘w:f:"
=R = N
138 @S Y
l'- 1 _-'
! _ b
140 2 *}ﬂé’%
138 S [
Y oy

. ==
=y < E =55
"'““_.':ﬁf-' \
' | 1=50]
P-181

@ EEEEE ®




S

§

S

2>

@

@ NACHF F 530-P201-P262_%il.pdf 6 2018/1/29 13:45:45

1-55 Exhaust brake valve body and control chamber
Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
SIN | suzu figure | QingLing g’ Oty A Single cab (cab)
No. figure No. § B Crew cab(cab)
I
6 | --- Exhaust brake valve body
8971773090 01| A B‘
24 | --- Bolt - cover
8970650290 ‘ ‘ ‘02‘ A B‘
137 | --- Control chamber
8971733270 ‘ ‘ ‘ 01‘ AB ‘
138 | --- Supporting seat - exhaust brake valve
8943114460 ‘ ‘ ‘01‘ A B ‘
139 | --- Gasket -exhaust brake valve
8943282340 ‘ ‘ ‘01‘ A B‘
140 | --- Heat shield - exhaust brake valve
8970938540 ‘ ‘ ‘ 01‘ AB ‘
141 | --- Nut - U-clamp
9885100090 ‘ ‘ ‘01‘ A B‘
142 | ---U clamp - exhaust brake valve
8971773110 ‘ ‘ ‘ 01‘ AB ‘
143 | --- Pin- exhaust brake valve
8943114520 01| A B
144 | --- Split pin- exhaust brake valve
8970294280 01 A B
P-182
HERNT

-

V2

U



S

§

S

2>

@

@ NACHF F 530-P201-P262_Sfil.pdf 7 2018/1/29 13:45:45

Exhaust brake valve body and control chamber

1-55

Figure No.

Recommended specification / name of part

SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty A Single cab (cab)
No. figureNo. |&[°"| B Crew-cab(cab)
|

146 | ---Nut - exhaust brake valve

0911501080 02/A B
184 | --- Cover - exhaust brake valve

8973114470 01 A B

P-183

-

V2

U



N7

A2,

U

@ NRLFH 5%0-P201-P262_S . pdf 8 2018/1/29 13:45:45 @

1-56 Exhaust brake system

Figure No.
E_
T }:ai?-ﬁ;&-
= {h@l@ f—ﬂ A, it
R = \l |
! -.‘“"Jr-ﬁ"ll = \ o
E = " ;,.ﬁﬁ:ﬁrr}l 2 _|'|:_.
| S [1=58]
bg? &5’.’- w2 L) |
i B3
| M
g
e =55

P-184

@ EEEEE ®

N2
U




S

§

S

2>

@

@ NACHF: F530-P201-P262_Sil.pdf 9 2018/1/29 13:45:45

Exhaust brake system 1-56
Figure No.
Recommended specification / name of part
g _ - Applicable models/ applicable status / notes
N | suzu figure | QingLing E’ Qtyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
1 | --- Exhaust brake valve assembly
8971023723 ‘ 3506725-803 ‘ ‘ 01‘ AB ‘
5 | --- Gasket - exhaust brake valve assembly
8943283540 ‘ ‘ ‘ 02 ‘ AB ‘
6 | --- Bolt - installation of exhaust brake
0108058700 | Q150B0870 04 A B
M8x 70
7 | --- Cone elastic washer- exhaust brake valve to exhaust pipe
5095000120 Q41908 04 A B
Thickness =1.9
8 | --- Nut - exhaust brake valve to exhaust pipe
9091104080 Q340B08 04/ A B
M8
14 | --- Filter - exhaust brake
8970338880 01 A B
15 | --- Flange nut - filter
0911501080 Q32008 02|A B
M8
19 | --- Hose - exhaust brake
0082581800 | 3506515-803 01| A B
Length = 180

P-185

-

V2

U



§

S

2>

@

S @ NFAC{: F 5¢0-P201-P262 S Hil.pdf 10 2018/1/29 13:45:45

1-56 Exhaust brake system
Figure No.
Recommended specification / name of part
SN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Qtyl A Single cab (cab)
No. figureNo. |&|°"| B Crew cab(cah)
|
|
86 | --- Exhaust brake vacuum valve
8971618011 01 A B
(A)
93 | --- Flange nut - vacuum valve to rear support of cab
0911501080 Q32008 02|A B
M8
P-186
HEENT

-

V2

U



NA
>

2D

§

@

@ NACf: H 5¢0-P201-P262 S Hil.pdf 11 2018/1/29 13:45:45

P-187

-

N2
U



N7

A2,

U

@ NL: H 50-P201-P262_S il pdf 12 2018/1/29 13:45:45 @

2-01 clutch

Figure No.

P-188

@ EEEEE ®




S

§

S

2>

@

@ NACf: F 5¢0-P201-P262 S Hil.pdf 13 2018/1/29 13:45:45

clutch

2-01

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SIN | suzu figure QingLing E’ oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
I
1 | --- Friction plate assembly
8972571240 | 1601060-25 01| A B‘
2 | --- Pressure plate assembly
‘1601040-850 ‘ ‘OI‘A B ‘
27 | --- Return spring - clutch slave pump assembly
8971843580 | 1602123-803 01 A B
57 | --- Shifting yoke assembly
8970337010 | 1602090-803 01| A B
(B)
116 | --- Release bearing assembly
8973166020 | 1602080-803 01| A B
119 | --- Elastic clamp- shifting yoke
5313490040 01 A B
137 | --- Flange bolts - connect friction plate and pressure plate to the flywheel
0280808160 | Q1840816 06| A B
M8x 16
140 | --- Location pin-clutch and flywheel
9098785320 | 1602124-803 02/A B
Outer diameter =6 Length=24
P-189
HEEN

-

V2

U



§

S

2>

@ %

N @ N H 540-P201-P262_S il pdf 14 2018/1/29 13:45:45 @

2-01 clutch
Figure No.
Recommended specification / name of part
IN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oyl A Single cab (cab)
No. figureNo. |5 B Crew cab(cab)
I
146 | --- Flange bolts - clutch slave pump to clutch housing
0286808300 Q1840830 02|A B
M8x 30
P-190

@ EEEE o | €

U



N7

WA

U

@ NL A H 50-P201-P262_S il pdf 15 2018/1/29 13:45:45 @

Clutch pedal and control mechanism 2-03

Figure No.

P-191

@ EmEEN &




§

N N H570-P201-P262_K il pdf 16 2018/1/29 13:45:46
/N

@ @

2-03

Figure No.

Clutch pedal and control mechanism

Recommended specification / name of part

Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

SN | jsyzu figure | QingLing

No. figure No. Q.

LeftRight

0 | --- Clutch pedal and bracket assembly
8978989714 01| A B
1 | --- Clutch pedal

8978532192 01 A B

4 | --- Stop block - clutch pedal

8978535341 02| A B
6 | --- Shaft sleeve- clutch pedal
8942385960 02 A B
©
8978536190 02/ A B
(A)
8978536200 01| A B
(B)
7 | --- Bracket - clutch pedal
8978563072 ‘ ‘ ‘01‘ A B ‘

9 | --- Shaft pin- clutch pedal

8978666670 ‘ ‘ ‘01‘ A B‘

10 | --- Connecting pin

8944102760 ‘ ‘ ‘01‘ A B‘
11 | --- Splitpin
8942799120 ‘ 01 A B
P-192

@ (T ®

N2
U



S

§

S

2>

@

@ NFAC{: F 5¢0-P201-P262 S Hil.pdf 17 2018/1/29 13:45:46

Clutch pedal and control mechanism

2-03

Figure No.

SN

Recommended specification / name of part

Applicable models/ applicable status / notes

Isuzu figure QingLing §= A Single cab (cab)
- £ Qty
No. figureNo. |& B Crew cab(cab)
|
|
12 | --- Bolt - adjustment of clutch pedal
0208010350 | Q151C1035 01 A B
M 10x 35
13 | --- Booster spring - clutch peda
8978532211 01 A B
14 | --- Bracket assembly - installation of clutch pedal
8978928512 01 A B
25 | --- Bolt
8973131880 | 3504123-803 01 A B
M 10x 22
27 | --- Nut - axle pin
1094400220 01 A B
M10
30 | --- Flange bolts - clutch pedal support
0286910250 | Q1841025T 01 A B
M 10x 25
32 | --- Nut - clutch master cylinder
8942790500 | 3504121-803 02| A B
M8
49 | --- Rubber gasket - clutch pedal
8978534132 01| A B
P-193

-

V2

U



§

N NRE 4 H570-P201-P262_K il pdf 18 2018/1/29 13:45:46
/N

@ @

2-03 Clutch pedal and control mechanism
Figure No.
Recommended specification / name of part
N _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing gthy A Single cab (cab)
No. figure No. | & B Crew cab(cab)
|
|
59 | --- Nut - stop bolt
9091104100 | Q341C10 01| A B ‘ M10
84 | --- Hose assembly
8971350210 ‘ ‘ ‘OI‘A B‘
85 | --- Pipe clamp- hose
8971304800 02/ A B
177 | --- Nut - Bracket
8942790500 | 3504121-803 02| A B
M8
242 | --- Bolt - clutch bracket
0284808160 02/ A B
M8x 16
265 | ---Nut
8970461270 | 3504122-803 01| A B
M8
325 | ---Flange bolts - Bracket installation
0286808200 | Q1840820 01| A B
M 8x 20
P-194

@ (T ®

N2
U



N

7
WA

AUy

@

@ NL A H 50-P201-P262_ S il pdf 19 2018/1/29 13:45:46

Clutch oil pipe

2-05

Figure No.

P-195




/

§
2

2>

@

V2. @ NI H 30-P201-P262_S . pdf 20 2018/1/29 13:45:46

2-05

Figure No.

Cl

utch oil pipe

SN

Recommended specification / name of part

Isuzu figure
No.

QingLing
figure No.

LeftiRight

Applicable models/ applicable status / notes

Qty.

A Single cab (cab)

B Crew cab(cab)

--- Elastic clamp — fixation of clutch hose

8941670060 ‘1602122-803 ‘ ‘02 ‘ A B ‘

5 | --= Clutch hose assembly
8943745521 |1602030-803 01| A B | Clutchhoseassembly- to slave cylinder
(A)
8942487022 01 AB Clutch hose assembly- to five-way pipe
B)
6 | --- Flange bolts - Bracket installation
0286808200 Q1840820 01 AB
M8x 20
7 | --- Flange nuts - bracket installation
0911501080 Q32008 01 A B
M8
11 | --- Bracket - clutch hose
8970919290 | 1602020-803 01 (A B
15 | --- Clutch oil pipe assembly
8971226370 | 1607020-25 |.4|01| A B
B)
8973284810 | 1607010-10 01| A B | Clutchoail pipeassembly - to cab
A)
P-196
HEEN




N7
2>

W
ZHN

@

@ NFAC{: F 5%0-P201-P262 S Hil.pdf 21 2018/1/29 13:45:46

Clutch ail pipe

2-05

Figure No.

Recommended specification / name of part

Applicable models / applicable status / notes

SIN | 1suzu figure | QingLing g” Qtyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
I
16 | --- Elastic clamp —fixation of clutch hose
8941670060 01 A B‘
24 | --- Clutch oil pipe assembly- to interior
8970943432 | 1607410-10 ‘ ‘01‘ AB ‘
25 | --- Bracket - clutch ail pipe
8970132111 | 1602010-803 01 A B
56 | --- Bracket - clutch hose
8970902990 | 1602015-803 01| A B
74 | ---Clip
8944868080 | 1602121-803 [L&t| 02| A B
Height = 28.5
75 | --- Clutch oil pipe assembly
8970637562 | 1607030-25 01| A B
87 | --- Two-way coupling
9992270060 01|lA B
128 | --- Single tube clamping piece
9095246220 | 3724561-803 02/A B
Inside diameter =7
129 | --- Flange bolts
0280806120 | Q1840612 02/A B
M6x 12
P-197
HEEN




N7

A2,

U

@

@ NL A H 50-P201-P262_ S il pdf 22 2018/1/29 13:45:46

2-06

Clutch slave cylinder

Q&

: @5 \,
Ak P/

a

Figure No.
4
T
1$Eﬁﬁ§ﬁé&31
@ 1". 3 b
1 hY »
E. —E‘I '..: __‘:fiﬁ g ___-II- '-._ . 1

S ==
= AL NG
"l\.:\_ j-r_ IIIII'

P-198




S

§

S

2>

@

@ NFACf: F 5%0-P201-P262 S Hil.pdf 23 2018/1/29 13:45:46

Clutch slave cylinder 2-06
Figure No.
Recommended specification / name of part
SN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing | 5 oyt A Single cab (cab)
No. figureNo. | & ~°| B Crew cab(cab)
|
|

1 | --- Clutch wheel pump assembly

8972120150 ‘ 1602050-803 ‘ ‘ 01‘ AB ‘
2 | ---Repair kit- clutch slave cylinder

5878317310 01 A B
3 | --- Pushrod -clutch slave cylinder

8972120190 01| A B
4 | --- Adjusting nut- clutch slave cylinder

8972120200 01| A B
6 | --- Locking nut- push rod

9091114080 01| A B

M8

7 | --- Exhaust screw plug- clutch slave cylinder

8971883290 01 A B
8 | --- Dust cap- exhaust screw plug

8971883300 01 A B

P-199
@ EEEEN

-

V2

U



N7

A2,

U

@

@ NLH:H 50-P201-P262_ S il pdf 24 2018/1/29 13:45:46

2-08 Clutch master cylinder
Figure No.
P B
- . "?ﬁt:l E‘H
1 L NS5 = —H
-'-:-.--r--
;f‘yﬂf MBS %@\ 4
.‘__.d"’ - "=:=':'_._- I-!'_
f_*__.-' M ”:
; iz T
- NGS KON— Nr
% _ N
AN
T . A
S5 e o
ek 8 . --::;"H:ﬂ ol
: T ;
— ) <
Ma3s ' -~
_ A s
k o :|. - '_’,_f'f s
it i ThE ¥
MGS }f‘ffﬁ A
5 r"- .q-ﬁ*f- _.--""#.-""Ff L-j-'-l.“'
3 '1"“ T \I% ; o i [ |
N e
i Yol o~ _..-'" _— —a
>V T e
[ - --'.. -~ i el
i __-:'-"". lh:' Ir..
--r',r’i :
-rf-.‘f
. oo
NSS &y
E‘ ?'\- =" -
b S ‘“@'r}' -
kﬁ;
ﬁg}ﬁ% -~
LI _.-""---
o
P-200

@

V2

U



§

N N H570-P201-P262_K il pdf 25 2018/1/29 13:45:46
/N

@ @

Clutch master cylinder 2-08
Figure No.
Recommended specification / name of part
g _ - Applicable models/ applicable status / notes
N | Isuzu figure | QingLing é’ Oty A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
1 | --- Clutch master cylinder
8971674060 01| A B
2 | --- Repair kit- clutch master cylinder
5878315970 01 A B
3 | --- Coupling yoke- clutch master cylinder
8971677700 01| A B
4 | --- Nut - coupling yoke
= 9091114080 01| A B
M8
5 | --- Pushrod - coupling yoke
8971677680 01| A B
6 | --- Rubber dust cover - clutch master cylinder
8944122000 01| A B
7 | --- Spring-clutch master cylinder
8971677800 01 A B
8 | --- Pipe coupling- clutch master cylinder
8971677660 01 A B
9 | --- Double wire hoop- clutch master cylinder
8971677730 01 A B
64 | --- Seal ring - pipejoint
8971677670 01 A B
P-201

N2
U

@ (T ®



N7

A2,

U

@ NLH: H 50-P201-P262_ S il pdf 26 2018/1/29 13:45:46 @

2-10 Major repair kit of transmission
Figure No.

fri

~ 3:; -
@ifjrgqﬁﬁ

P-202

® EEEEN &

N2
U




S

§

S

2>

@

@ NFAC{: F 5¢0-P201-P262 S Hil.pdf 27 2018/1/29 13:45:46

2-10

Major repair kit of transmission

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SIN | 1suzu figure | QingLing thy A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
1 | --- Repair kit- major repair of transmission
5878319820 01 A B
P-203
HEEN

-

V2

U



N7

A2,

U

@ NL: H 50-P201-P262_S il pdf 28 2018/1/29 13:45:46 @

2-20 Transmission assembly and housing
Figure No.

P-204

@ EEEEE @

N2
U




N7
2>

W
ZHN

@

@ NFACf: F 5¢0-P201-P262 S Hil.pdf 29 2018/1/29 13:45:46

Transmission assembly and housing

2-20

Figure No.

Recommended specification / name of part

IN | _ ' _ = Applicable models/ applicable status / notes
suzu figure ngng thy A Single cab (cab)
No. figure No. = B Crew cab(cab)
|
1 | --- Transmission assembly
1701010-850 01| A B
4 | --- Flange bolts - clutch housing and engine
0280810350 | Q1841035 03| A B
M 10x 35
0280810400 | Q1841040 01| A B
M 10x 40
5 | --- Flange bolts - clutch housing and rear plate of engine
0280810350 | Q1841035 01| A B
M 10x 35
9 | --- Reinforcing plate
8970741083 | 1701411-15 |Leit| 01| A B | Left reinforcing plate
8970843902 | 1701421-15 [Ridt 01| A B | Right reinforcing plate
11 | --- Flange bolts - pressure strip of sound insulating pad
0280808120 | Q1840812 02| A B
M8x 12
18 | --- Supporting nail -shifting yoke
8972254691 | 1701451-15 01| A B
34 | --- Dust cover
8970348800 | 1701452-15 01| A B
P-205
HEENT




N7
2>

W
ZHN

@

@ NPC{: F 5¢0-P201-P262 S Hil.pdf 30 2018/1/29 13:45:46

2-20 Transmission assembly and housing
Figure No.
Recommended specification / name of part
SN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing | S oyl A Single cab (cab)
No. figureNo. |5 B Crew cab(cab)
|
50 | --- Seal ring of oil drain plug
8943365110 01| A B Including in the major repair kit of transmission
Inside diameter =15.3
67 | ---Studs
9096310040 | 1700511-15 04/ A B
68 | --- Flange nut- clutch housing and rear plate of engine
0911501100 Q32010 01 A B
M10
70 | --- Flange nuts - bracket
0911501100 Q32010 01| A B
M10
71 | ---Cover plate- side
9331416012 | 1701465-15 01| A B
72 | --- Bolt - side cover plate
8941287910 | 1700216-803 06| A B
M10x 12
73 | --- Sedling gasket- side cover plate
9331426010 1700546-15 01/lA B Including in the major repair kit of transmission
85 | --- Breather plug- rear cover
8971659380 | 1700330-15 01| A B
P-206




N7
2>

W
ZHN

@

@ NFC{: F 5¢0-P201-P262 S Hil.pdf 31 2018/1/29 13:45:46

Transmission assembly and housing 2-20

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SIN Isuzu figure QingLing E’ Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
86 | --- Bolt - rear cover
8941287860 | 1700212-803 07, A B
©)
M 8x 25
88 | --- Screw - speedometer
8941287850 | 1700213-803 01l A B
M8x 12
90 | --- Oil seal of rear cover
8972572960 1700320-15 01/l A B Including in the major repair kit of transmission
91 | --- Coupling disc — drive shaft
8970113462 1701310-15 01l A B
92 | --- Bolt - coupling disc assembly
8971096961 | 1701312-15 04/ A B
M 10x 33
93 | --- O-ring
8944215760 | 1700532-15 01| A B| Includinginthe major repair kit of transmission
94 | ---Washer
8942492400 | 1700215-803 01 AB
95 | --- Lock nut
8970877500 | 1700214-803 01lA B
M24
P-207
HEENT




N7
2>

W
ZHN

@

@ NFACf: F 5¢0-P201-P262 S Hil.pdf 32 2018/1/29 13:45:47

2-20 Transmission assembly and housing
Figure No.
Recommended specification / name of part
IN | . ' . 2 Applicable models/ applicable status / notes
suzu figure ngng Zoty A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
406 | --- Flange nuts — bracket fixation
0911501080 Q32008 01| A B
M8
420 | --- Front oil seal- transmission
8943264410 1700310-15 01| A B| Includinginthemajor repair kit of transmission
421 | --- Rear cover
8971740870 | 1701511-10 01| A B
430 | --- Oil drain plug
8943365121 01| A B
433 | --- Transmission signboard
3903212-861 01| A B
434 | --- Clutch housing
1601211-850 01 A B
435 | --- Transmission housing
8973735640 | 1701055-10A 01 A B
439 | --- Flange bolts
0286808350 | Q1840835 01l A B
M 8x 35
456 | --- Flange bolts - reinforcing plate and clutch
0280812350 | Q1841235 04 A B
M12x 35
P-208
@ EEEEN




N7

A2,

U

@

@ NL: H 50-P201-P262_ S il pdf 33 2018/1/29 13:45:47

Gear of vehicle speed sensor

2-25

Figure No.

"
%

.I

i -~}

\ : g

o W

I II. II r

| /

[l o0, -

o
[0-13]
'_.‘"-'.'_I
s =
AR
ﬂf N

P-209

@

V2

U



/

§
2

V2. @ NI H 30-P201-P262_SE il pdf 34 2018/1/29 13:45:47 @
2>

@ @

2-25 Gear of vehicle speed sensor
Figure No.
Recommended specification / name of part
YN - Applicable models/ applicable status / notes
Isuzu figure | QingLing | S oyl A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
1 | --- Worm gear of speedometer
8942490640 01| A B
7=16
2 | --- Worm gear bushing
8970803621 01| A B
Z=16 mark “6
3 | --- Washer - Bushing
9099208520 01 A B
9 | --- Sedling pad - worm gear
8970805070 01| A B
22 | --- Flange bolts - reinforcing plate and engine
0286810350 | Q1841035 04 A B
M 10x 35
28 | ---Bolt
8942492460 | 1700211-803 06| A B
M12x 35
38 | --- Pressure strip - rubber sound insulating pad
8970959371 | 1701415-15 01 A B
P-210

‘o EEEET oar -



N7

A2,

U

@ NL: H 50-P201-P262_ S il pdf 35 2018/1/29 13:45:47 @

Gear of trammisssion 2-26
Figure No.

P-211

@ EEEEE ®

N2
U




N7
2>

W
ZHN

@

@ NFAC{: F 5¢0-P201-P262 S Hil.pdf 36 2018/1/29 13:45:47

2-26 Gear of trammisssion
Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing thy A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
1 | --- 1st shaft assembly
1701060-850 01 A B
7=28
3 | --- Bearing
8941787321 | 1701510-15 01| A B
4 |--- Lockingring
9091800400 | 1700512-15 01 A B
Inside diameter =37
13 | --- 5th gear assembly
1701210-850 01 A B
7=24
33 | --- Needleroller bearing- 3rd gear
8943171580 | 1701530-15 01| A B
34 | --- 3rd and 4th gear synchronizer assembly
8970487452 | 1701080-10 01 A B
35 | ---Locking ring-3/4 gear
8941287752 | 1700518-15 02/A B
7=36
36 |--- 3rdgear
1701092-850 01|A B
7=31
P-212




/

§
2

V2. @ NI H 30-P201-P262_SEHl pdf 37 2018/1/29 13:45:47 @
2>

@ @

Gear of trammisssion 2-26
Figure No.

Recommended specification / name of part

YN _ - Applicable models/ applicable status / notes

Isuzu figure | QingLing |2 oyl A Single cab (cab)

No. figureNo. | & B Crew cab(cab)
|

38 | --- Gear | and Il synchronizer assembly

8970487480 ‘ 1701110-10 ‘ ‘01 ‘ A B ‘
40 | --- Spring-1/2 gear

8970237080 ‘ 1700525-15 ‘ ‘02 ‘ A B ‘

49 | --- Needleroller bearing- 2nd gear

5098110140 | 1701540-15 01| A B
50 | --- Second gear
1701101-850 01l A B

51 | --- Locking ring-1/2 gear

8970746193 | 1700526-15 02| A B
7=30
59 | ---Reversegear
1701205-850 01 A B
Z=41
61 | --- Reverse gear/gear V synchronizer assembly
8970487500 | 1701220-10 01l A B
62 | --- Spring-reverse gear and gear V
8970237100 | 1700517-15 02/ A B
63 | --- Slider- reverse gear and gear V
9332636130 | 1700341-15 03| A B
P-213

® EEEE oA



/

§
2

V2. @ NI H 30-P201-P262_SE . pdf 38 2018/1/29 13:45:47 @
2>

@ @

2-26 Gear of trammisssion
Figure No.

Recommended specification / name of part

SN - Applicable models/ applicable status / notes
Isuzu figure | QingLing thy A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
66 | --- Locking ring-reverse gear and gear 5th
8941287752 | 1700518-15 01| A B
7=36
70 | --- 1st gear
1701201-850 01 A B
7=43
74 | ---Washer
9332716071 | 1700529-15 01 A B
80 | --- Driving gear of speedometer
8970113500 | 1701461-15 01| A B
7=4
82 | --- Second gear
8971776150 (1701073-10A1 01| A B
7=27-40-31-24
84 | --- Ball bearing-intermediate shaft (front)
5098000621 | 1701570-15 01 A B
97 | --- 5th gear- intermediate shaft
1701253-850 01 A B
7=55

109 | --- Ball bearing-intermediate shaft

8970959130 | 1701560-15 01 A B

P-214

® EEEE oA



/

§
2

V2. @ NI H 30-P201-P262_SE . pdf 39 2018/1/29 13:45:47 @
2>

@ @

Gear of trammisssion 2-26
Figure No.
Recommended specification / name of part
SN _ - Applicable models / applicable status / notes
Isuzu figure | QingLing | 5 oyt A Single cab (cab)
No. figureNo. | & | B Crew cab(cab)
[
|
132 | --- Reverseidle gear shaft
9333516041 | 1701321-15 01| A B‘
135 | --- Reverseidle gear assembly
‘1701270-850 ‘ ‘OI‘A B‘
136 | --- Gasket -reverse idle gear
8970815792 | 1700538-15 01 AB
172 | --- Locking ring
8944024050 | 1700513-15 01| A B
Thickness =1.75
8944024060 | 1700514-15 01 AB
Thickness =1.80
8944024070 | 1700515-15 01|A B
Thickness =1.85
173 | --- Locking ring
8941515220 | 1700519-15 01 A B
Thickness =1.85
8941515230 | 1700521-15 01 A B
Thickness =1.90
8941515240 | 1700522-15 01| A B
Thickness =1.95
8941577470 | 1700523-15 01 A B
Thickness =2.00
P-215

‘o EEEET oar -



N7
2>

W
ZHN

@

@ NFCf: H 5¢0-P201-P262 S Hil.pdf 40 2018/1/29 13:45:47

2-26 Gear of trammisssion
Figure No.
Recommended specification / name of part
SN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing 'DSfDQty A Single cab (cab)
No. figureNo. |5 B Crew cab(cab)
|
177 | --- Locking ring
8944024050 | 1700513-15 01| A B
Thickness =1.75
8944024060 | 1700514-15 01| A B
Thickness =1.80
8944024070 | 1700515-15 01 A B
Thickness =1.85
180 | --- Locking ring - intermediate shaft
9091800350 | 1700534-15 01 A B
(A)
Inside diameter =32.2
185 | --- Locking ring - intermediate shaft
9091800450 | 1700533-15 01|A B
186 | --- Locking ring - intermediate shaft
9091800320 | 1700535-15 01 A B
Inside diameter =29.6
276 | --- Gasket
9332356061 | 1700531-15 01 A B
281 | --- Washer
5332710070 | 1700524-15 0l AB
P-216




/

§
2

V2. @ NI H 30-P201-P262_SEHl pdf 41 2018/1/29 13:45:47 @
2>

@ @

Gear of trammisssion 2-26
Figure No.
Recommended specification / name of part
N _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing thy A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
313 | --- 1st gear bearing
8970105470 | 1701550-15 01| A B
314 | --- Reverse gear bearing
5098110140 | 1701540-15 01| A B
386 | --- Pin- reverseidle gear
8941287940 | 1700537-15 01| A B
387 | --- Slider- 3rd /4th gear
5332630010 | 1700516-15 03 AB
39( | --- Locking ring
8941515200 | 1700527-15 01| A B
Thickness =1.75
8941515210 | 1700528-15 01 A B
Thickness =1.80
8941515220 | 1700519-15 01 A B
Thickness =1.85
8941515230 | 1700521-15 01 A B
Thickness =1.90
393 | --- Ball bearing
8970959130 | 1701560-15 01| A B
P-217

‘o EEEET oar -



S

§

S

2>

@

@ NFAC{: F 5¢0-P201-P262 S Hil.pdf 42 2018/1/29 13:45:47

2-26 Gear of trammisssion
Figure No.
Recommended specification / name of part
SN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing E’Qty A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
396 | --- Needleroller bearing- 1st gear
8971616580 | 1701520-15 01 A B
(©)
397 | --- Spring-3/4 gear
8970237100 | 1700517-15 02/A B
398 | --- Intermediate shaft
1701230-850 01 A B
7=51-34-22-14
405 | --- Slider- 1st /2nd gear
5332630010 | 1700516-15 03/A B
408 | --- Spring-reverseidlie gear
8970815770 | 1700539-15 01| A B
(©)
P-218
@ EEEEN

-

V2

U



N

7
WA

AUy

@ NL: H 50-P201-P262_S il pdf 43 2018/1/29 13:45:47 @

Gear shift control mechanism 2-30
Figure No.
R
1 JEV ,.I- o
. g

P-219

@ EmEEN &




§

N NFE 4 H570-P201-P262_K il pdf 44 2018/1/29 13:45:47
/N

@ @

2-30 Gear shift control mechanism
Figure No. MSB transmission

Recommended specification / name of part
Applicable models/ applicable status / notes

SN Isuzu figure QingLing E’ oyl A Single cab (cab)
No. figureNo. |5 B Crew cab(cab)
|
|
28 | --- Bdl pin
9000970100 07/A B
30 | --- Pin- internal lock
5335340010 01 A B

31 | --- Shifting yoke assembly-gear 1st, 2nd
8970113651 | 1701331-15 01 A B
33 | --- Shifting yoke lever-gearlst, 2nd
8970113701 | 1701351-15 01 A B
51 | --- Block -gea I,11

8970228372 | 1701341-15 01| A B

91 | --- Spring pin- shifting yoke

8941357710 06 A B

Length =25
98 | --- Shifting yoke lever-gear 3rd, 4th

8970113711 | 1701352-15 01 AB

99 | --- Shifting yoke assembly-gear 3rd , 4th

8970113661 | 1701332-15 01 A B

100 | --- Shifting yokeJlever-reverse gear and gear 5th

8943169230 | 1701353-15 01 A B

101 | --- Shifting yoke assembly-reverse gear and gear S5th
8971075450 | 1701333-15 01 A B
P-220

® (T ®

N2
U



N7
2>

W
ZHN

@

@ NFAC{: F 5¢0-P201-P262 S Hil.pdf 45 2018/1/29 13:45:47

Gear shift control mechanism 2-30
MSB transmission Figure No.
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
[
|
102 | --- Block - gear 3rd , 4th
8970175731 | 1701342-15 01| A B
103 | --- Block - reverse gear and gear 5th
8941357194 | 1701343-15 01| A B
104 | --- Screw plug-yoke lever
9092013160 01 A B
Outer diameter=16
108 | --- Spring-ball pin
9097401140 03/|A B
Outer diameter =6.8 Length=31.6
130 | --- Moving rod
8941051412 | 1700381-15 01| A B
142 | --- Bolt - cover of gear shift control mechanism
8941287860 | 1700212-803 08| A B
(A)
M8x 25
8970297050 | 1700219-803 02/A B
(B)
M8x 30
148 | --- Sedling pad - cover of gear shift control mechanism
8942571620 | 1700411-15 01| A B | Including the sealing gasket package of
transmission
P-221




/

§
2

V2. @ NI H 30-P201-P262_S Hl pdf 46 2018/1/29 13:45:47 @
2>

@ @

2-30) Gear shift control mechanism
Figure No. MSB transmission

Recommended specification / name of part
Applicable models/ applicable status / notes

SN Isuzu figure | QingLing %Qty A Single cab (cab)
No. figure No. | & B Crew cab(cab)
|
157 | --- Cover of gear shift control mechanism
8943401470 | 1702051-15 01 AB

158 | --- Cable clamp
5097002750 | 1700241-803 01| A B| Clip

(A)

Inside diameter =8.5

5097070311 | 3724551-803 01 A B Hoop band - wire harness

(B)

Length = 140

163 | --- Internal selector rod

8941592681 | 1700361-15 01/ A B

164 | --- Oil sed- moving rod

Including the sealing gasket package of
transmission

Outer diameter =27

8973040680 | 1700350-15 02| A B

165 | --- Moving rod assembly
8970362210 | 1700390-15 01| A B

166 | --- Spring pin- external selector rod

8941357710 1700541-15 01| A B
Length =25

167 | --- External selector rod assembly

8970355601 | 1700370-15 01 A B

pP-222

@ EEEE oA



N7
2>

W
ZHN

@

@ NACf: F 5%0-P201-P262 S Hil.pdf 47 2018/1/29 13:45:48

Gear shift control mechanism 2-30
MSB transmission Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
SIN | 1suzu figure | QingLing ;C:”Qty A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
|

168 | --- Washer - external selector rod

8942492501 | 1700217-803 01| A B‘
171 | --- Neutral switch

8971659461 | 1700230-803 ‘ ‘01‘ A B‘
174 | --- Spring

8970319270 | 1700547-15 01| A B
175 | ---O-ring

8942490482 | 1700548-15 01| A B
176 | ---Pin

9096785490 02| A B
180 | --- Washer

8942492440 | 1700218-803 01| A B
183 | --- Plug

8943379461 01| A B

Mi18

184 | --- O-shapd gasket

8943365110 01| A B| |reluding.thesealing gasket package of

Inside diameter =15.3

398 | --- Reverse gear switch

8971659471 | 1700220-803 01 A B

P-223




N7

A2,

U

@ NLHH 50-P201-P262_S il pdf 48 2018/1/29 13:45:48 @

2-35 Gear shift control lever mechanism
Figure No.

P-224

@ EEEEE ®




§

N N H570-P201-P262_H il pdf 49 2018/1/29 13:45:48
/N

@ @

Gear shift control mechanism 2-35
Figure No.

Recommended specification / name of part

Applicable models / applicable status / notes

SIN | 1suzu figure | QingLing E’Qty A Single cab (cab)
No. figureNo. | & ~°| B Crew cab(cab)
|
|
1 | --- Gear shift lever handle
8971962850 01 A B
8§ | --- Gear shift lever
8972045060 01| A B
9 | --- Bolt - gear shift lever assembly

8944383241 | 8101232-803 02/A B

M8x 28
16 | --- Cover- gear shift lever
8970662871 01 A B
20 | --- Spring-gear shift lever
8972045141 01| A B
22 | --- Decorative cover
8978686761 01 A B
41 | --- Nut - gear shift lever
8970461270 |3504122-803 02/AB
M8
62 | --- Ball seat- gear shift lever
8970118951 01 AB
63 | --- Crossrod- shift gear lever
8971431990 01 A B

P-225

® (T ®

N2
U



S

§

S

2>

@

@ NFACf: F 5¢0-P201-P262 S Hil.pdf 50 2018/1/29 13:45:48

2-35 Gear shift control mechanism
Figure No.
Recommended specification / name of part
SN |suzu figure QingLi g Applicablemodels/applicablestatus/notes
NgLING | Qty, A Single cab (cab)
No. figure No. = B Crew cab(cab)
I
78 | --- Circlip - gear shift lever
9091854100 01 A B
Inside diameter =10
150 | --- Locking ball- gear shift lever
8970491470 01| A B
211 | --- Bracket - gear shift lever
8972045051 01 A B
234 | --- Bolt - control lever bracket
8972045120 02| A B
253 | --- Stop block - gear shift lever
8972045100 01 A B
264 | --- Cover plate- ball seat
8972045110 01 A B
356 | --- Screw - decorative cap
0741005140 01| A B
(A)
M5x 14
8970948540 01| A B
(B)
M6x 12
P-226
@ EEEEN

-

V2

U



S

§

S

2>

@

@ NPACf: F 5¢0-P201-P262 S Hil.pdf 51 2018/1/29 13:45:48

Gear shift control mechanism

2-35

Figure No.

Recommended specification / name of part

- Applicable models / applicable status/ notes
SIN' | 1suzu figure | QingLing §Qty A Single cab (cab)
No. figureNo. | & B Crew cab(cab)
[
[
369 | --- Supporting seat
8970662881 01 A B
401 | --- Clamp
8970985230 03/A B
P-227

-

V2

U



N7

A2,

U

@

@ NL: H 50-P201-P262_ S il pdf 52 2018/1/29 13:45:48

2-36

Figure No.

Cab side Gear shift control cable

2Z2B[0A)

228(8)
Fad

o y
b

Gear selection 3

P-228




N7

A2,

U

@ NLH:H 50-P201-P262_ S il pdf 53 2018/1/29 13:45:48 @

Car frame side Gear shift control cable 2-36
Figure No.

5
i 300 (A
B8 201 NN

%T | }3 ? H;-HT}

il - = -'_..-
lrr_,'-__\-m'.}_\.: =
E’E‘iﬁﬁ’ﬁ:‘“ r» f \ﬁﬁ
: - b .

100 (B}

gj’f‘-“‘hl - ’%ﬂ;
.4
SN,

[ I 278001

LTS

. | NG

-

P-229

@ EEEEE ®




N7

/A
U

@

@ NLH: H 50-P201-P262_ S il pdf 54 2018/1/29 13:45:48

2-36

Transmission side

Gear shift control cable

Figure No.
‘FFlront
S 5IA] mal
ThaTH} ¥ b by
. _...;.-_:_: |"_ri ﬁf e
DR f,' e _ﬁ,
r i oy 3 B o iy —m F
P ‘_ I:::::,:__ ¥ l:}, | a |'.| |'.'3 ':.:..lT::?__‘_ -f&*,“-l-u-.l

s AT Bzzaw-‘i’}_&ﬂ‘:t* "
e ans !

— 407
.!'\u.j.
. =L
47 lga_;fr:'

P

e D—112)

a2 &
o— 11307

=T B

— 114

P-230

@

V2

U



N7
2>

W
ZHN

@

@ NAC{: F 5¢0-P201-P262 S Hil.pdf 55 2018/1/29 13:45:48

Gear shift control cable
Transmission side

2-36

Figure No.

Recommended specification / name of part

YN | _ ‘ ‘ = Applicable models / applicable status / notes
suzu figure ngng = oty A Single cab (cab)
No. figure No. § B Crew cab(cab)
|
1 | --- Cableassembly- gear shift
8970899864 | 1703030-803 01l A B
Length =254
3 | --- Cable assembly- gear selection
8970899873 | 1703060-803 01/lA B
Length = 2684
6 |---Clip
8970363292 | 1703123-803 01 A B Clip - cable to the car frame
©)
8970363321 | 1703124-803 01|A B Clip-cable to rear bracket
D)
8972110110 02| A B Elastic clamp- cable to support on gearbox side
(A)
8970114480 02/A B Elastic clamp- the cable to support.
B)
8971375890 | 1703122-803 01|A B Clip - cableto the car frame
(¥)
22 | ---Gear shift lever
8971342861 01l A B
51 | --- Bracket - transmission side
8970292860 | 1701471-15 01| A B
P-231
HEEN




§

N NFE 4 H570-P201-P262_H il pdf 56 2018/1/29 13:45:48
/N

@ @

2-36 Gear shift control cable
Figure No. Transmission side
Recommended specification / name of part
YN _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Oty A _Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
52 | ---Flange nuts - bracket installation
0911501100 Q32010 02/A B
M10
77 | ---Flange nuts
8943630450 Q32008 01|A B
M 8 Thickness=8.0

112 | ---Bushing - rotating shaft
8971740570 02|A B

(A)

8970851570 01 A B
(B)
113 | --- Washer - cross rod for gear shift

9091606100 01l A B

(A)

Inside diameter =10 Thickness = 2.0
9091647140 01l A B

(B)

Inside diameter =14 Outer diameter = 36

114 | --- Flange nut- relay rod for gear shift

0911501100 01/ A B
M10
178 | --- Ball head-gear shift lever
1097601181 o1l A B
Length = 45.5
P-232

@ (T ®

N2
U



/

§
2

V2. @ NI H 370-P201-P262_S il.pdf 57 2018/1/29 13:45:48 @
2>

@ @

Gear shift control cable 2-36

Recommended specification / name of part
Applicable models/ applicable status / notes
A Single cab (cab)
B Crew cab(cab)

SIN Isuzu figure | QingLing

No. figure No. Qy

Left/Right

199 | --- Small washer- cable to bracket

9091605080 Q40008 01| A B
Inside diameter =8
201 | ---Flange nuts - bracket installation
0286808250 Q1840825 01| A B
(A)
M 8x 25
0 0286810250 | 2902142-803 02 A B
(B)
M 10x 25
203 | ---Flange nuts - bracket installation
0911501080 Q32008 01 A B
M8
219 | ---Flange nuts
8943630450 Q32008 01l A B
M  Thickness =8.0

992 | --- Sealing pad - cable

8970898510 01l A B
226 | --- Splitpin
8941111370 01l A B Split pin- cable and selector rod
A)
8941703780 01|l A B Split pin - cable to relay bracket
(B)
P-233

‘o EEEET oar -



/

§
2

V2. @ NI H 370-P201-P262_SZ il.pdf 58 2018/1/29 13:45:48 @
2>

@ @

2-36 Gear shift control cable
Figure No. Transmission side
Recommended specification / name of part
SN . - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 oyl A Single cab (cab)
No. figure No. | & B Crew cab(cab)
|
228 | --- Washer
8971829750 02|A B Flat washer- cable to relay bracket
(A)
9091645080 Q40008 01/ A B Small washer- cable and selector rod
B)
Inside diameter =8
247 | ---Pin- crossrod to pull rod
8973737280 01/ A B

249 | --- Rubber gasket- crossrod to pull rod

9098518890 01/ A B

Inside diameter =8.5 Thickness= 1.5

274 | --- Cableclip

8970934911 01 A B
A)
278 | --- Internal teeth serrated lock washer
9091512080 Q41008 01| A B
MS

279 |--- Bracket
8971032340 | 1703022-803 01 A B Rear bracket- cable to car frame
©

8971017091 | 1703021-803 01|A B Bracket - cable clip

(B)

P-234

@ EEEE oA



/

§
2

V2. @ NI H 370-P201-P262_SZ fil.pdf 59 2018/1/29 13:45:48 @
2>

@ @

Gear shift control cable 2-36
Transmission side

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SN | 1suzu figure | QingLing ﬁi” Oty| A Single cab (cab)
No. figureNo. |& "] B Crew cab(cah)
|
|
281 | ---Hoop band - cable
5097070311 01 A B
Length =140
282 | --- Bracket assembly - transmission side

8970341421 | 1703020-803 01| A B
283 | --- Flange bolts

0286810250 | 2902142-803 01 A B

(A)

M10x 25
0286810350 Q1841035 01 AB

(B)
M10x 35

284 | --- Wave washer- cable to support
5095500020 01 AB
288 | --- Washer - crossrod to pull rod
8973738190 01 A B

300 | --- Flange bolts - installation of clip

0286806200 Q1840620 01 AB
(A)
M6x 20
0286808250 Q1840825 02/A B
(B)
M 8x 25
P-235

® EEEE oA



S

§

S

2>

@

@ NPCf: F 5¢0-P201-P262 S Hil.pdf 60 2018/1/29 13:45:48

2-36 Gear shift control cable
Figure No. Transmission side
Recommended specification / name of part
N _ - Applicable models/ applicable status / notes
Isuzu figure | QingLing |2 Qty| A _Single cab (cab)
No. figureNo. | & B Crew cab(cab)
|
|
303 | --- Flange nut- installation of clip
0911501080 Q32008 01| A B
M8
357 | --- Bracket - crossrod for gear shift
8971821660 01| A B
376 |--- Split pin - cableto relay bracket
8941703780 01 A B
Length =23
407 | --- Crossrod for gear shift
8971740552 01 A B
422 | === Nut - crossrod to pull rod
8973737290 01 A B
457 | --- Sealing pad - cross rod for gear shift
9095611140 02/ A B
Inside diameter =13.8
P-236
HEEN

-

V2

U



N7

A2,

U

@ NRE 4 H570-P201-P262_H il pdf 61 2018/1/29 13:45:48 @

2-56

Figure No.

Gear shift control connection

1€
g o— 202
k.

|
L i
238 .

e

i
"t
’
B
-

i

2 e

—e

P-237

@ EEEEN &



S

§

S

2>

@

@ NACf: F 5¢0-P201-P262 S Hil.pdf 62 2018/1/29 13:45:48

2-56 Gear shift control connection

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SIN | suzu figure | QingLing i_” oyl A Single cab (cab)
No. figureNo. |& B Crew cab(cab)
|
|
194 | --- Pressure plate-sealing gasket
8970483191 ‘ 1703025-803 ‘ ‘01‘ A B‘
195 | --- Flange bolts - installation of pressure plate
0284806200 | Q1840620 02| A B
M8x 20
202 | --- Flange nut- installation of pressure plate

0911502060 | Q32006T13 02|A B
Mé6

P-238

-

V2

U



@ NZH3-6871 1pdf 1 2018/1/22 20:00:30

Catalogue of 4KH1 - TC engine

_2'36 Gear shift control cable at the side of transmission Gear shift control connection _2'56
Figure No. Figure No.
Frant
; s
ff
=, N -
e Q il =
\ ':'I...r .-."'_.;_"".'-
y ™ 1:’ .r?‘l- | i
- '-.-;.
T, iz =iy
i %7 (17
-1 T
- - ]
2. -
-
' e,
I u
= = - | B
P-230 P-237
3-01 Front brake 3-05 Rear brake
Figure No| Figure No|

P-240
20

P-244

-

V2

U



@ N#43-6851 2.pdf 1 2018/1/22 20:01:07

Catalogue of 4KH1 - TC engine

3-08 Parking brake

Figure No.

Brake pedal and control devices

3-10

Figure No.

P-248 P-251
Brake pedal and control devices S-11}13-11
Figure No. Figure No|
(5 4 b
I
&
Right girder - ’:.,‘r" w* )
I Front Taa
I".l'. : is - | i
t e e, !
4} '54/ &J“"*Eﬂ S ! s ERERT)
. &
Parking brak i ! !
P-255 P-256
21

-

N2
U



@ N#43-68T1 3.pdf 1 2018/1/22 20:01:25

Catalogue of 4KH1 - TC engine

Vacuum tank

3-21

Figure No|

Brake master pump

3-30

Figure No,

P-259

P-261

3-30

Figure No.

Brake master pump

Vacuum booster assembly

3-31

Figure No|

P-262

22

P-265

-

V2

U



@ NFRH3-687T1 4.pdf 1 2018/1/22 20:01:43

Catalogue of 4KH1-TC engine

L oad-sensing proportion valve

3-45]| [3-50

Figure No. Figure No.

Brake pipelines

Left longitudinal beam

P-267

P-270

Brake pipelines

3-50| [3-52

Figure No. Figure No.

Front brake pipelines

P-271

23

P-274

-

V2

U



@ NFH3-68T1 5.pdf 1 2018/1/22 20:02:00

Catalogue of 4KH1 - TC engine

Front brake pipelines 3-52| 3-52

FigureNo.| |Figure No.

Front brake pipelines

P-275

P-276

3-52| [3-52

Front brake pipelines

Figure No.| |Figure No.

Front brake pipelines

'_EQF(BJ
3%, -
P
EC
MR GV
2TE

jl_@§]§/®
i

'L

P-277
24

P-278

-

N2
U



@ N#43-68T 6.pdf 1 2018/1/22 20:02:18

Catalogue of 4KH1 - TC engine

3-55

Rear brake pipelines

Figure No.

3-58 Fixed devices for brake pipelines

—

7 55|
‘ 1 ? 3
181(E}
L
=
; 16H)
@f’;} 2 “’Eﬁg
7 = EI:%
15 :
W 1810 teicy FOT8IL) :
1o —18 & ! / PN :
i S, i L
14/%b g%gﬁ i Qﬁgi/ :
P-282 P-284
Vacuum brake pipelines 3-60| [3-60 Vacuum brake pipelines
Single cab FigureNo|  [Figure No. 4JB1 engine

P-289

25

P-290

-

N2
U



@ NFRH3-68T1 7.pdf 1 2018/1/22 20:02:38

Catalogue of 4KH1 - TC engine

Vacuum brake pipelines 3-60

4JB1 engine

3-60

Figure No.

Figure No.

Vacuum brake pipelines

4KH1 engine

Exhaust brake * 2 (g Electrovave

+
l\

g

| MAD LY

| /<<

e .
R VA

2z

126 *

-.

— ey A
S 0

IZ\B:‘_l “'\_K,\; 215
78'[1’]—-[]

R AL
Exhaust brake

g
e,
HA:L &8¢
P-291 P—292
Vacuum brake pipelines 3-60 14-01 Drive shaft
Figure NoJ |Figure No. Stub aX'ECIrCUI'[
23
, )
: T1-1 -
P
= ._- ¥
e "‘.:
| 3l
"
Front
P-293 P-300
26

@

V2

U



N NAFI3-68T1 8.pdf 1 2018/1/22 20:03:07
Uy

2 EEEET @

N2
U



N7

A2,

U

@

@ N#F3-6851 9.pdf 1 2018/1/22 20:03:22

P-239

©

N2
U



N7

WA

U

@ NARFI3-68TT 10.pdf 1 2018/1/22 20:03:38

@ o

3_ ot Front brake
Figure No.

P-240

@

2 EEEE

N2
U



S

§

S

2>

@

@ NZRHU3-68T0 11.pdf 1 2018/1/22 20:03:56
3-01
Front brake :
Figure No.
Recommended specification / name of part
Applicable models/ applicable status/ notes
SN isuz QingLing | | |Ag Whedhes 2763mm
figure No. figure No. C Whealbass 3360mm
DI Wheelbase 3815mm
[
1 |---Brake shoe assembly
8970350851 | 3501110-10B | | 04| AB | 4B1 engine
3501110-861 | | 04| BCD| 4KH1engine
9 |---Pin - shoeplate
9-47162-607-0 | 350152310 | |04|A | 4JB1engine
3501523-861 04| BCD| 4KH1engine
897019-207-0 | 3501523-15 | | 04| BC |4JB1engine
10 | ---Spring seat
9-47162-033-0 | 3501525-10 | | 08| ABCD
11 | ---Spring- shoe plate
9-09940-989-1 04| ABCD
15 | --- Brake cylinder- front brake
897179-358-0 | 3501040-815 |L | 01| ABCD
897179-360-0 | 3501030-815 |L | 01| BCD| 4KH1engine
897179-357-0 | 3501040-815 | R | 01| ABCD
897179-359-0 | 3501330-815 |R | 01| BCD| 4KH1engine
16 |---Brake cylinder- front brake
9-47615-027-0 | 350135010 | | 02| ABCD
17 |--- Dust cover- exhaust vent bolt
147619-009-0 | 3501351-10 | | 02| ABCD|
18 |--- Ajusting liner - piston
8941284860 | 350133610 | | 04| ABCD)
19 |--- Screw - ajusting liner
&9412&727—0‘ 3501337-10 ‘ ‘04‘ ABCD‘

P-241

-

V2

U



N7

A2,

U

@ N#H3-68T1 12.pdf 1 2018/1/22 20:04:44 @

@ @

3-01
= Front brake
igure No
Recommended specification / name of part
Applicable models/ applicable status/ notes
SN | sz QingLing | | IAg Whedbs 2765
figure No. figure No. s heaibace 3360M
DI Wheelbase 3815mm
|

24 | --- Piston- brake cylinder
8970786210 | 350133210 | | 04| ABCD)

25 | ---Adjusting screw- brake cylinder
8970786230 | 3501334-10 | | 04| ABCD
26 | --- Repair kit - repair kit
5-87831-602-0 01| ABCD

29 | --- Return spring- shoe plate
8970787390 | 3501326-10 | | 04| ABCD

35 |--- Bolt- brake cylinder
5-09030-036-1 | 3501361-10 | |16/ ABCD

66 |- Bolt- brake dust cover and steering knuckle
909600-043-3 | 3501881-10 | | 08| ABCD

67 |--- Front backing plate

8-97093-690-1 | 3501021-10
8-97019-271-1 | 3501021-15
8-97093-689-1 | 3501321-10
8-97019-216-1 | 3501321-15

70 | --- Pipe clamp
894128-306-1 | 3501363-10 | | 04| ABCD

01 A 4)B1 engine
01| BCD| 4KH1 engine
01/ A 4)B1 engine
01| BCD| 4KH1 engine

D m

71 | --- Blocking
894171-287-0 | 3501322-10 | L | 02| ABCD

9-09756-034-0 | 3501364-10 | R| 04| ABCD

P-242

@
@

@ EEEEN &

N2
U



N7

A2,

U

@

@ N#43-6851 13.pdf 1 2018/1/22 20:04:57

Front brake

3-01

Figure No

SN

Recommended specification / name of part

Isuzu
figure No.

QingLing
figure No.

L/RQty.

Applicable models/ applicable status / notes

Wheelbase 2490mm

Wheelbase 2765mm

Wheelbase 3360mm

Wheelbase 815mm

72

73

84

--- Nut- brake and axle housing

9-99110-512-0

9-09110-510-0

Q341B12T13

Q341C10T

12

12

BCD

BCD

4KH1 engine
M12
4KH1 engine
M10

Heavy spring washer- brake dust cover and steering

- knuckle
9.09150-612-0

9-09150-610-0

--- Brake pipe assembly

8-97019-225-0
8-97019-224-0

Q40512

Q40510

3506030-10
3506040-10

08

L |01
R|01

08| A

BCD

ABCD
ABCD

4KH1 engine
Inside diameter =12

Inside diameter =10

P-243

@

V2

U



N7

A2,

N#F413-68T1 14.pdf 1 2018/1/22 20:05:11
AUy

& @

3-05

Figure No.

_ 1A \?v;\;,va
17 e
]E'"“e:;@\ﬁ "*%124
R '
HSS

P-244

& EEEE @



N7

A2,

U

@

@ N#H3-68T1 15.pdf 1 2018/1/22 20:05:26

Rear brake

3-05

Figure No.

SN

Recommended specification / name of part

Isuzu
figure No.

QingLing
figure No.

L

/R Qty.

Applicable models/ applicable status / notes

Wheelbase 2490mm

Wheelbase 2765mm

Wheelbase 3360mm

Wheelbase 3815mm

16

17

26

29

31

33

35

36

--- Return spring- shoe plate

8—97078—739—0‘ 3501326-10 ‘ ‘04‘ ABCD‘

--- Spring seat

9-47162—033—0‘ 3501325-10 ‘ ‘08‘ ABCD‘

---Spring- shoe plate

9-09940-989-1 ‘ 3501324-10 ‘ ‘04‘ ABCD‘

--- Rear backing plate
L | 01| ABC

R|01| ABC
BCD| 4KH1 engine
BCD| 4KH1 engine

8-97093-935-0
8-97093-934-0
8-97078-680-0
8-97078-679-0

3502021-10
3502321-10
3502021-15
3502321-15

--- Qil tube clamp
894128-307-0 | 350236510 | | 02| A

L |01
R |01

4)B1 engine
4JB1 engine

--- Bolt- piston cylinder and backing plate

5-09030-036-1 | 3501361-10 | | 16| ABCD|

--- Pin - shoe plate

9-47162-607-0

3501325-10
3501325-861

--- Blocking- access

8-94344-919-0

--- Brake tube assembly-

8-94128-192-0

3502322-10

3506050-10

04
04

hole
1))

02

ABC
BCD

ABCD

ABCD

4)B1 engine
4KH1 engine

rear brake

P-245

@

V2

U



S

§

S

2>

@ N#43-68T1 16.pdf 1 2018/1/22 20:05:45 @’

@ @

3-05

Figure No.

Rear brake

Recommended specification / name of part

Applicable models/ applicable status/ notes
Isuzu QingLing A Whea bz 2490:$

figure No. figure No. |L/RQY B c i

D Wheelbase 815mm
I

SN

94 |--- Rear brake cylinder assembiy

8-97139-842-0 | 3502030-10 | L | 02| ABC | 4)B1 engine

Left front
3502030815 | L | 02| B 4KH engine

Left front
3502030-861 | L | 02 CD| 4KH1 engine

Left front
8-97139-840-0 | 3502330-10 | R|{01| ABC | 4B1 engine

Right front
3502330815 | R| 01| B 4KH1 engine

Right front
3502330-861 | R | O1 CD| 4KH1 engine

Right front

95 |--- Repair kit - rear brake
5-87831-621-0 01| ABCD
96 |--- Bleeder screw
9476150270 R| 01| ABCD
97 |--- Dust cap- bleeder screw
1-47619-0090 | 3501351-10 | R| 01| ABCD
99 |- Piston
8970786980 | 3502332-10 | | 02| ABCD
101 | --- Adjusting screw
8970786230 | 350133410 | |04/ ABCD

102 | --- Piston
894128-513-1 | 3502338-10 | | 04| ABCD

(A)
Outer diameter =25.4

P-246

-

® (T .

N2
U



N7

:/ \\i @ NZRHU3-68T0 17.pdf 1 2018/1/22 19:48:42 @
3-05
Rear brake _
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. |/RQY- BC Whj:“: Lo
D Wheelbase 315mm
102 | --- Piston
8-97078-698-0 | 3502332-10 | | 02| ABCD
(B)
103 | ---Piston adjustment locking plate
8941284860 | 350133610 | | 04| ABCD
110 | --- Bolt- piston adjustment locking plate and cylinder
8941287270 | 350133710 | | 04| ABCD
124 | --- Brake shoe assembly
8970350851 | 3501110-10B | | 04| ABC | 4IB1 engine
3501110-8158| |04| BCD| 4KH1 engine
136 | --- Blocking- backing plate

9-09956-640-0 | 3502364-10 04| ABCD

P-247

@

N2
U



Parking brake

3-08

Figure No.

@ N#43-68T1 18.pdf 1 2018/1/22 19:49:05

722
S

N

@

7

N

A
=

i

P-248




N7

A2,

U

@ N#43-6851 19.pdf 1 2018/1/22 19:59:56 @’

@ @

3-08

Figure No.

Parking brake

Recommended specification / name of part
Applicable models/ applicable status / notes

S/N . . Wheelbase  490mm
_ Isuzu ngng /ROty A B Whedlbase 2765mm

figure No. figureNo. : C Whedlbase 3360mm

D Wheelbase 3815mm

1 |--- Parking brake assembly
897034-553-2 | 3507050-803 | | 01| ABCD

2 |--- Brake hub- parking brake
5-46210-005-3 | 3507011-805 | | 01| ABCD

4 | --- Brake hub hole cover
5-42319-003-0 | 3507212-805 | | 01| ABCD

17 | --- Brake shoe assembly

8-97042-933-1 02| ABCD
20 |--- Spring

9-09942-553-1 01| ABCD
21 |- Spring

9-09942-552-1 01| ABCD
22 | --- Spring

9-09942-340-1 01| ABCD

23 |- Adjusting rod

5-47165-025-0 01| ABCD
24 |- Spring
9-09941-062-1 02| ABCD

29 |--- Control arm - automatic parking
8941287650 01| ABCD

P-249

@
@

@ EEEEN &

N2
U



N7

A2,

U

@ N#43-6851 20.pdf 1 2018/1/22 19:49:44 @

3-08

Figure No.

Parking brake

Recommended specification / name of part
Applicable models/ applicable status / notes

. . Wheelbase 2490mm
Isuzu Qingling AB Wheslbase  765mm

figure No. figure No. [H/RQY: C Wheslbese 360mm
DI Wheelbase 3815mm

[
30 |---Suspension bar- automatic parking

SN

5-46251-007-0 01| ABCD
31 |-~ Spring
9-09942-521-1 01| ABCD

32 |-~ Backing plate

946213-601-2 01| ABCD
34 |--- Pin
9-47162-034-0 02| ABCD

37 |-~ Nut - baseplate and transmission
897033120 | Q361B12 | |01 ABCD

38 |--- Heavy spring washer- baseplate and transmission
9-09150-808-0 | Q40508 02| ABCD
Inside diameter =8

47 | --- Bolt- chassis and transmission
9-02060-814-0 | Q150B0814T | | 02| ABCD

48 |--- Spring piece
9—46349—005—1‘ 01| ABCD

112 | --- Combination bolt - hole cover and drum brake

0-50040-6160 | Q1420616 | |01/ ABCD
M6x16
172 |---Spring retainer
8-94378-404-0 04| ABCD
P-250

@ EEEEN &

N2
U




S

§

S

2>

@

@ NFH3-6801 21.pdf 1 2018/1/22 19:50:05

Brake pedal and control devices

3-10

Figure No.

P-251

-

V2

U



N7

A2,

Uy

@ N#43-6851 22.pdf 1 2018/1/22 19:50:27 @

3-10

Figure No.

Brake pedal

Recommended specification / name of part
Applicable models/ applicable status / notes

SN Isuzu QingLing A Wheslbase 2490mm
figure No. figure No. |-/RIQV- BC S e
DI Wheelbase 3815mm
[
1 |- Brake peda and bracket
8-97896-967-3 01| BCD| 4KH1 engine
8-97896-965-3 01| ABC | 4)B1 engine
2 |--Brake pedd
8-97856-336-2 01| ABC | 4JB1engine
4 |--- Bushing - brake pedal
- 8-94238-59%-0 02| ABCD
5 |--- Clamping piece - brake pedal
8-97853-602-1 01| ABC | 4/B1 engine
6 |- Pedal cover- brake pedal
8978534132 | | o] aBcD|
9 |[--- Pinroll- vacuum booster and brake pedal
8.94410-276.0 | | |o1] ABcD|
10 |--- Torsional spring- brake pedal
8.97853-212-1 | | |o1] ABCD)
16 |---Switch- brake lamp
897358-248-0 01| ABC |4JB1 engine
8-97260-603-0 01| BCD| 4KH1 engine
22 |---Nut - brake pedal
1-09440-022-0 01| ABCD
M10
P-252

@ EEEEN &

N2
U




N7

A2,

U

@ N#413-68T1 23.pdf 1 2018/1/22 19:51:11 @

Brake pedal and control devices 3-10
Figure No.
Recommended specification / name of part
Applicable models/ applicable status/ notes
SIN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. |/RIQY- BC e 27sem
DI Wheelbase 3815mm
[
26 |---Bolt - brake pedal
897313-188-0 02| ABCD
M10x 22
27 |--Bolt - brake pedal
8-97866-667-0 01| ABCD
42 |--- Nut- pedal bracket
8-94279-050-0 04| ABCD
43 | --- Brake fluid header

8971798131 | 3500010803 | | 01| ABCD|

44 | --- Cover- brake fluid header

897178-291-1 01| ABCD
Rubber hose- brake fluid header and brake master
49 |- cylinder
897129-584-0 01| ABCD
(A)
Length =315
8-97129-585-0 01| ABCD
(B)
Length = 320
59 |--- Small washer
9-09160-514-0 | Q40014 01| ABCD
Inside diameter = 14 Outside diameter = 26
Thickness= 2.3
71 | ---Nut- brake master cylinder
894279-050-0 | 3504121-803 | | 04| ABCD
M8

P-253

@ EEEEN &

N2
U




N7

A2,

U

@ NFH3-6801 24.pdf 1 2018/1/22 19:51:26 @

@ @

3-10
: Brake pedal
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SN Isuzu QingLing A Wheelbase 490mm
figure No. figure No. |L/R QY] Bc W:zz:;ﬁm
DI Wheelbase3815mm
[
80 |---Cotter
84279.9120 | o] ABCD)
131 | ---Pipe clamp
8971304800 | | | o4 ABCD|
137 | --Ribbon- hose
5-09707-030- 01| ABCD
Length = 250
185 | --- Bolt - bracket
0-28691-025-0 | Q1841025T | | 02| ABCD
M10X< 25
220 | --- Bracket- pedal
8-97857-044-1 01| ABCD
264 | ---Nut- bracket
8-97046-127-0 01| ABCD
M8
322 | --- Nut- brake fluid header
0-91150-106-0 02| ABCD
M6
P-254

@
@

@ EEEEN &

N2
U



@ NZRH3-68T1 25.pdf 1 2018/1/22 19:51:42

17
21N

7
2
N

.

N
4

3-11

Figure No.

Parking brake

Parking brake control mechanism

P-255



N/ NZRFU3-68T1 26.pdf 1 2018/1/22 19:52:02
=
2>

@

3-11

Figure No.

Parking brake control mechanism

ke v . I—
HE e — - A o
(e S e
— T . ; — .
~ N
e T T = 1 _|__, —
— = i
P - = —_"__I_____.' H .
T - L __.—-I— :
1 RN N
- - r"" "\_‘lr" I\«E—'.-'I
Tz D e
e T A
; VL T T T ta.ﬂ:_;‘i?'—
., —F _"'—_. LT L H ?a:‘n_E;T _
b N
| e " . 1
! o - I
FLoed - -
! 4B AKH
! Right girder
I
: =
-
o, A
= [ -
a5 -~ g
- - -~

Right girder e .-"”*.

1
- T
. .
1 H'\ . : = )
»
"t N
-t o -
- EL\.H - oy,
| .
:

e e
T,

L 2_;;-?’“-1;
=y

224

B
0
Bl ! -
= i
- . . -
{_.-"‘-u - .\.__.-' .
B T e
-, T
. .
. f:- et
- - T .
-
-

P-256

-

N2
U



N7

A2,

U

@ N#413-68T1 27-36.pdf 1 2018/1/22 19:52:26 @‘

@ @

3-11

Figure No.

Parking brake control mechanism

Recommended specification / name of part

Applicable models/ applicable status / notes
SIN Isuzu QingLing A m:gz i;‘ggzm
figure No. figure No. H/RQY- BC e 3360mm
DI Wheelbase 3815mm
|
1 |--- Hand braking control lever

8-97996-543-2 ‘ ‘ ‘ 01 ‘ ABC D‘

24 | --- Switch assembly- parking brake
8979958281 | | | o1 ABCD|

49 | --- Inhaul cable assembly- parking brake
8971842720 | 3507090-803 | | 01| ABCD

64 |---Nut - parking brake

8-94327-073-0 | 8200321-803 02| ABCD
M8

75 | --- Snap ring- parking brake cable
9-09185-412-0 01| ABCD

Inside diameter =12

87 |---Nut - parking brake cable
091150-1080 | Q32008 02| ABCD

1-71996-312-0 | 3905213-803 01| ABCD

89 |--- Bracket- and cab
8-97113-984-1 ‘ 3507323-805 ‘ ‘ 01‘ ABC D‘

91 |--Single pipe clamping piece- inhaul cable and triple beam
9095252860 | Q68612F4 | |01 ABCD|inner diameter=13

length=50

P-257

@
@

@ EEEEN &

N2
U



N7

A2,

U

@ N#413-68T1 27-36.pdf 2 2018/1/22 19:52:26 @‘

3-11 Parking brake control mechanism
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SIN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. HRQY: BC x::zz Sl

D Wheelbase 3815mm
[

[
170 | --- Decorative cover assembly-parking brake handle
8971589150 | 3507310-803 | | 01| ABCD

181 | --- Bolt-clamping piece and cab bracket

0-28680-825-0 | Q1840825 01| ABCD
M8x25

196 | --- Liner- parking brake cable and floor
897095-464-2 | 3507214-803 | | 01| ABCD

224 | --- Bolt- single pipe clamping piece and triple beam
0-28680-8250 | Q1840825 | |01/ ABCD
M8x25
225 | ---Nut - single pipe clamping piece and triple beam
0-91150-108-0 01| ABCD
M8
236 | --- Bolt- bracket and carframe
0-28680-8250 | Q1840825 | |02/ ABCD
M8x25
241 | --- Nut - bracket
0911501080 | Q32008 01| ABCD
M8

324 | --- Bracket- inhaul cable and 1st beam
8-97101-815-2 | 3507321-803 | | 01| ABCD

(A)
332 | --- Blocking nail-decorative cover bracket
8941464250 | Q32008 06| AB 4JB1 engine, crew cab
Outer diameter 6x12.5

8-94146-425-0 | 5107235-803 06| BCD| 4kH1 engine, crew cab

Outer diameter 6x12.5

P-258

@
@

@ EEEEN &

N2
U



N7

A2,

U

Vacuum tank 3-21
Figure No.

P-259

@ EEEEN &




N7

A2,

U

@ NFH3-6801 27-36.pdf 4 2018/1/22 19:52:26 @‘

@ @

3-21 Vacuum tank
Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

S/N . . A Wheelbase 2490mm
- Isuzu ngLlng RO, B Whealbaso 2765mm

figure No. figure No. ' C Wheelbase 3360mm

D Wheelbase 3815mm

1 |---Vacuum chamber assembly
8-97129-887-1 01| ABCD

2 | ---Bolt-vacuum chamber
0-28680-8200 | Q1840820 02| ABCD

M8x20
3 |---Nut - vacuum chamber
0911501080 | Q32008 | |01/ ABCD
M8
16 |---Switch - vacuum chamber
8.97073-374-1 01| ABCD

37 | ---Spring clamp-rubber hose
8-94238-568-0 | 3510101-44 03| ABCD

Inside diameter =16

P-260

@ EEEEN &

N2
U



N7

A2,

U

Brake master pump 3-30

Figure No.

P-261

@ T ®




§

N NZH3-68T1 27-36.pdf 6 2018/1/22 19:52:26
/N

@ @

3-30 Brake master pump

Figure No.

f-2

P-262

@ EEEET ®

N2
U



N7

A2,

U

@ N#413-68T1 27-36.pdf 7 2018/1/22 19:52:26 @‘

@ @

3-30

Brake master pump Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SN

lsuzu inelin Wheelbase 2490mm
. Qumeling | ol Ag TS 2165mm
figure No. figure No. C Wheelbase 3360mm

D Wheelbase 3815mm
[

1 |---Brake master cylinder assembly
897314-5300 01| ABCD

2 |--- Repair kit - Brake assembly
8971304700 01| ABCD

33 | ---Plug screw-brake master cylinder

8.97186-696-0 01| ABCD
57 | --- Joint-brake master cylinder
8.97130-441-0 01| ABCD

(A)
8971304420 01| ABCD

76 | --- Piston group- first level
897224-636-0 01| ABCD

77 |- Piston group-second level
8—97224—635—0‘ ‘ ‘01‘ABCD‘

78 | --- Bushing- brake master cylinder

897130-454-0 01| ABCD
(A)
897217-310-0 01| ABCD
(B)
79 |---Bushing
897130-462-0 02| ABCD
P-263

@
@

@ EEEEN &

N2
U



N7

A2,

U

@ N#H3-6801 27-36.pdf 8 2018/1/22 19:52:26 @‘

@ @

3-30
_ Brake master pump
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
S/N |SUZU anngng A Wheelbase 2490mm
figure No. figure No. HR/QY: BC e 2resmn
DI Wheelbase  815mm
[
80 |--- Blanking cap-brake master cylinder
897130-448-0 ‘ ‘ ‘ 01‘ ABCD‘
81 |--Liner plate-joint
8-97315-168-P 01| ABCD
82 |--- Screw - liner
8-97130-446-0 02| ABCD
87 |- Liner
8-97130-458-0 01| ABCD
P-264

@
@

@ EEEEN &

N2
U



N7

WA

U

Vacuum booster assembly 3-31
Figure No.

P-265

@ EEEEN &




N7

A2,

Uy

@ NZH3-68T1 27-36.pdf 10 2018/1/22 19:52:26 @

3-31
, Vacuum booster assembly
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. HRQY- BC Ml sl
DI Wheelbase 3815mm
[
1 |- Vacuum booster
8-97162-798-1 01| ABC D‘

3 |---Locking gasket-vacuum booster
9-83315-319-0 ‘ ‘ ‘01‘ ABCD‘

11 |---Gasket - vacuum booster

8972055760 | | |o1]ABCD
12 |- Silencer-vacuum booster
8972055770 01| ABCD

15 |- Locking gasket-vacuum booster
8.94375-083-0 01| ABCD

16 |--- NnNut - vacuum booster
1-52319-008-0 01| ABCD

17 | ---Clevis-vacuum booster
8-97224-610-0 01| ABCD

23 | ---Sealing gasket- vacuum booster
8.97261-943-0 01| ABCD

24 | ---Guard-vacuum booster
8-97205-578-0 01| ABCD

P-266

@
@

@ EEEEN &

N2
U



N7

A2,

U

@ N#413-68T1 37-46.pdf 1 2018/1/22 20:09:52 @‘

L oad-sensing proportion valve 3-45

Figure No.
Left longitudinal beam
. =
1"‘]\.
135
'-a,:%%

P-267

@ EEEEN &




N7

A2,

U

@ N#413-68T1 37-46.pdf 2 2018/1/22 20:09:52 @‘

3-45 _ _
— L oad-sensing proportion valve
Recommended specification / name of part
Applicable models / applicable status / notes
S/IN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. [/RQY- BC a:zzz o
D, Wheelbase 3815mm
[
1 |- Load sensing proportioning valve
8-94368-455-0 01| A ‘
12 |--- Bolt - proportioning valve
0280808160 | Q1840816 | |04| A ‘ M8e16
13 |--- Nut - proportioning valve
0911501080 | Q32008 S
27 | --- Bracket - proportioning valve
8-97165-499-0 | 3506510-802 | | 01| A
29 |---Nut
0911501080 | Q32008 01| A e
31 |---Large gasket
9—09160—708—0‘ Q40208 01 A
Inside diameter =8 Outer diameter = 22

63 |---Bolt - proportioning valve

0-28080-816-0 | Q1840816 o4 A
M8x16

108 | --- Hanger- proportioning valve
8.97173-366-0 01| A

109 | ---Rod-proportioning valve
8-97139-186-0 01| A

110 | --- Bushing - proportioning valve
897145-631-0 02| A

P-268

@
@

@ EEEEN &

N2
U



N7

A2,

U

@ N#413-68T1 37-46.pdf 3 2018/1/22 20:09:52 @‘

@ @

L oad-sensing proportion valve 3-45
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SN Isuzu QingLing A Wheelbase  490mm
figure No. figure No. [H/RQY- BC x::z: T
DI Wheelbase  815mm
|
118 | ---Screw
8-97093-663-0 01| A
119 | --- Blocking
8-97093-662-0 01| A
P-269

@
@

@ EEEEN &

N2
U



/

§
2

V2. NZRF1I3-68T1 37-46.pdf 4 2018/1/22 20:09:52
2>

3-50
. Brake pipelines
Figure No

. u,
Ry el
plan el
R e
o LT -
| o N T
ot

| o
! P

; - -
i / T .
iy, = .
; ; S b
! E e
; : - f// 1
i A a
! ! __Jéi_ s - B-C
,|" ] '“‘ID' £ B [
; 2— il L
i . - -k
/ f o w2 e
h .
T fore- ! e T 'q'."*-'l.
= - 5o .- - - T
-\-_\-‘"-E . . N __.T""-'-.,
- . - i
=T - .
e "

P-270

@ (T o &



N7

A2,

U

@

@ NZH3-68T1 37-46.pdf 5 2018/1/22 20:09:52

Brake pipelines

3-50

Figure No.

P-271

©

N2
U



N7

A2,

U

@

@ NZH3-68T1 37-46.pdf 6 2018/1/22 20:39:20
3-50 -
_ Brake pipelines
Figure No.
Recommended specification / name of part
Applicable models/ applicable status/ notes
SN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. |L/R QY BC x::z: .
DI Wheelbase3815mm
|
7 | --- Hose assembly-five-way joint and cab

8-97171-031-0

02

ABCD

8 |---Spring clamp-five-way joint
8-94167-006-0 02| ABCD
9 |--- Five-way connector
5-47456-009-1 01| BC | 4B1engine
BCD| 4KH1 engine
10 |--- Bolt- five-way joint and duple beam
0-28680-640-0 | Q1840640 | | 01| ABCD
M6 40
19 | ---Rear brake tube assembly- indoor
897314-591-0 | 350642010 | | 01| ABCD
35 | ---Brake tube assembly- proportioning valve and rear axle
897259-533-1 | 3506210-802 | | 01| A
56 |---Two-way brake pipe bracket
897102-365-0 | 3506611-803 | | 01| ABCD
(A)
897102-366-2 | 3506612-803 | | 01| ABCD
(B)
59 |--- Joint- two-way pipe
9-09227-005-0 02| ABCD
M10
P-272
HEENT

@

V2

U



N7

A2,

U

@ N#413-68T1 37-46.pdf 7 2018/1/22 20:39:20 @‘

@ @

- 3-50
Brake pipelines _
Figure No.
Recommended specification / name of part
Applicable models/ applicable status/ notes
SN Isuzu QingLing A Whedlbase 490mm
figure No. figure No. [H/RQW- BC W:zz: e
D, Wheelbase 815mm
[
145 | --- Front brake tube assembly- indoor
8973145840 | 350641010 | | 01| ABCD
146 | --- Nut- bracket fixation
0-:91150-1060 | Q32006 02| ABCD
(A)
Mé6
0-:91150-1080 | Q32008 02| ABCD
(B)
M8
155 | --- Six-way connector
897120-033-2 01| ABC | 4381 engine
P-273

@
@

@ EEEEN &

N2
U



@ NZH3-68T1 37-46.pdf 8 2018/1/22 20:09:52

17
21N

Sz,
N

Front brake pipelines

3-52
Figure No

P-274



§

N NZRFU3-68T1 37-46.pdf 9 2018/1/22 20:09:52
/N

@ @

3-52

Figure No.

Front brake pipelines

P-275

@ (T ®

N2
U



@ NZH13-68T1 37-46.pdf 10 2018/1/22 20:09:52

3-52

Figure No.

Front brake pipelines

P-276

-

N2
U



N7

A2,

U

@ NZRH3-68T1 47-56.pdf 1 2018/1/22 19:53:24 @

3-52

Figure No.

Front brake pipelines

P-277

@ EEEEN &

N2
U




W

@ N#413-68T1 47-56.pdf 2 2018/1/22 19:53:24 @‘

§

S

2>

3-52

Figure No.

Front brake pipelines

P-278

& EEEE @

N2
U



N7

A2,

Uy

@

@ N#413-68T1 47-56.pdf 3 2018/1/22 19:53:24

Front brake pipelines 3-52
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
SN Isuzu QingLing A Wheelbase 2490mm
figure No. figure No. [-/RQY- BC x::k;: S
DI Wheelbase 3815mm
[
1 |- Front brake hose
8.97035-063-0 02| ABCD
9 |--- Spring clamp
8-94137-662-0 02| ABCD
13 | --- Brake tube assembly- two-way joint and rear axle
8-97178-897-0 |3506210-861B 01 D| 4KH1 engine
350621015 | 01|  C | 41 engine
350621035 | 01| B | 41 cndine
3506210850 | [01| C
4KH1 engine
3506210865 | |01| B
4KH1 engine
24 | --- Nut
909217-6250 | 3501362-10 | | 02| ABCD
27 |- Joint- two-way pipe
9-09227-005-0 02| ABCD
(A)
M10
8-97287-444-0 01| BCD| 4kH1engine
(B)
28 | --- Nut- clamping piece and right carling
0286806250 | Q1840625 | | 01| ABC | 4B1engine
M6x25
P-279
HEENT

@

N2
U



N7

A2,

U

@

@ NZH3-68T1 47-56.pdf 4 2018/1/22 19:53:24

3-52 o
: Front brake pipelines
Figure No.
Recommended specification / name of part
Applicable models/ applicable statiis/ notes
S/IN Isuzu anngng A Wheelbase 2490mm
figure No. figure No. [HRY; BC W::E: o
DI Wheelbase 3815mm
[
29 |- Pipe clamping piece- two-way joint and right carling
9-09535-533-0 Q6871 AF4 01/ AB Only apply to 4JB1 engine with payload ofl&eslthan 2T
(A)
Inner diameter=16x2
9-09525-532-0 | 3724555805 | |01| B | 43BLengine
C 4JB1 engine, only apply to those with payload of larger than 2T
(B)
Inner diameter=16x2 Length = 20
31 |--- Nut- clamping piece and right carling
0911501060 | Q32006 01| ABCD| M6
Brake tube assembly- two-way joint and proportioning
46 | - valve
897208981-1 | 3506140802 | | 01| A
48 | ---Brake tube assembly- two-way joint and proportioning valve
8-97208-980-1 | 3506160-802 | | 01| A
51 | --- Brake tube assembly- to cab
8970943493 | 3506120-10 | | 01| ABCD
(B)
8970702962 | 350611010 | | 01| ABCD
(A)
71 | --- Rubber stopper
9-09756-034-0 | 350136410 | L | 02| ABCD
94 | ---Brake tube assembly- backing plate
8-97019-223-0 L |01| ABCD
8-97019-222-0 R|01| ABCD
P-280
@ EEEEN

@

V2

U



N7

A2,

U

@

@ N#413-68T1 47-56.pdf 5 2018/1/22 19:53:24

Front brake pipelines

3-52

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

SN Isuzu QingLing A mgsz ggzgm
figure No. figure No. HRRY: BC et 3360mm
DI Wheelbase 3815mm
[
96 | --- Front brake tube assembly-six-way joint to right
8-97200-660-0 | 3506150-802 | R | 01| A
3506150-10B | R ABC | 4Biengne
897077-5193 | 3506140-10 |L 01| ABCD
897091-666-3 | 3506150-10 |R (01| BC | 45B1engine
BCD| 4KH1engine
99 | ---Brake tube assembly- five (six)-way joint and two-way
897288-6350 | 3506180-802 | | 01| A
(A)
3506180-10B 01| B B4JB1 engine
(B)
897070-368-3 | 3506180-15 | | 01| BC | 4KH1engine
(A)
3506180-861 | | 01| BCD| BCAJBLengine
P-281
HEENT

@

V2

U



N NZRFU3-68T1 47-56.pdf 6 2018/1/22 19:53:24
=
2>

3-55

Figure No.

Rear brake pipelines

)
[ ]

P-282

-

V2

U



S

@ N#413-68T1 47-56.pdf 7 2018/1/22 19:53:24 @‘

§

S

2>

@ @

3-55

Figure No.

Rear brake pipelines

Recommended specification / name of part

Applicable models/ applicable status / notes
S/N . . Wheelbase 2490mm
Isuzu QingLing A —
figure No. figure No. [H/RQY- BC x::zase oo
DI Wheelbase 3815mm
|
1 |--- Brake hose-to rear axle
8-97035-574-0 01| ABCD
Length = 370
4 | --- Nut- bracket fixation
0-91150-106-0 01| BCD| 4KH1engine
M6
5 |-- Bolt - bracket fixing
0-28680-625-0 01| BCD| 4KH1engine
M6x25
8 |---Spring clamp- brake hose
8-94137-662-0 02| ABCD
(A)
8-97076-471-0 01| ABCD| Triple pipe clamp-five-way joint

(B)

14 | --- Rear brake tube assembly- rear brake hose to left
897076-838-2 | 3506250-10 | | 01| A

35%250—861 /A 01 D Only apply to wide-bodied vehicle model with 4KH1 engine
8-97070-590-0 | 3506250-15 01 BCD| Not apply to wide-bodied vehicle model with 4K H1 engine

15 | ---Rear brake tube assembly- rear brake left to right

8-97089-922-0 | 3506260-10 01| A
897034-530-0 | 3506260-15 01| BCD| only apply to wide-bodied vehicle model with 4KH1 engine

3506260-861 / A 01 D Not apply to wide-bodied vehicle model with 4KH1 engine

P-283

@ (T ®

N2
U



S

§

S

2>

@ NFH3-6801 47-56.pdf 8 2018/1/22 19:53:25 @

3-58

Figure No.

Fixed devices for brake pipelines

B 181 1804y © T8I :
e —1ab / Lk L !
T 5t =N
S @?ﬂé% i Wik S

14 Nl ! LT

P-284

@ T ®

N2
U



S

§

S

2>

@

@ NZH3-68T1 47-56.pdf 9 2018/1/22 19:53:25

Fixed devices for brake pipelines 3-58

Figure No.

SN

Recommended specification / name of part

Applicable models/ applicable status L ngtes

Isuzu QingLing A Whee'b: 249022
figure No. figureNo. HRRY:| B c x::zase e
DI Wheelbase 3815mm
] [
12 | --- Bracket-oil tube clamp
8-97349-917-0 | 3507331-850 01| BCD| 4KH1 engine
14 | ---Bolt
0-28680-820-0 02| BCD| 4KHlengine
M8x20
15 | ---Nut
0-91150-108-0 02| BCD| 4KH1engine
_ M8
18 | —-Pipe clamp
8-94389-060-0 01| BCD| 4KH1 engine
(L)
Inner diameter=4.8 Height = 11
8-94249-689-2 L |01 A Hard tube to five-way
(A)
Height =29
8‘94249‘689‘2 L 01 B 4JB1 engine only applies to vehicle mode! with payload of less than 2T
Hard tube to five-way
(A)
Height = 29
8‘97%4‘484‘1 R 05 B 4JB1 engine only applies to vehicle model with payload of less than 2T
Hard tube to two-way
(@)
Inner diameter=4.8 and 6.4 and 10
8-97064-484-1 R 05/ A 4JB1 engine only crew cab
Hard tube to two-way
(@)
Inner diameter=4.8 and 6.4 and 10

P

-285

-

V2

U



S

§

S

2>

@

2 @ NZH3-68T1 47-56.pdf 10 2018/1/22 19:53:25

3-58

Figure No.

Fixed devices for brake pipelines

SN

Recommended specification / name of part

Isuzu
figure No.

QingLing
figure No.

L/R

Qty,

Applicable models/ applicable status / notes

Wheelbase 2490mm

Wheelbase 2765mm

C

Whedbase 360mm

D

Wheelbase 815mm

18

--- Pipe clamp

8-94249-689-2

8-94249-689-2

8-94131-710-2

8-94249-685-0

8-94249-685-0

8-97064-484-1

3506511-850

3506311-850

02

02

01

02

03

ABCD

BC

BC

BCD

BC

Hard tube to two-way
(A)
Height =29
4JB1 engine
4JB1 engine only applies to vehicle model with payload of lessthan 2T

Hard tube to five-way

(A)

Height = 29

4JB1 engine does not apply to vehicle model with payload of less than 2T
Duple pipe to five-way
(H)

Inner diameter=6.5 and 4.8 Height = 26
The 4JB1 engine is not suitable for any vehicle of 2t or below.

Hard tube to carling

(E)

Inner diameter=4.8 Height = 26
4KH1 engine

Hard tube to carling
(E)
Inner diameter=4.8 Height = 26

4JB1 engine only appliesto single cab
The 4JB1 engineis not suitable for any vehicle of 2t or below.

Hard tube to two-way
(@)

Inner diameter=4.8 and 6.4 and 10

P-286

-

V2

U



S

§

S

2>

@

@ NZH3-68T1 57-68.pdf 1 2018/1/22 20:17:07

Fixed devices for brake pipelines

3-58

Figure No.

SN

Recommended specification / name of part

Isuzu
figure No.

QingLing
figure No.

Qty.

Applicable models/ applicable status / notes

Wheelbase 2490mm

Wheelbase 2765mm

C

Wheelbase  360mm

D

Wheelbase  815mm

18

---Pipe clamp

8-97064-484-1

8-94316-410-0

8-94316-410-0

8-94249-685-0

8-97168-819-0

8-97326-158-1

8-97326-158-1

8-97326-158-1

8-97326-158-1

3506311-850

3506315-801

3506315-801

3506315-801

01

01

01

02

02

01

02

01

01

AB

BC

AB

ABC

BCD

BCD

BCD

4JB1 engine only applies to vehicle model with payload of less than 2T
two-way to five-way

(@)

Inner diameter=4.8 and 6.4 and 10

4JB1 engine

Q)

Height =33 Inner diameter =4.8

4JB1 engine does not apply to vehicle model with payload of more than 2T

@)

Height =33 Inner diameter =4.8
4JB1 engine

Hard tubeto carling

(E)
Inner diameter=4.8 Height = 26

4KH1 engine

(B)
Inner diameter =10 and 4.8x3

4KH1 engine

Hard tube to two-way

(D)

4KH1 engine

(D)

4 JB1 engine only appliesto crew-cab
Hard tube to two-way

(D)

43B1 engine only appliesto vehicle model with payload of less than 2T

Hard tube to two-way
(D)

P-287

-

V2

U



S

§

S

2>

@

@ NZH3-68T1 57-68.pdf 2 2018/1/22 20:17:07

3-58 Fixed devices for brake pipelines
Figure No
Recommended specification / name of part
Applicable models/ applicable status / notes
SN | sz QingLing | | | Ag Wbz TeE
figure No. figure No. T C Wheelbase3360mm
DI Wheelbas$815mm
|
18 | --- Recommended specification / name of part
8-97254-201-0 L |03] BCD| 4KH1engine
(K)
Inner diameter =4.76 and 6.35 and 12
8-97236-158-1 L |02| BCD| 4KH1engine
Hard tube to carling
(D)
8-97236-158-1 03| BCD| 4KH1engine
(D)
897236-158-1 | 3506315-801 |R | 01| A 4JB1 engine, crew-cab
B 4JB1 engine
Hard tube to two-way
(D)
20 | ---Pipe clamp
8-94146-043-0 03| ABCD| Fixation clamp-brake
(A)
Inner diameter =6.4 and 4.8x2
8-94241-454-0 01| ABCD| X-clamp- brake
(B)
Inside diameter =4.6
8-94250-923-2 01| ABCD| Fixation clamp-brake
(@)
P-288
@ EEEEN

-

V2

U



N NZRU3-68 71 57-68.pdf 3 2018/1/22 20:17:08
Uy

@ @

Vacuum brake pipelines 3-60
S ngl e cab Figure No.

Front \'5 =

P-289

@ EEEEN &

N2
U




N7

A2,

U

@ N#413-6871 57-68.pdf 4 2018/1/22 20:17:08 @‘

3-60 Vacuum brake pipelines
Figure No 4JB1 engine

A0k

OB (A) — P

3 —=

P-290

@ EEEEN &




W

@ N#413-6871 57-68.pdf 5 2018/1/22 20:17:08 @‘

§

S

2>

Vacuum brake pipelines 3-60

4)B1 engl ne Figure No.
Exhaust brake 2 g ectrovalve
! oz | -
T "
I 1 2 {B':I '-._N. &#,.-F'A: HH.'\"'-\.\_\_
HH""‘--\.,_\_ \\_&{.\::? ] 2 Z .-:}

.

o
1208 s iz

T 10 R

w* \
Front 30 - %

[ M!\GL} e

P-291

& EEEEY @

N2
U



»

q
7N

@ N#413-68T1 57-68.pdf 6 2018/1/22 20:17:08

3-60

Figure No

Vacuum brake pipelines
4KH1 engine

AR =L

85 5l
o] T P S
. "-.v_.--:_,f‘-’ Lt s
-E-C' N ’;\ﬁ}' | - Exhaust braker - 77
1#3\ it P55

N Hﬁ%
- -
- p'ﬁ 7
- P .-:-:_' _-:\-__

-~ —
. BT
™ o e

iy

To éngn‘ll

P-292

@

@ EmmET &

N2
U



S @ NFF3-6801 57-68.pdf 7 2018/1/22 20:17:08 @
=N
2>

3-60

Vacuum brake pipelines

Figure No
20
e
%i___,___ ~ 54 0A)
Ao
I
Front
-
]
I e

P-293

N2
U

2 EEEE @



N7

A2,

U

@ N#413-6871 57-68.pdf 8 2018/1/22 20:17:08 @‘

3-60 Vacuum brake pipelines
Figure No.
Recommended specification / name of part
Applicable models/ applicable stajus / notes
QN ISJZU anngng A Wheelbase 2490mm
figure No. figure No. HRRY-| B c e 2reomn
DI Wheelbase 3815mm
|

12 | - Spring tube clamp- rubber hose

8-94238-568-0 | 5510101-44 03| ABCD
(B)

Inside diameter =16

13 | --- Three-way connectin pipe

24 | --- Bolt - bracket

0‘28680‘825‘0 Q 1 840825 01 B C 4JB1 engine does not apply to vehicle model with payload of less than 2T
BCD| 4KH1 engine
M8x25

8-94441-184-0 01| ABCD

30 |--- Bolt - vacuum tube clamping piece

0-28680-620-0 | Q1840620 01| ABCD
M8x20

31 | --- Nut - vacuum tube clamping piece

0-91150-106-0 01| ABCD
M6
39 |- Fixation clamp- vacuum tube clamping piece
509707-023-2 02| ABCD

(B)

Inside diameter =16
8-94238-568-0 | 3510101-44 03| ABCD
(A)

Inside diameter =16

P-294

@ EEEEN &

N2
U




S

@ NZH3-68T1 57-68.pdf 9 2018/1/22 20:17:08

§

S

2>

@

. 3-60
Vacuum brake pipelines
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / nqtes
SN dsizu | Qingling | 0 [ A e st
figure No. figure No. HR[QY- BC Wb 3360mm
DI Wheelbase 3815mm
[
39 | ---Fixation clamp - vacuum hose
8-97077-492-0 01| ABCD
(@)
42 |---Vacuum tube
897225-306-1 | 3506320-25 01 C | 4JBlengine
3506320-36 01l B 4KH1 engine
3506320-850 01 C | 4KHlengine
3506320-861 01 D| 4KH1engine
66 |---Spring tube clamp- rubber hose
8‘94238‘568‘0 3501 1 O-I _44 05 A B 4JB1 engine only applies to vehicle model with payload of less than 21
Inside diameter =16
894238-568-0 | 3501101-44 05 BC The 4JB1 engine s not suitable for any vehicle of 2t or below.
BCD| 4KH1 engine
Outer diameter =16
78 | --- Vacuum hose
8-97028-386-2 3506514-803 01 BC The 4JB1 engineis not suitable for any vehicle of 2t or below.
BCD| 4KH1engine
(B)
0-08208-350-0 | 3506513-803 02| BCD| 4KH1engine
(A)
Length = 140
0-08208-350-0 | 3506513-803 02 BC | The4B1engineisnot sitablefor any vehicle of 2t or below.
(B)
Length = 230
80 |--- Vacuum tube- engine side
8'971 61 -684-0 35%31 0‘25 01 B C The 4JB1 engineis not suitable for any vehicle of 2t or below.
BCD| 4KH1 engine
P-295
@ EEEE AN



S

§

S

2>

@ NZH13-68T1 57-68.pdf 10 2018/1/22 20:17:08 @

@ @

3-60 o
_ Vacuum brake pipelines
Figure No.
Recommended specification / name of part
Applicable models/ applicable status / notes
S/N |SUZU anngng A Wheelbase2490mm
figure No. figure No| L/R Y BC x::ﬁ;ﬁm
D Wheelbasgg15mm

80 |--- Vawum tube- engi ne side

8-97161-684-0 01| ABC | 4JBlengine
8-971 78-1 75-0 35%31 0‘1 0 01 A B 4JB1 engine only applies to vehicle model with payload of less than 2T

85 | --- Vacuum hose
8-94438-246-0 | 3506511-803 | | 01| ABCD

Length =130
106 | --- Pipe clamp- vacuum tube and left carling
1-09700-070-0 | 3506721-803 01| ABC | B4JB1engine
(A)

Inner diameter =7 and 13
8-91249-686-1 | 3506312-850 | R| 02| ABC | 4JBlengine

(B)

Inner diameter =10 Height =36

116 | --- Vacuum hose assembly

897314-597-0 01| ABCD
122 | - Ho®
0-08258-300-0 02| ABC | 4Blengine
Length = 300
0-08258-300-0 02| BCD| 4KH1engine
Length =180

130 | --- Spring tube clamp

8‘9701 8‘546‘0 35%724‘803 R 01 B C The 4JB1 engineis not suitable for any vehicle of 2t or below.
(B)
Height =33 Inner diameter =10

P-296

®

® (T o

N2
U



N7

A2,

U

@

@ NZH13-68T1 57-68.pdf 11 2018/1/22 20:17:09

Vacuum brake pipelines

3-60

Figure No

SN

Recommended specification / name of part

Isuzu
figure No.

QingLing
figure No.

Applicable models/ applicable status / notes

Wheelbase 2490mm

Wheelbase 2765mm

L/IRQty} B
Qty| C

Wheelbase 3360mm

D

Wheelbase 3815mm

130

162

165

173

175

184

200

--- Spring tube clamp

8-97326-157-1

1104111-801

01| BCD
ABC

--- Vacuum hose assembly

8-97078-785-0

--- Bolt - bracket fixing

0-28680-616-0

Q1840616

01| ABCD

02| ABCD

--- Vacuum hose assembly

8-97129-872-0

--- Strap- vacuum hose

1-09987-136-0

3504125-803

01| ABCD

01| ABCD

--- Two way tube bracket

8-97094-014-3

8-97094-377-4

--- Washer
8-94463-268-1

3506630-803

3506620-803

nut - two

01| ABCD

01| ABCD

-way tube
02| ABCD

4KH1 engine

43B1 engine, only for crew cab

M6x16

Length = 2195

(A)
(B)
bracket

Height = 15

P-297

@

V2

U



N7

A2,

U

@ NZH13-68T1 57-68.pdf 12 2018/1/22 20:17:09 @

@ @

3 60 Vacuum brake pipelines
Figure No.
Recommended specification / name of part
N Applicable models/ applicable status / notes
|SUZU inelLin Wheelbase  490mm
figure No. 2 gu%e N(’g). L/RQYy. A BC x::z: Zgim
D Wheelbase 3815mm

[
201 | --- Screw - two-way tube bracket
0-74305-516-0 | 3504124-803 02| ABCD

202 | --- Seal cover plate
5-76777-036-0 01| ABCD

Outer diameter=20 Thickness = 0.05

P-298

@
@

@ EEEEN &

N2
U



/

§
2

V2. @ NI H 54-P1-PS0_SZH.pdf 1 2018/1/29 13:43:15
2>

Table of contents of 4KH1-TC engine
Drive shaft 4-01| |4-10
Middle wheelbase Figure No. Figure No. Front qut
i

. fh
Front s s
i s AR
| |l"’| =3 ] -
I ) . - i
I'\,-h L% L] == ¥
r $ _— tr:';! o kg —
LI
= g W s
q.‘*;;"..'l #t 1 a{. [ . Rightsice ] E- il ‘
: - ) "i -J Left side B Lt
: g L S |
| e | - ¥ . i
I “'."' ; =
| TR ] - !
ERae 1 |
R | £1

: '] » -
——— L e
= 3 Front 5‘
P- 301 P- 308
4-11 Rear-axle housing and half axle 4-20
Front hub and front brake drum T Single whesl Fare
Single wheel

5 I (14T &3
aVETs i > E& / o
T, =
g~ 55 :??.15’*": :
@ Pkt

# = -:"'\.. :’1;:3 %
. | F—— I -I'-:""'n 1_:'_;_':__ ]
SR 2 A
. - - .‘ﬁl LU i
gt | o i L
3 i s ! '-:_.}“. -
|{ | oy L 1 . -
ail i LY '
- | 1 -‘1-5;.'._15-‘7 - ; Front
T 'jﬂ" g o i i
7 ’ il l:'.‘
T2 | ’
- % S
Front L] h % }-\I I ..t -!‘J. :
T Eﬁ
P- 313

P-317
27



S

§

S

2>

@

@ NRLHH 54-P1-Ps0_S . pdf 2 2018/1/29 13:43:15

Table of contents of 4KH1-TC engine

4-20

Figure No.

Rear-axle housing and half axle

Double rear wheels

Rear-axle housing and half axle

4-20

Figure No.

.
] :J

" -,
: -
'ﬂ"‘h » - k
L] Front
§ - :.@ G &
E ) .
'.[f'-.'.' ;j‘: = 2 "
A I.l
" -y | I .
N B N =l
i -
.-"::'-:':E.r.' {n'
TEF “ak
AW o 0
at , — S
.
Front
P-318 P-319

4-25

Rear-axle main reducer

Rear-axle main reducer

4-25

Figure No. Single wheel Double rear wheels Figure No.
» ] "_ N _—— TR el q
- i ¥ g1 i I
: oy & ' = I.a.}“r‘h_,,u
R TR Blil -
. ) Ua‘.‘ﬁ‘:‘%}? s I,U&':"_ =¥ T
2PN A A AT -
Pl oo T, [N '|_'| _ “_’_'
' - Rt L] e h‘- Wt
. - '_I-'I 3 &) IT\..-l-' :
.= Q% = et
Torgs- e .
WD i R R e b

. rE'Ip. I-:"';.i-
. 7 E‘fi'
: !:'_.n a
k- i
Front

P-326
28

P- 327

-

N2
U



S @ NRLHH 5%a-P1-P50_S . pdf 3 2018/1/29 13:43:15
/N

d *

§

. -

Table of contents of 4KH1-TC engine

4-30 Steering wheel and steering pillar housing Steering wheel and steering pillar housing 4-30
Figure No. Figure No.
/,- e === b | ,‘ﬂ'—' —
r'.'ll o -y
1.'\-;. Front J =
M = - -
.:""." _
= T
— e
; = - | Front
% =
L W = 5_ i | F
i Ly “u
o S g i
e T = W €
T et - e
* L
s 1 -
T ¢
I.' - " LY h
P- 338 P-339
4-31 Steering pillar and shaft Steering pillar and shaft f‘%l
Figure No. igure No.
Front
N - i -
= T
* a ::_. "
. ';':;.__.“ JJ.
= 4
% 1
- o 1
- al o
Front i
I} - y i
" el
by ) -
[ = ¥
_!‘ ” .-_ N 3
= : nif L :
% i "
z iy - .'. - :.-
, P ’
i " ’
L
|y e
L A
o T W Front —a -
=~ %
L&
as i
o .
P- 342 P- 343
29

-

@ EmEET

N2
U



NA
S

2>

§

@

@ NRLFH 5a-P1-Ps0_S . pdf 4 2018/1/29 13:43:15

Table of contents of 4KH1-TC engine

4-31 Steering pillar and shaft Steering straight rod 4-33
Figure No. Figure No.
Front
i Fron
o
i
r e . :
i T g==
Jrret g A
F A ¥ .’
i . ] [ J .
E o i, .
- . I
= F i il
= j i
- :‘I‘: 13 q_—_ |
3 X A
ot it
a o _ I v
> .
T | |
; - -
a j L
P- 344 P-351
Power steering pipelines 4-35| |4-35 Power steering pipelines
Car frame side Figure No. Figure No. Engineside
| 2 |
ey =
i | # T N
- o C W— =y
—— = . o= .
. U= ] N L e
o % 4 | : Fe- - £
_h " w i ¥ 1 - l ™ a1l 1}
. 1l - *’.l = '-' II 5 -
; J; n."' 1 T ; .. 5-'""'_,. B
’{ﬁ:. » . ; > 5
L [ ; Rt
- r; ==
e .
F =
- o F ":II
i ¥ d i
i & -
-
~ 5 -
" Front
P- 353 P- 354

30

-

N2
U



S

§

S

2>

@

@ NRLFH 5%4-P1-P50_S . pdf 5 2018/1/29 13:43:15

Table of contents of 4KH1-TC engine

4-36

Figure No.

Connector for power steering pump

Steering gear

4-40

Figure No.

: &
L1 v i)
[ "
[i -~ T
o o '\_.‘. =
JBE Y
i -
T, A
1 L A
==l sl LA
] . S
T AP R
[t 1]

R

-
J

_fDmoq'

E."""'c
.’%_1

o n.—'hl;-g?mcxﬁiﬂ:u o |

r?.'r:_':-’:' 'I".':"a-
T #Q?_:" .-1 .

& =
| . L IC=) -
v a T B

P- 360

P- 363

4-40

Figure No.

Steering gear

Steering gear

4-40

Figure No.

= |

1

o

L ‘l:"

= -

A

o 2 -

- "

|] .__' M ::H_: N
Sy

i s
< |
e ] !

3
™
’

. e
—
£y
.|

;1

it
4 .
i b=r o
B Ry
o | .1r‘|
'
~y y ;
I 3 "f‘l ~

P- 364

31

P- 365

-

N2
U



@ NRLFFH 5%4-P1-P50_S . pdf 6 2018/1/29 13:43:15

Table of contents of 4KH1-TC engine

32

Power steering pump 4-42| (4-42 Power steering pump
Decomposi tion body Figure No. Figure No. Repair kit
el .
B 2
oy
S ., 1 y
e g 8|
=, TLL IRy |
- - 4
T )
i :S!'“’] ; T
'F J
%5 . 0
L e AN
- - i |'_ Iq i
E= ;
r R Sa"
i'-':'-', - T
P- 369 P-370
Front suspension 4-50 Rear suspension 4-60
Figure No. Figure No.
Single wheel
o
” i )
-
L ] -
- = P
Front 1 I', [LE,
b L m - -
Frame i' (]
bl iy
I, .
LTI L - Fa
- Front
[
-
e .
. i J:_'r.{- - i
W o s WUH ;
g /’ L a Double rear wheels :
- E i
- u] W -
] " ol o
¥ o L - - " [}
b TN . .y
. e i Y - i
R .
L2
e
- '+
Front
P- 373 P-379

-

N2
U



N7
2>

/

\
ZHN

@ NRLHH 5a-P1-Ps0_SHil.pdf 7 2018/1/29 13:43:15

Table of contents of 4KH1-TC engine
4-60 Rear suspension 4-61 Rear shock absorber
Figure No. Figure No.
Single wheel
Longitudinal beam
" T = '._._' i .
R LS k Bl
| et - (=4 oL - || +
Front - L
.- . sl
! I F Double rear wheels » *
.._T-.)' & iim
& . by T ~
Jaat L = By
® " . 7
il. =0 ' " e B e
4 o - ¥ .
— Front A -; = ;
'3
P- 380 P- 386
4-80 Wheel Wheel 4-80
Figure No. Single rear wheel Double rear wheels Figure No.
- \
T
e )l LS
X T—.‘J"‘ 3
. 7 g y :
&
o e TR |
| s Lo
o L
e | e
it '-;
P- 390 P-391
33




NA
S

2>

§

@

@ NRLH 5%4-P1-P50_S . pdf 8 2018/1/29 13:43:16

Table of contents of 4KH1-TC engine

4-80 Wheel 5-01 Car frame and other components
Figure No. Spare tire Figure No. Car frame assembly
o ¥
S 5%
o T I
¥ |
| J -I-":.'.
' »
- -.l'I_ 4 .
| e
i ul ]
Single rear wheel Double rear wheels
I
;i % I . "-\._-.ﬂa'i
! o
4 A=
'Y
- *
e | “y
P- 392 P- 396
Car frame and other components 5-01] [5-01 Car frame and other components
Crossheam Figure No. Figure No. Bracket
. [
& . ¥ L
1 N - 1
"% L # y gl [
5 B e i ]
. “ew =4 ' : |
[ =—1 — I B |
5 =" = — — = = T
&8 ‘ 3
At it M X . | |
. e g -
- » - * | e
F I3k | o, a
- =
P “h“‘_ § Wi, e ———
E =
P- 397 P-398
34

-

N2
U



NA
>

2D

§

@

@ NAC{: H 3¢4-P1-P50_SE Hil.pdf 9 2018/1/29 13:43:16

P-299

-

N2
U



N7

WA

U

@ NL:H 5a-P1-pso_EHil.pdf 10 2018/1/29 13:43:16 @

4-01 Drive shaft

Figure No. Stub axle circuit

P-300

@ EmEEN &

N2
U




N7

A2,

U

@ NLH:H 5a-P1-pso_SHilpdf 11 2018/1/29 13:43:16 @

Drive shaft 4-01

Middle wheelbase Figure No.

P-301

@ EEEEE ®

N2
U




§

N @ NP H 4-P1-PSO_SI il pdf 12 2018/1/29 13:43:16 @
/N

@ @

4-01 Drive shaft
Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
; ; ; 5 Wheel base 2490mm
SN | 1suzu figure ngng & Qty. A B Wheelbase 2765mm
No. figure No. g C Wheslbase 3360mm
| D | Wheelbase 3815mm
[
6 | ---Articulator assembly - drive shaft
8-94258-907-1 01| BC | Onlyfor4JB1engine
8-97036-123-0 01| BCD]| Only 4KH1 engine
8 | === Universa joint - drive shaft
8-97211-116-0 02| ABC | 43Blengine
(A)
8-97211-116-0 01| BC | 4JBlengine
B
8-97322-663-0 02| BCD| 4KH1 engine
(A)
8-97322-663-0 01| BCD| 4KH1engine
Transmission side
B)
9 | --- Crossassembly - drive shaft
8-97211-135-0 02| ABC | Only for 43B1 engine
(A)
8-97211-135-0 01| B 4JB1 engine
B)
8-97322-749-0 02| B 4KH1 engine
(A)
8-97322-749-0 01| B 4KH1 engine
B)

P-302

@ (T @

N2
U



§

N @ NP H 4-P1-PSO_SZ il pdf 13 2018/1/29 13:43:16 @
/N

@ @

Drive shaft 4-01

Figure No.

Recommended specification / name of part

= Applicable models / applicable status / notes
SN i inol i = Wheelbase 2490mm
Isuzu figure | QingLing EloylA g iheelbece 2490
No. figureNo. | g C Wheelbase 3360mm
- D Wheslbase 3815mm
[
17 | --- Grease nipple - drive shaft
9-09031-006-0 02| ABC | Only for 4JB1 engine
(A). (B)
M6 straight nozzle
9-09031-210-0 02| BCD| Only 4KH1 engine
(A)
PT1/8 90° elbow
9-09031-006-0 0| BCD| Only 4KH1 engine
B)
M6 straight nozzle

20 | --- Bearing assembly- intermediate bracket
5-37510-008-0 01| BC | Onlyfor4JB1engine
5-37510-007-0 01| BCD| Only 4KH1 engine

21 | ---Oring - bearing

5-09625-063-0 02| BC | Onlyfor4JB1 engine
Inside diameter =39
5-09625-067-0 02| BCD| Only 4KH1 engine

Inside diameter =49

22 | --- Rubber gasket - bearing

5-37516-006-1 01| BC | Only for 43B1 engine
5-37516-005-1 01| BCD| Only 4KH1 engine
23 | --- Bearing - intermediate bracket
5-09800-067-0 01| BC | Onlyfor4JB1engine
Outer diameter =75
5-09800-068-0 01| BCD| Only 4KH1 engine

Outer diameter =80

P-303

@ (T @

N2
U



§

N @ NP H 4-P1-PSO_SI il pdf 14 2018/1/29 13:43:16 @
/N

@ @

4-01 Drive shaft

Figure No.

Recommended specification / name of part

- Applicable models/ applicable status / notes
. ; ; 5 Wheelbase 2490mm
SN 1 1suzu figure QingLing & Oty A B Wheslbase 2765mm
No. figure No. E= fo Wheelbase 3360mm
- D Wheelbase 3815mm
[
41 | ---Dust cover
5-37512-005-0 01| BC | 43Blengine
5-37512-004-0 01| BCD| 4KH1lengine
59 |[---Nut
9-09841-038-0 01| B Only for 4JB1 engine
Inside diameter =20
8-97160-857-0 01 D| 4KH1engine
M30
8-97253-126-0 01| BC | Only4KH1 engine
M27 Height =25
67 | =--Washer
9-09855-214-0 01| BC | Onlyfor 4JB1 engine
Inside diameter =20.5 Outer diameter =47
Thickness =1.2
89 | --- Nut - connection drive shaft
8-94159-009-1 | 2200012-803 08| A Only for 4JB1 engine
M10
8-94159-009-1 | 2200012-803 12| BCD| 4KH1engine
BC | 43Blengine
M10

90 | ---Heavy duty spring washer - connection drive shaft

9-09150-610-0 Q40510 08|A Only for 4JB1 engine
Inside diameter =10.2
9-09150-610-0 Q40510 12| BCD| 4KH1engine

BC | 4JBlengine
Inside diameter =10.2

P-304

@ (T @

N2
U



§

N @ NP H 4-P1-PSO_SZ il pdf 15 2018/1/29 13:43:16 @
/N

@ @

Drive shaft 4-01

Figure No.

Recommended specification / name of part

Applicable models/ applicable status / notes

e
SN ISJZU flgure anngng = A Wheselbase 2490mm
: | Qty| Wheelbase 2765mm
No. figureNo. | BC Whel base 3360mm
- D, Wheslbase 3815mm
[
120 | --- Bolt - connection drive shaft
8-97168-458-1 | 2200011-803 4 A Only for 4JB1 engine
M10x29

8-97168-458-1 | 2200011-803 08| BCD| 4KH1engine
BC | 43B1engine

M10%29
121 | --- Intermediate support hanger
8-97035-623-1 | 2201211-803 01| BCD| 4KH1engine
BC | 4Blengine

123 | --- Combination bolt - intermediate support installation

0-50141-025-0 | Q1461025 04| BCD| 4KH1engine
BC | 41Blengine

M 10x25
125 | --- Universa joint assembly
8-97211-131-0 01|ABC | 4Blengine
Length =177
8-97327-979-0 01| BCD| 4KHlengine
Length = 183
126 | --- Plug - universal joint
1-09600-023-0 01| BC | Only 4KH1 engine
(A)
8-94366-900-0 01 D| 4KH1 engine

B)

P-305

@ (T @

N2
U



§

N @ NP H 4-P1-PSO_SZ il pdf 16 2018/1/29 13:43:16 @
/N

@ @

4-01 Drive shaft

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

SN _ I £ Wheelbase 2490mm
Isuzu figure ngng Z oty A B Wheelbase 2765mm

No. figure No. % C Wheelbase 3360mm

] D Wheelbase 3815mm

127 | --- Grease nipple - slide
9-09031-006-0 | (0301-0302 01| ABCD

M6 straight nozzle
128 | ---Dust cover - sliding fork
8-97020-597-1 | 0301-0302 01| A 4JB1 engine
B 4JB1 engine
8-97020-597-1 01| ABC | Only for 4JB1 engine
8-97145-746-0 01| BCD| oOnly 4KH1 engine

213 | --- Locking washer assembly - transmission shaft and coupling
9-00855-212-0 01| BC | Onlyfor4JB1 engine

300 | --- Container assembly
88972116610 | 2201010-10 0L A Only for 4JB1 engine
(A)

Length = 1084
2201010-35 01| B Only for 4JB1 engine
(B Thefirst section

Length=1084
8972116690 | 2204010-15 01 C | Only for 4JB1 engine

(B Thefirst section
Length = 1044

2204010-861 01 D | Only 4KH1 engine
(B Thefirst section

Length = 914
8-97073-450-2 | 2201010-15 01 C | 4KH1 engine

C | sB1 engine

(C Rear part
Length = 1059

P-306

@ (T @

N2
U



/

§
2

WA @ NP H 4-P1-PSO_SZ il pdf 17 2018/1/29 13:43:16 @
2>

@ @

Drive shaft 4-01

Figure No.

Recommended specification / name of part
Applicable models/ applicable status / notes

e
SIN'| |suzufigure| QingLing | 2 oA Wheelbase 2490mm
fiqureNo. | 3 <} B Wheslbase 2765mm
No. 9 | o C Wheelbase 3360mm
- D Wheelbase 3815mm

300 | --- Drive shaft assembly

2201010-35 01 B 4KH1 engine
B 4JB1 Eng[me 0 eeY for sm%le cab vehicle

mod and payload of
T and the crew cab veh|cle modéa  with

payload of 1.95T
(C Rear part
Length = 802

2201010-38 01| B 4JBl Engnne onIy for sm%le cab vehlcle
model 2765 and c?ay load
of 1.85T and the crew cab vehicle model” with
payload of 1
(C)

2201010-861 01 D| 4KH1engine

P-307

‘o EEEET oar -



N

7
WA

AUy

. -

@ NLH:H 5a-P1-pso_SE Hil.pdf 18 2018/1/29 13:43:16

4-10

Figure No.

Front shaft

47

B 4

i Right side Z]

i & | finss
x___,-* __'_,.-f Left side LY Vil
-

E."-]
-...-l'""'"

A T g—4E
B vl N
E_\_ 4
Z) B4 " xf“f:f@ &
\ ] ~ P 4 3
LY H,r NEE o 4 = 33 B~ 55
A “x% Iifﬁ . |‘.:.l_l“,~ -
12 N
‘:I '--..___\q 25 __._d_,-'“fff-’_
.Il-l-'\—\_\_ﬂ --_"_.__--
--"‘_"""_-E ___..-"'-‘-

P-308

@

@ EEEEE ®

N2
U



§

N @ NP H 4-P1-PSO_SZ il pdf 19 2018/1/29 13:43:16 @
/N

@ @

4-10

Figure No.

Front axle

Recommended specification / name of part

Applicable models/ applicable status / notes

=
SIN i ineLing |2 A Wheelbase 2490mm
|suzu figure fQ 2 N 8 LRy, B Wheslbase 2765mm
No. IgureNo. | & C Wheslbase 3360mm
- D, Wheelbase 3815mm
[
1 | ---Front axle(l beam)

8-942463104 | 3001011-10 01| ABC | Only for 4JB1 engine
3001011-861 01| BCD| Only 4KH1 engine

2 | ---Knuckle assembly

30010301-10 |Left] 01| ABCD | Only for 43B1 engine
30010401-10 Right 01| ABCD | Only for 43B1 engine

10 | --- Plug screw - steering knuckle
3001044-10 01/ ABCD

12 | ---Oring
9-09561-230-0 | 3001032-10 02| ABCD

14 | --- Bushing
8-94107-672-2 | 3001033-10 04| ABCD

17 | --- Bolt-knuckle limit
5-09000-208-1 | 3001061-10 03| ABCD
M12x 24
18 | --- Thin nut - knuckle limit
9-99111-512-0 | Q351B12T 03| ABCD
M12
21 |--- Gresse nipple assembly
9-09031-006-0 | Gb1152 04| ABCD

M6 straight nozzle

P-309

@ EEEET ®

N2
U



S

§

S

2>

@

@ NFACf: F 5¢4-P1-P50_S Hil.pdf 20 2018/1/29 13:43:16

4-10 Front axle
Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
. : : 5 Wheel base 2490mm
SN | 1suzu figure ngng & Qty AB Wheelbase 2765mm
No. figure No. g 1 c Wheslbase 3360mm
| D | Wheelbase 3815mm
25 | --- Thrust bearings
8942488831 | 3001070-10 |Left| O1| ABCD
8-942488831 | 3001070-10 Right 01| ABCD
26 | --- Adjusting shim - steering knuckle
8941625740 | 3001081-10 | | As| ABCD
Thickness =0.50
8:94162-575-0 | 300108210 |ttt ABCD
Thickness =0.55
8:94162-576-0 | 300108310 | e ABCD
Thickness =0.60
8934162-577-0 | 3001084-10 eqﬁﬁe( ABCD
Thickness =0.65
8-94174-352-0 | 300108510 | fpired ABCD
Thickness =0.70
8041743540 | 300108610 | el ABCD
Thickness =0.80
8:94174-356-0 | 3001087-10 | raired ABCD
Thickness =0.90
31 |--- Stud
8-97141-944-0 02| ABCD
32 | --- Wedge bolt - master pin of steering knuckle
8-97141-945-1 | 3001091-10 02| ABCD
33 | --- Nut - wedge bolt
9-09110-410-0 | Q341C10 02| ABCD
M10
P-310

-

V2

U



S

§

S

2>

@

@ NFAC{: H 5¢4-P1-P50_S Hil.pdf 21 2018/1/29 13:43:17

Front axle 4-10
Figure No.
Recommended specification / name of part
= Applicable models/ applicable status / notes
SIN i inoli =2 Wheelbase 2490mm
Isuzu figure meg e  Qty. AB Wheelbase 2765mm
No. igureNo. | g C Wheelbase 3360mm
- D, Wheelbase 3815mm
|
34 | --- Spring washer - wedge bolt
9-09150-510-0 Q40310 02| ABCD
Inside diameter =10.2
36 | --- Knuckle elbow
S3003063-10 |Lét| 01| ABC | Only for 4JB1 engine
S3003063-861|Lét| 01| BCD | Only 4KH1 engine
44 | ---O-ring
9095612300 | 3001032-10 02| ABCD
Outer diameter=36
47 | --- Upper dust cover assembly - master pin of steering knuckle
8942486750 | 3001090-10 02| ABCD
Inside diameter =10
48 | --- Bolt - upper dust cover
0-20801-016-0 | Q151C1016 02| ABCD
M10x 16
49 | --- Dust cover- knuckle elbow
8-97261-587-0 02| ABCD
58 | --- Steering knuckle arm
S3003062-10 Right| 01| ABCD
59 | --- Nut - steering knuckle (curved) arm and steering knuckle
8-94247-724-0 | 3003061-10 02| ABCD
61 |---Ball pin-tierod
8-97142-101-1 Let| 01| ABCD
8-97142-100-1 Rigt 01| ABCD
P-311

-

V2

U



§

S

2>

@

S @ NFAC{: H 5¢4-P1-P50_S Hil.pdf 22 2018/1/29 13:43:17

4-10 Front axle
Figure No.
Recommended specification / name of part
- Applicable models/ applicable status / notes
. : : 5 Wheelbase 2490mm
SN | suzu figure ngng E Qty. A B Wheelbase 2765mm
No. flgure No. % ' C Wheelbase 3360mm
— D Wheelbase 3815mm
|
66 | ---Nut - straight rod to the curved arm (arm)
9-99116-516-0 | 3003051-10 02| ABCD
M16
69 | ---Cotter -straight rod to the curved arm (arm)
9-08114-020-0 | Q5004036 02| ABCD
Length =20
70 | ---Nut - rod
8-94254-726-0 Let| 01| ABCD
M20
9-99111-420-0 Right 01| ABCD
M 20
81 |---Tierod
S3003010-10 01| ABC | Only for 43B1 engine
S3003010-861 01| BCD/| Only 4KH1 engine
P-312

-

V2

U



